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Notes for using this parts book

This book was prepared based on information available in May 2002.

Parts are subject to changes in design without prior notice.

pe==-

Parts supplied as complete assemblies are circled by a dotted line! 1.

If the symbol * is found in the " Parts No." column, refer to the different parts lists,

gauge parts list on page 89-93.
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A . Z14ER / Machine body

REF.NO CODE aTY B NAME OF PARTS BM

1-1-1 551215001 1|b=Ah" 57 {450 BUSH, LOOPER BASE

1-1-2 523616101 3|vi3 4X10 SCREW, M4X10

2 535232008 1|777% TOP COVER

3 535231000 1|FI740" % PACKING, ;TOP COVER

4 062501202 4|37 W5X12 SCREW, PAN MEX12

5 S36230009 1A FACE PLATE
& 062500804 2|1 15X8 SCREW, PAN MEXE

7 535229000 RB BV B E PACKING, ;FACE PLATE

8 535227009 T BN F BELT COVER, F

9 535228009 T Mev R BELT COVER, R

10 082501202 3|Fa MEX12 SCREW, PAN M5X12

11 535226001 1 b ST BELT COVER SUPPORT

12 062400812 1" J4X8 SCREW, PAN M4X8

13 534856209 TN BED BASE

14 158827009 48T ATEAA BED BASE CUSHION, A

15 535225000 EI R A v e BED BASE CUSHION

17 521728001 4|+ LHEXE0 BOLT, MBX80

18 158458009 4[24+ RUBBER SHEET

19 115947001 41443 WASHER, PLAIN 6.35

20 025060332 4674 3712716 WASHER, PLAINL 6

22 021080102 4[+7h1:36 NUT, 1 M&

23 535203001 1A I 5R COVER SUPPORT PLATE, R
24 062400812 2| 34%8 SCHREW, PAN M4X8

28 835224001 1|hn I AL COVER SUPPORT PLATE, L
27 082400812 2[FJ4K8 SCREW, PAN M4Xa8

30 047502242 8|A7° V7 B ANS FIN, SPRING ROLL AWS

34 535223101 1| A - CCVER

35 018400832 4\ THET M-4X8 BOLT, SOCKET M4aXsa

37 535222001 1|7YR 78 COVER, ;Z-WINDOW

38 535221001 1% X35 M SHOULDER SCREW, M4

39 107017002 1HAH 3 WASHER, WAVE SPRING &.45
40 535201000 1| AR7° WA G5-5PRING

41 535220101 1|G5H11% SUPPORT PLATE, .GS

42 018501222 2|FHEMEX12 BOLT, SOCKET M5X12

43 028050242 2|n 4 h" 32-5 WASHER, SPRING 2-5

44 535219001 1|GSHIE" A SUPPORT PIN, R;GS

45 048080142 2|ka95 93008 RETAINING RING, C8

47 8535218001 1|GS#HIE"F SUPPORT PIN, F.GS

48 048080142 2| b7y 73008 RETAINING RING, C8

51 047502242 1|27° VA7 E 2 AN5 FPIN, SPRING ROLL AWS5S

52 154465001 123407 441403 DUST OILER SUPPORT ASSY
53 114486002 1|# 31551 ' OILER

54 062500812 2| I5K8 SCHEW, PAN M5X8

25 535217001 ] (=S A & A V) SUPPORT SHAFT, ;H-LEVER
o6 014060632 1|FHI4" 26X6 SET SCREW, SOCKET {CP) M&X&
57 535216001 (=2 VA T i} SHAFT, ;H-LEVER

=) 014060632 1|FH$" 36X SET SCREW, SOCKET (CP} M&X6
o9 535215001 1|k kA7~ SET SCREW COLLAR

60 018061238 1|FHMEXI2 BOLT, SOCKET MeX12

&1 517985001 1| b7 I - HEAD SUPPORT LEVER

62 546496009 L A A P BED BASE COVER ASSY
52-1 546497009 1A IR 2 R - BED BASE COVER

B2-2 544204000 2277 3 HINGE, SPRING

52-3 062300616 4|# IN3KE SCREW, PAN M3X6&

B2-4 021300206 42221703 NUT, 2 M3

52-5 025030232 4|E747 4" #7293 WASHER, PLAIN M 3

66 535211008 1|7Ihn =73 FRONT COVER ASSY

67 535207001 2|t-°8B HINGE, B

(1) 0140680632 2|FHo% 16X6 SET SCREW, SOCKET (CP) M&Xs
69 535206201 1|2 =h -k FINGER GUARD

70 535221001 2|2 445 SHOULDER SCREW, M4
118-981-050




A . =B / Machine body
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A . E14E3R / Machine body

REF.NO CODE QTY b MAME OF PARTS Rl
71 021400202 2201714 NUT, 2 M4
75 150607000 2|7 AgX32.8 RUBBER CAP, 32.8
76 535204001 1A IR B A SPRING
77 062300512 4747335 SCREW, PAN M3X5
78 533899000 1{& T3 BALL CATCH ASSY
79 004300513 2|+#733X5 SCREW, FLAT M3X5
80 062300816 2|F M3X6 SCREW, PAN M3X6
81 535202000 1% 47 {77%A BUSH, ;UNIVERSAL
B2 018082036 1|7HE" M8X20 BOLT, SOCKET MaX20
83 025080132 1|67 4" %5378 WASHER, PLAINS 8
88 107017002 2l 2 WASHER, WAVE SPRING 6.45
89 117836001 1|3"Ltr9. 4 RUBBER CAF, 9.4
80 158437001 2|3 L0 RUBBER CAP, 10
=) 532264001 2|3 kt11.5 RUEBER CAF, 11.5
82 150756000 2|3 Lt18.5 RUBBER CAP, 18.5
83 537084001 1P -+ 02 EYE GUARD ASSY
83-1 537085001 1(PAB" " P53 SETTING PLATE ASSY, ;E-GUIDE
B3-1-1 537086001 1P bR 57 EYE GUARD BRACKET
93-1-2 534844001 1|PAR b7 {2 SETTING PLATE, ;E-GUARD
83-1-3 536071001 1[P{D -birdy” SCREW
83-1-4 S36070001 1|PAR" b EF 07 R . |SPRING, .EYE GUARD
83-1-5 106128002 11#74+3.57 NUT, SM3.57
83-2 153088000 1P - EYE GUARD
83-3 100257010 2{%y°3.57 SCREW, SM3.57X6
93-4 106128002 2(F/h3.57 NUT, SM3.57
o5 062400812 1|4 34X8 SCREW, PAM M4X8
96 062500804 2\ 5X8 SCREW, PAN MSX8
118-981-050




B . ## - X¥B#% / Needle bar and thread take-up mechanism
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B . §t1#& - XFFRES(R / Needle bar and thread take-up mechanism

REF.NO CODE Q1Y ElAq NAME OF PARTS RiA
1 535348101 N VL DRIVING ROD ASSY
2 836338101 Rl LU L= 3 S SHAFT, :D-GEAR
3 014080632 |  2|7H# 16X6 SET SCREW, SOCKET (CP) MBX6
K 535340001 il L ] PIM
g 83533711 Bl L1 () R N-BAR DRIVING LEVER ASSY
o 014060632 1 |FHEE Z6XE SET SCREW, SOCKET (CP) M&X6
10 535338001 1R e =S SHAFT, ;D-LEVER
11 014080632 2\7HAE 636 SET SCREW, SOCKET (CP) MaXa
12 535335001 1[5k =i SET SCREW COLLAR ASSY
13 53533401 1 [E" 3= NMEEDLE BAR YOKE
14 535333001 1 |WR gAL AL LEVEL FEED LINK, :N-BAR
15 535332001 P P E - R NEECLE BAR CLAMP
16 018301236 2|17 kk3X12 BOLT, SOCKET M3x12
17 535331101 1|z MEEDLE BAR ASSY
17-1 535150001 1| b MNEEDLE BAR YARN FEEDER
18 140553102 1|73t bA30°3.18 SET SCREW, SM3.18
19 S35148001 1 |[PSE A2 BUSH, U ;N-BAR
20 551195001 1" A s T 1B HOLDER BASE, B :N-BUSH
21 018402032 3|7 M4X20 BOLT, SOCKET M4X20
22 535144001 R B L EL e B LEVEL FEED LINK, ;N-BAR
23 S37432001 RN LIUE S e s S BLOCK CLAMP ASSY, :N-BAR
23-1 018301632 1|PHE"M3INE BOLT, SOCKET M3X16
25 535142001 1R aryT: MNEEDLE BAR BLOCK ASSY
26 535138001 2|1ME" A b B GUIDE COLLAR, :N-BAR
27 153675001 2(PHEAE" 4. 37 SET SCREW, SOCKET SM4.37
28 S35137001 b= EUF v B GUIDE, ;N-BAR
29 835136001 2] U o O | SPRING
30 535135001 1 | P H LI S SUPPORT PLATE, ;N-BAR GUIDE
M 062300616 2 IW3XE SCREW, PAN M3X6
32 535134001 1| YHETA SUPPORT, A:GEAR
cic 018501036 o|FHRT MEEX10 BOLT, SOCKET M5X10
<00, Fad)) B <For-00,Upper thread trimmer>
34 335133016 1[ZEANIDONESE - 2f1 B NEEDLE, DOX558 (#16)
<01, T &40 B <For-01,Upper & lower thread trimmer>
34 335133014 1[ZnIDONEER  <H1d> NEEDLE, DOX558 (#14)
=02, ¥ — Atk <For-02, jeans specification>
34 S35133018 | 1[3%nIDOX558 418> NEEDLE, DOX558 (#18)
35 535132101 1|7k w23 THREAD TAKE-UP LEVER ASSY
35-1 5351314001 1{Fek" > THREAD TAKE-UF LEVER
25-2 S35130001 1|7k Hh2F THREAD GUIDE
35-3 535128001 B A e ) ROLLER SHAFT
35-4 021500303 1{#7h325 NUT, 3 M5
35-5 S36811101 17" 00 SPRING BASE
36 8535128001 1|7k ATy SUPPORT SHAFT
37 014060632 2|FHIF 16X6 SET SCREW, SOCKET {CP) M&X&
38 523612051 By SET SCREW COLLAR ASSY
30 835127001 1|7k AAhdn CAM ROLLER, [T/TAKE-UP
40 535126001 |Fek" N % SPRING
41 535078001 1{N 2h4 SPRING HOOK
42 535125000 1% 4r2s/20 BEARING, 2520
43 S$35124000 |AZAN FUATT BEARING, ;THRUST
A4 535123000 1 |ZFARTLA WASHER, ;THRUST
45 535122000 1 |AE 977 07 7IAE FELT
46 235121000 1 |n&" ST 1R FELT, ;M-BAR
47 148294001 1|PHRARS "3, 5THE" 3 SET SCREW, SOCKET (CP) SM3.57
52 S41310001 1| RPN GUIDE, A
l53 141514002 1|3a 3 SHOULDER SCREW
118-981-101



B . §t# - KFEBIE/ Needle bar and thread take-up mechanism
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B . {4 - TSR / Needle bar and thread take-up mechanism

REF.NO CODE  |QTY kxq NAME OF PARTS R

54 535118001 1[N 3 TENSION SPRING

58 535117001 1|k fASMUFTR NUT, U ;N-B/BUSH

60 535116001 TR RS a0 F SPRING, PLATE

63 535114001 1| 557198 SUPPORT, B :GEAR

&4 018400832 2P 4X8 BOLT, SOCKET M4Xa8

B5-1 517608008 1|ty SET SCREW COLLAR

65-2 014060632 2|FHE 166 SET SCREW, SOCKET (CP) M&X8&
66 535113001 1 ("7 T T COLLAR, ;N-BAR BLOCK
Iﬁ? 551184001 1" 5" = NEEDLE BAR GUARD

018400632 B{FHE" M 4XE BOLT, SOCKET M4Xs6

60 541251001 1 {1 bAHI{HA HOLDER PLATE, A ;N-THREAD
118-981-101



C . L#hB{% / Upper shaft mechanism
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C . +#E8RA{R / Upper shaft mechanism

REF.NG CODE | Q7Y E- AT NAME OF PARTS FiMt
1 543710001 19771 UPPER SHAFT
2 072620260 | 2|57 1956202WC2 BALL BEARING, 6202VVC2
3 535247001 1| o GEAR, :N-BAR
4 523651001 2 |FHE76XE4/ 4 SET SCREW, SOCKET (FT) M6X6
5 535246001 1 [T ZIGZAG CAM
5 $23651001 2 [FHEF6XE1Y A SET SCREW, SOCKET (FT) MEX6
7 §36245001 1|87 1177193 TENSION PULLEY ASSY, :U-SHAFT
8 S23651001 | 2|Pres6x68i SET SCREW, SOCKET (FT) M&X6
10 076002450 | 1|47 49600200 BALL BEARING, 6002DD
11 D48150142 | 2|75 439015 RETAINING RING, EXTERNAL G15
12 543708009 | 1|77 =053 PULLEY ASSY
13 014060632 |  1|PH4"i6X6 SET SCREW, SOCKET (CP) MBX8
14 D16061031 1 [P 610 SET SCREW, SOCKET (CN) M6X10
16 535249001 1|AFAM "2 WASHER, :THRUST
17 048350242 | 1|h277430C35 RETAINING RING, INTERNAL C35
18 543711000 | 1|97 7h5- COLLAR, ;U-SHAFT
20 151998000 | 1| 709" fit BEARING COLLAR
o1 116920001 1 |30 9A5RM RING, THRUST
22 141276001 11455 9 4S BALL BEARING CAP, 8
23 102843004 |  3[#339°3.57 SCREW, FLAT SM3.57
118-981-109
D . 4145 v E8{® / Zigzag mechanism
REF.NO CODE Q1Y E X NAME OF PARTS A
1 835264001 1|nIz7574 ZIGZAG FORK
2 535263104 1|7y s T SUPPORT PIN, ;Z-FORK
3 021080306 |  1|+7h3928 NUT, 3 M8
4 S35262001 1 [mIzyLehus CONNECTING ROD ASSY, :ZIGZAG
5 535260004 1|2 w357 ue SHOULDER SCREW, M&
6 §35259001 1|mrsae iy SHOULDER SCREW, :Z-CRANK
7 165559001 167812 WASHER, PLAIN
9 021060102 |  2|#7h1338 NUT, 1 M6
10 S35258001 {750 Z1GZAG CRANK
11 018062022 |  1|PHE" MhEX20 BOLT, SOCKET M6EX20
12 S35257000 | 1550997 1448 BUSH, :C-SHAFT
13 014080632 | 1|FHod"36M6 SET SCREW, SOCKET (CP) MEX6
15 535256001 R F L EG IS At ROCKER SHAFT, :ZIGZAG
17 535255001 1[I FF Y4403 N-POSITION CONTROL PLATE ASSY
18 535252001 1{I7YAssE PIN, :Z-ECCENTRIC
19 148727001 1128 —4-0.5 SPACER, 0.6
20 $35250001 1 W7t ZIGZAG LEVER
21 $35251001 11446 NUT, M6
22 535332001 1| 0% NEEDLE BAR CLAMP
3 018301236 | 1 [PHE ARINI2 BOLT, SOCKET M3X12
24 537432001 1 | 077 o E BLOCK CLAMP ASSY, ;N-BAR
24-1 535143001 1 | o7 e % BLOCK CLAMP, :N-BAR
24.2 018301632 | 1 [PH AMINIG BOLT, SOCKET M3X16
26 153596001 1l n3 WASHER
118-981-110
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E . $TH#EE 8B / Needle bar rocking mechanism
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E . $HEZEHRI(R / Needle bar rocking mechanism

REF.MO CODE Ty = NAME OF PARTS R
1-1 835276101 18482 MOTOR BASE
1-2 543285000 1|0 RAE-BRTE PULSE MOTOR ASSY, R
1-3 018501422 A|FHE MSX14 BOLT, SOCKET M5X14
1-4 025050232 4|e7" 17 3195 WASHER, PLAINM 5
1-5 535283001 1| R 7 -9 NEEDLE ROTATION PULLEY ASSY
1-5-1 535435000 1| b oMT 93 NEEDLE ROTATION PULLEY ASSY, M
1.5-2 S$35282000 1|k M7 2EX23. B NEEDLE PIN, :5X23.8
1-5-3 128552001 1|77 #YFREC1EW MAGMNET REC16W
1-6 014060632 2|FHE 36X6 SET SCREW, SOCKET (CP) MEX6
2 018061622 A|FHE" MAEX1E BOLT, SOCKET MBX18
11 535291101 17537 - TENSION PULLEY ASSY,D
11-1 535284101 1|7A53077 - TENSION PULLEY
11-2 076000800 1|57 " 494600022 BALL BEARING, 800027
11-3 048260242 2|kagrrances RETAINING RING, INTERNAL C26
11-4 535290001 17593577 -7 003 TENSION PULLEY ARM ASSY, D
11-5 048100142 1| kAT 435010 RETAINING BING, EXTERMAL C10
14 018400832 2|7 AaNe BOLT, SOCKET M4X8
15 535296001 1|b=-2840" 07 253 DRIVING LOOPER SHAFT ASSY
16 072820180 1575 MBE20172 BALL BEARING, 6201727
i7 S35297000 1|87 74T =000 T-PULLEY ASSY, U V-SHAFT
18 0184018636 1|FHE MhAX16 BOLT, SOCKET M4X16
23 835288101 1|743277 =09 TENSION PULLEY ASSY, U
23-1 535284101 1|737° - TENSION PULLEY
23-2 076000800 1|75 Mre000ZZ BALL BEARING, 8000ZZ
23-3 048280242 1|kATTH9C26 RETAINING RING, INTERNAL C26
23-4 35287001 1 |Fesana” T Ugs ARM ASSY, U T-PULLEY
23-5 048100142 1|FAT% 739010 RETAINING RING, EXTERNAL C10
24 018400832 2|7 hhgXE BOLT, SOCKET M4X8
a1 S385300000 147304727 kY TIMING BELT, U
32 535299000 130077 kD TIMING BELT, D
33 (76001850 1| &7 MrE001ZE BALL BEARING, 600122
34 142627001 1163 WASHER
35 35302001 1|erkh7- SET SCREW COLLAR
36 014060632 2|PHo+" 36K6 SET SCREW, SOCKET (CP) ME6X6
50 543342100 1| WAT-423-F°R PULSE MOTOR CORD, R
118-981-115
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F1.$#8TB8{E / Presser foot mechanism
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F1 . #8 1 81#% / Presser foot mechanism

REF.NO CODE  |QTY PEE NAME OF PARTS R
1 S34957001 SRR OPENING CONNECTING ROD ASSY, L
1-1 534965001 15 =" b=bL FULCRUM LEVER PLATE, L
1-2 102630001 1| P e SLIDE BLOCK, N-BAR GUIDE
1-3 109763002 1153 WASHER
1-4 048050342 1|hETES RETAINING RING, ES
2 S34963001 1|EF5LRRY S OPENING CONNECTING ROD ASSY, R
2-1 534964001 157w =77 1-IR FULCRUM LEVER PLATE, R
2.2 102630001 1| P SLIDE BLOCK, N-BAR GUIDE
2-3 109763002 1|14 03 WASHER
24 048050342 1|hATES RETAINING RING, E5
3 S34966001 B4 3 M4 SHOULDER SCREW, M4
5 535429001 1|E7%0° % SPRING, EXTENSION
6 534967001 2|eFAbIn" 14 STOPPER PLATE, :OPENING
7 025040232 2|EF 17 104 WASHER, PLAIN M 4
8 062400812 2 14x8 SCREW, PAN Maxs
11 062301016 2 [ 3K SCREW, PAN M3X10
12 S34968000 2|3 -} M3 SPEED NUT, M3
13 534970001 2 e T CYLINDER ROD, ;OPENING
14 S34069001 2[4 o e VB ROD PIN, B ;CYLINDER
15 048030342 4{RA7E3 RETAINING RING, E3 )
16 535169001 2T us T CYLINDER SUPPORT, :OPENING
17 062400812 4{\24%8 SCREW, PAN M4X8
19 028040242 4V FF 2.4 WASHER, SPRING 2-4
35 535239101 2|97 =5y CLAMP LEVER SHAFT
36 $35240001 2|97 8 CLAMP LEVER, B
38 062501202 2| msx12 SCREW, PAN MSX12
39 835303201 2|#H1sh hn - DRIVING LEVER
40 062501202 21 IMEX12 SCREW, PAN M&X12
41 S§35166001 2|#HyA O CLAMP CYLINDER ROD
42 535305001 bl U P M vl N ROD PIN, ;CYLINDER
43 048030342 4|rA7E3 RETAINING RING, E3
a4 235304001 257077 S T CYLINDER SUPPORT, :CLAMP
45 014400532 2|FHo4 34%5 SET SCREW, SOCKET (CP) M4X5
53 $35321001 3|7 L-b 1R 144 GUIDE PLATE, A
54 $35322001 1|7 Lb=kh" 1F" 14B GUIDE PLATE. B
55 S06606004 | 11]|#92%5° 36 SCREW, FLAT M3X6
56 S$35323001 2|7 b=btt1 PLATE PRESSER
57 $35324001 2|4 v35° M SHOULDER SCREW, M4
58 536345000 2|3 7i- WASHER, BENDING
62 535327001 2|73 AT STOPPER, :O-GYLINDER
017401415 2|# hax14 BOLT, M4X14
64 021400202 2|2yaih4 NUT, 2 M4
65 062400812 4|#1° 24X8 SCREW, PAN M4X8
67 535328001 2|e7dAbn P44 STOPPER PLATE
71 028040242 4|03 h7 32,4 WASHER, SPRING 2-4
72 S$35456001 2|HIE i 3 SPRING
73 835457001 1| 2HIL SPRING HOOK, L
74 835458001 1|n 4R SPRING HOOK, R
75 535321001 1|7 L=k 1R {3A GUIDE PLATE, A
118-981-201

14



F2 . fiTBB#: / Presser foot mechanism

| 1- 81-1-11
81.15—g 8112 T B1-1-17 §1-1-10
"

<00, tRIIUAE <01, EF#UH
/ Far -00, Upper / For -01, Upper & lower
thread trimmer > thread trimmer =
|
B1-1-20
B1-1-19 B1-1-18
80-1-17—

80-1-3—9

<-01, L FRiDUR
{ For 01, Upper & lower thread trimmer >

%—3&1 -18

80-1-4 80-1-7

118-981-201
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F2 . # LE{® / Presser foot mechanism

NANE OF PARTS

REF.NO CODE aTy b A FM
<-00, E&4IY B> <For-00,Upper thread trimmer>
80-1 535474401 1135177 - bRV WORK CLAMP PLATE SET, R
80-1-1 535318001 1|2/4917° LRI WORK CLAMP PLATE ASSY, R
80-1-2 537684101 1|4 3R-50 NEEDLE FLATE, R-50
80-1-4 537680001 1| XJHHIR-50 WORK CLAMP, B-50
<01, L TR0 HE <For-01,Upper & lower thread trimmer>
20-1 535478401 13417 " L—bRSYYT WORK CLAMP PLATE SET, RS
80-T-1 535319001 1|3/4%917° L-FRSY7E WORK CLAMP PLATE ASSY, RS
80-1-2 535309101 1|MIH 4R NEEDLE PLATE, R
80-1-4 $35452001 1|ZJHHIRL WORK CLAMP, BL
80-1-18 535330001 145" 414 2R WORK CLAMP PLATE, R
80-1-1-1 535316001 1| hiaetiI{s SUPPORT PLATE, ;S-BLOCK
80-1-1-2 060020416 2|1 2N SCREW, BIND M2X4
80-1-3 S06698004 2|%1733% 36 SCHREW, FLAT M3Xs5
80-1-5 535236000 1#5° 4823, 2 WASHER, BENDING 3.2
80-1-6 535235001 1777 HIE" SUPPORT PIN, ;CLAMP
an-1-7 21300302 1|Farir3 MNUT, 3 M3
80-1-8 535238001 1972775 il SHAFT HOLDER, ;CLAMP
80-1-9 062401016 2|7 24X10 SCREW, PAN M4X10
80-1-10 $35237001 1073757057 FULCRUM SHAFT, :CLAMP
80-1-11 048050142 2|47 73%C5 RETAINING RING, C5
80-1-12 5352342 |93 L0 R CLAMP LEVER, R
80-1-13 18501238 1|7 RbEX12 BOLT, SOCKET Msx12
80-1-14 535167001 11777 F-hR CLAMP ARM, R
20-1-15 014400532 2Pk 1405 SET SCREW, SOCKET {CP) M4X5
80-1-16 S35347000 125 4FR CLOTH GUIDE, R
80-117 535326001 17435 M3.5 SCREW, M3.5
<00, L& B> <For-00,Upper thread trimmer=
81-1 535475401 1|FHT77 =Pl 75 WORK CLAMF PLATE SET, L
H51-1-1 535310001 1|27 =Pl WORK CLAMP PLATE ASSY, L
ai-1-2 8537683101 1| 2L-50 MEEDLE PLATE, L-50
81-1-4 S37679001 1|4 IL-50 WORK CLAMP, L-50
81-1-19 $38335000 1|1k {2 THREAD HOLDING PLATE
81-1-20 535328001 134327 M3. 5 SCREW, M3.5
<01, E TR0 HE> <For-01,Upper & lower thread trimmer>
81-1 535476401 13932 by 2 WORK CLAMP PLATE SET, LS
81-1-1 835317001 1|R/HT77 1—HLST 3 WORK CLAMP PLATE ASSY, LS
81-1-2 535308101 1|40 NEEDLE PLATE, L
81-1-4 535453001 1|2/3HILL WORK CLAMP, LL
81-1-18 535329001 1[4 #1350 WORK CLAMP PLATE, L
81-1-1-1 535316001 1|d7aeH 149 SUPPORT PLATE, ;S-BLOCK
81-1-1-2 060020416 2| ek u2na SCREW, BIND M2X4
81-1-3 S06696004 2[#7335 3%6 SCREW, FLAT M3X6
81-1-5 535236000 1# 5" 33,2 WASHER, BENDING 3.2
g1-1-6 535235001 1977 k" SUFFPORT PIN, ;CLAMP
81-1-7 021300302 1{3%3F9r3 NUT, 3 M3
81-1-8 53523800 1193755 il SHAFT HOLDER, ;CLAMP
81-1-8 062401016 21724510 SCREW, PAN M4X10
81-1-10 $35237001 | 193774577y FULCRUM SHAFT, ;:CLAMP
81-1-11 048050142 =l | A E o RETAINING RING, C5
81-1-12 53523320 1|57 77 1 -1 CLAMP LEVER, L
21-1-13 018501238 1|FHE" RRBX12 BOLT, SOCKET M5X12
21-1-14 535168001 1 |977" F-hL CLAMP ARM, L
81-1-15 {1 4400532 2|FHET 1 4X5 SET SCREW, SOCKET (CP) M4X5
B81-1-16 535348000 1|3A° 4L CLOTH GUIDE, L
81-1-17 535326001 114357 M3.5 SCREW, M3.5
118-981-201
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F3. #IT B8R (2 — > X{1#R) / Presser foot mechanism (Jeans specification)

AT a e
/ OPTION PARTS "

81-2-4

81-2-6

80-z6 | 80-2-7
80-2-4

118-981-201




F3.# IB8&R (> — > ZAL48) [ Presser foot mechanism (Jeans specification)

REF.NO CODE a1y e NAME OF PARTS R
<L1 14-18mm <L1 14-1Bmm>
B0-2 S37756401 1 HHI7 =t RS WORK CLAMP PLATE SET, J R1
80-2-2 537644101 1{MIH3L1R MEEDLE FLATE, R L1
80-2-4 337754001 1 (2/HIR-JLT WORK CLAMP, R-J L1
<2 18-22mm> <L? 18-27mms
B80-2 Sa7727401 1 MHI7° -k JR2US 2 WORK CLAMP PLATE SET, JR2
80-2-2 337646101 1| 4LER NMEEDLE PLATE, R L2
80-2-4 537690001 1 [/ AHIR-JL2 WORK CLAMP, R-J L2
<3 22-Z6mm> <3 22-26mn>
80-2 53773341 1|HIT =k JRIFIZ WORK CLAMP PLATE SET, JR3
80-2-2 537648101 1|mI45L3R MEEDLE FLATE, R L3
B0-2-4 337692001 1| R/AHIR=-JL3 WORK CLAMP, R-J L3
<L4 26-30mm: <L4 26-30mm
80-2 537757401 1|#HI7° —FJREFITE WORK CLAMP PLATE SET, J R4
|Bﬂ-2-2 537650101 1| 4L4R MNEEDLE PLATE, R L4
B80-2-4 S37758001 1{2s441R-14 WORK CLAMF, R-J L4
<5 Z8-32mm: <5 28-32mnm>
a0-2 840830101 | FHII Lk RS2 WORK CLAMP PLATE SET, JR5
|BD—2a2 540822001 1{n{4L5R MEEDLE PLATE, RLS
80-2-4 541483001 | ASHHIR=-JLE WORK CLAMP, R-J L5
<6 32-36mm: <L 6 32-36mm>
80-2 54148910 {FIT b JREIT 2 WORK CLAMP PLATE SET, J R6
80-2-2 541479001 1 (I 2LER NEEDLE PLATE, R LE
80-2-4 541485001 1 [RAHIR-JLE WORK CLAMP, R-J LB
<L7 36—40mnc <L7 36-40mm:
80-2 541491101 1AL Lk JR7 M WORK CLAMP PLATE SET, JR7
80-2-2 5414871001 1| 2L7R MEEDLE PLATE, R L7
80-2-4 541487001 1|2 IR-JLT WORK CLAMP, B-J LY
<L1-L4 14=30mmc <L1-L4 14-30mms
180-2-1 537729101 1|2 b JRTE WORK CLAMP PLATE ASSY, JR
617 28—40mm: <L 85=L7 Z2B-d0mm>
180-2-1 540828001 1|2 HI7” -FJRTEB WORK CLAMP PLATE ASSY, JRB
80-2-1-1 535316001 11hretiId s SUPPORT PLATE, ;S-BLOCK
80-2-1-2 080020418 pd AN O e SCREW, BIND M2X4
80-2-3 S06696004 214733 3X6 SCREW, FLAT M3Xe
B0-2-5 335236000 1o ¥ h°33.2 WASHER, BEMNDING 3.2
B0-2-6 835235001 1977 HIE" SUPPORT PIN, ;CLAMP
B80-2-7 021300302 1|32 F003 MNUT, 3 M3
80-2-8 535238001 19507 SHAFT HOLDER, ;CLAMP
80-2-9 062401016 213410 SCREW, PAN M4X10
80-2-10 Sas237001 17707 0T FULCRUM SHAFT, :CLAMP
80-2-11 048050142 2| ka7 39s RETAINIMNG RING, C5
B0-2-12 535234201 1777710 R CLAMP LEVER, R
80-2-13 018501236 1|7H MEX12 BOLT, SOCKET M5X12
< 1=L4 14=30mm> <L1-L4 14=30mm=
20-2-14 537685001 19357 P-LR-J CLAMP ARM, B-J
< 5-L7 28-40mm> <L5-L7 28-40mm
80-2-14 540826001 1|97 F-LR-J-B CLAMP ARM, R-J-B
BO-2-15 014400532 2 |FHE 24X5 SET SCREW, SOCKET (CP) M4X5
118-081-201
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F3 . IR8®E (— - X{t#k) [ Presser foot mechanism (Jeans specification)

REF.ND CODE oTY| . EPrE] NAME OF PARTS Rl
80-2-16 535347000 112/ 1R CLOTH GUIDE, R
80-2-17 235326001 12435 M3, 5 SCREW, M3.5
<L1 14-18mm> <L1 14-1Bmm>
812 S37731301 1|77 =k L1903 WORK CLAMP PLATE SET, J L1
81-2-2 537643201 1[Af5LIL NEEDLE PLATE, L L1
81-2-4 837755001 1\ FAFIL-JLT WORK CLAMP, L-J L1
<L2 18-22mm> <2 18-22mm=
81-2 S37728301 1177 b=k JL2UTE WORK CLAMP PLATE SET, J L2
81-2-2 237645101 1{mfaLaL MEEDLE PLATE, L2 L
81-2-4 837683001 1|F/HIL-JLE WORK CLAMP, L-J L2
=L3 22.2Bmm=> <3 22-26mm:=
81-2 537735301 1 |FH17° b=FJL3Y72 WORK CLAMP PLATE SET, J L3
81-2-2 537647101 1{M{5L3L NEEDLE PLATE, L L3
81-2-4 S$37691001 1| FAHTIL-JL3 WORK CLAMP, L-J L3
=4 26-30mm: <L4 26-30mmz
81-2 53773230 1|47 b=b LAY WORK CLAMP PLATE SET, J L4
81-2-2 537649101 1| sl INEEDLE PLATE, L L4
81-2-4 537759001 1 |ZAFHIL-JL4 WORK CLAMP, L-J L4
<L5 28-32mm= =L5 28-32mm>
81-2 540831101 M ER aw i TN Rk WORK CLAMP PLATE SET, J LS
81-2-2 540823001 1{M{5L5L NEEDLE PLATE, L L5
81-2-4 541484001 1 |ZAHHIL-JL5 WORK CLAMP, L-J L5
<6 32-36mm: <LB 32-36mm:
81-2 541490101 M ER 2 al NV WORK CLAMP PLATE SET, J L6
81-2-2 S41480001 1| ELsL NEEDLE PLATE, L L&
B1-2-4 541486001 (R IL-JLE WORK CLAMP, L-J L&
=L7 36-40mm:= =L 7 36-40mm>
B1-2 541492101 1 (AT L-RILTY Y93 WORK CLAMP PLATE BET, J L7
81-2-2 S41482001 1|40 INEEDLE PLATE, LL7
81-2-4 541488001 1|2 IL-JLT WORK CLAMP, L-J L7
=L1-L4 14-30mm> <L1-L4 14-30mm=>
81-2-1 S37730001 M Ex awiie WK WORK CLAMP PLATE ASSY, JL
< 5-17 28-40mm> <L5-L7 28-40mm=
81-2-1 535310001 112437 WORK CLAMP PLATE ASSY, L
81-2-1-1 535316001 1{hiaedtads SUPPORT PLATE, ;S-BLOCK
B81-2-1-2 080020416 2wy M2ns SCREW, BIND M2X4
81-2-3 506696004 2|#3334°3%6 SCREW, FLAT M3X8
81-2-5 535236000 1|5 Ra2 WASHER, BENDING 3.2
81-2-6 835235001 19307 Iy SUPPORT PIN, ;CLAMP
81-2-7 021300302 1|32 49k3 NUT, 3 M3
81-2-8 537712001 W77 9%9% CLAMP SHAFT HOLDER
g21-2-9 082401016 2l+A"24%10 SCREW, PAN M4X10
81-2-10 837711001 1950755558 CLAMP FULCRUM SHAFT
81-2-11 048050142 2|kADS 43905 RETAINING RING, C5
81-2-12 835233201 19557 L -L CLAMP LEVER, L
81-2-13 018501236 1| FHELEEXI2 BOLT, SOCKET M5X12
118-981-201
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F3 . IE®R (— 2 X1E#) [ Presser foot mechanism {Jeans specification)

REF.NO CODE |QTY b A NAME OF PARTS RM
4144 14-30mm> <L1-L4 14-30mm>
81-2-14 837604001 1|9527" P-bL-) CLAMP ARM, L-J
<517 28-40mm: <L 5=L7 2B-40mm:
81-2-14 540827001 19527 P-bL-)-8 CLAMP ARM, L-JB
81-2-15 014400532 2(PHE 2455 SET SCREW, SOCKET {CP) M4X5
81-2-186 $35348000 E N CLOTH GUIDE, L
81-2-17 535326001 1|43 °M3.5 SCGREW, M3.5
75 537693001 1|7 L-bfF44C GUIDE PLATE, C
90 S37714001 1|6 I IIT2 1 FULGRUM BRACKET, ;AUX.CLAMP
91 537713001 1| IAHLIT T FULCRUM SHAFT, :AUX.CLAMP
a2 D48050142 =l 3 U E L ] RETAINING RING, C5
93 S37718000 AREDAEE AL AUXILIARY CLAMP ARM
94 018401032 1|PHE AMXIO BOLT, SOCKET M4X10
a5 505356000 1§ eAtTA "|BUTTON CLAMP, A
96 508808001 1|Aby7 3 STOPPER SCREW
a7 021660102 1|#/h1523.18 NUT, 1 SM3.18
a8 $37753001 1 |#° AHHTER I 2 SPRING, EXTENSION
99 S37744001 1|FAHI) vy CYLINDER SUPPORT ASSY
100 062400812 2ltn14x8 SCREW, PAN M4X8
101 S377iT101 e AV AUX. CLAMP LINK ASSY
102 534922101 1|8 9% M4 SHOULDER SCREW, M4
103 021400202 1|2vatyke NUT, 2 M4
"7 A "OPTION PARTS"
104 S37E70000 1|ZA4R CLOTH GUIDE, J
118-981-201
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G . 3% BfE / Feed mechanism

86 7675 74 20
10378 77

118-881-202
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G . # ) B8R / Feed mechanism

REF.NO CODE  |aTy b A NAME OF PARTS Rtk
1 534950209 MEEUER FEED BRACKET
2 535176001 1|dP0a 1A L FEED BRACKET COVER, L
3 8535177001 1|47 1hn" =R FEED BRACKET COVER, R
4 329410001 12|47%% M4 SCREW, FLAT M4
5 843192200 1| MAT-4x3 PULSE MOTOR ASSY, X
5-1 543193200 1|»' MAT—2103H7E23 PULSE MOTCR, 103H7523
6 018401622 4Pt shAX16 BOLT, SOCKET M4X16
8 025040132 S EE LT WASHER, PLAINS 4
9 843717201 1[9F 947415, 75 GEAR, 15.75
10 014770622 2|FFrAR 6.350F 2 SET SCREW, SOCKET (CP) SM&.35
1 S35181001 1| X415 i X-FEED SHAFT HOLDER ASSY, L
11-1 535180000 1% 2L X-FEED SHAFT HOLDER, L
11-2 417526000 1|EAe 3pa SENSOR MAGHMET, 9
12 §35178001 2[%797 X-RACK
13 018501631 4|7HMESK16 BOLT, SOCKET M5X16
15 535179000 1 [XE70 4R X-FEED SHAFT HOLDER, R
18 S35188001 2| T Y¥-FEED GUIDE SHAFT
17 014060632 4|7HE 36X%6 SET SCREW, SOCKET (CP) M&X6
18 512004000 4|=F7"9%a LINEAR BUSH
19 502460001 8| R 935019 RETAINING RING, EXTERMNAL C19
o3 535182001 1| Mo TS ¥-FEED GUIDE SHAFT, A
24 018401636 4|7H MhAX16 BOLT, SOCKET M4X16
25 025040232 4|67 17 35194 WASHER, PLAIN M 4
26 S35183000 aluzFr a2 LINEAR BUSH, 12
27 S35184001 45757 b ai s STOPPER, BALL BEARING
28 062300416 411 IM3X4 SCREW, PAN M3x4
42 S43712001 1|yHoya” 78 Y-FEED BASE, B
43 018061622 A|PHEBBEX16 BOLT, SOCKET M&X16
45 543194200 1| pAE-4Y73 PULSE MOTOR ASSY, Y
45-1 S543193200 11 BAE-2103H7523 PULSE MOTOR, 103H7523
46 018401622 AFHE MRAN16 BOLT, SOCKET M4X16
45 025040132 A EFH D F374 WASHER, PLAIN S 4
49 543718001 1|44 %25 DRIVING GEAR, 25
50 014760622 2[FHk4447'5.95 SET SCREW, SOCKET SM5.95
51 535174001 1|Y2-IHHFIL Y-PULLEY SUPPCRT, L
52 pi8s01422 2|7 LbEX14 BOLT, SOCKET M5X14
53 S27844201 184207 UA TIMING PULLEY, A
54 014770622 2|FHhA376.350% 3 SET SCREW, SOCKET (CP) SME.35
55 535186001 1|20 Y-PULLEY SHAFT, L
56 530138001 2(19NTYLT8 MICRO BEARING, 8
57 048060342 2|MDEE RETAINING RING, E6
61 S27844201 1|43 7 A TIMING PULLEY, A
62 014770622 2|FFhA376.359473 SET SCREW, SOCKET (CP) SM6.35
63 S35183001 1|Y7-"4R Y-PULLEY SHAFT, R
64 530138001 olT4hon FILY8 MICRO BEARING, 8
65 048060342 1|H7EB RETAINING RING, E6
66 048160242 4|76 RETAINING BING, INTERNAL C16
67 543720001 1|74FAE Y40 IDLER GEAR, 40
68 014060632 2IFHoFs6X%6 SET SCHEW, SOCKET (CP) MEX8
69 510077100 1YRAZA Ak Y-TIMING BELT
70 535190001 1YY Y-SHAFT
71 502460001 2|rAPY aAC18 RETAINING RING, EXTERNAL C19
72 512004000 2|)=F7 92 LINEAR BUSH
73 535184001 (535 5k b A4 STOPPER, BALL BEARING
74 535191001 1|7 49% BALL BEARING
75 512004000 1)=F7 %2 LINEAR BUSH
76 202460001 2|FA9%939C19 RETAINING RING, EXTERNAL C19
77 018061222 2|FHF MrEX12 BOLT, SOCKET M&X12
78 028060242 2|WHh 326 WASHER, SPRING 2-6
79 531568000 YR ks Y-DRIVING SHAFT HOLDER
80 $10078001 1{TA R A4 SPACER, T-BELT
118-981-202
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G . &%V B / Feed mechanism

4—*@{92;
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G . % VR / Feed mechanism

REF.NO CODE __|QTY Eo AT NAME OF PARTS R
21 S10079101 1 KhERa” BELT HOLDER
82 N18e80822 DIPHE M 3THR BOLT, SOCKET SM4.37X8
83 018501631 1| PR MEERE BOLT, SOCKET M5X16
24 S35192001 AN 2T 2 SENSOR FARTITION FLATE ASSY
84-1 §35103000 |  1[|bAAn44 SENSOR PARTITION PLATE
B4-2 128652001 1197 $VFREC16W MAGNET REC18W
25 535194001 1Y {F %77 Y-GUIDE SHAFT
86 012500536 |  2[PHE3EXE SET SCREW, SOCKET (FT) M5X5
87 843749001 |  1[E-34418 MOTOR SUPPORT, B
88 018061622 |  3[PHh MEX16 BOLT, SOCKET M6X16
20 535196100 2P MY IDLER GEAR
30 014060632 |  4|PH 16X6 SET SCREW, SOCKET (CP) M&X&
91 $35195001 |  1|F{b 8577 GEAR SHAFT, :IDLER
a2 076001800 2157 e 22 BALL-BEARING 500122[8432.10}
93 D48280242 2 i ATTINC2E RETAINING RING, INTERNAL C28
96 S35187001 | 1|Xt9UFH" I8 X-FEED GUIDE SHAFT, B
97 014060632 | 2|PHi 166 SET SCREW, SOCKET (CP) MBX5
99 062300416 | 1P W34 SCREW, PAN MaX4
100 018502022 | 1|PH#b5X20 BOLT, SOCKET M5X20
101 148782001 1|20 -5 SPACER
103 025060232 ol 4" 3F108 WASHER, PLAINM 8
150 S43347000 1| BAE=23-F"X PULSE MOTOR CORD, X
151 543348000 | 1|n MAE-23-b"Y PULSE MOTOR CORD, Y
118-981-202
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H . 51 v 4 —B8f& / Cutter mechanism




H. 5w 4% —F& [ Cutter mechanism

REF.NO CODE aTY [ g NAME OF PARTS AM
1 S35074201 1| B 78 CUTTER LEVER ASSY
11 835075201 1|ha—n CUTTER LEVER
1-2 535076101 1| da=h=-FU7e #H1 CUTTER CARTRIDGE PRESSER
1-3 S35077000 1|2-F A0-74X25. 8 MEEDLE ROLLER, 4X25.8
1-4 535078001 1|n 3hF SPRING HOOK
1-5 535079000 1|=-F"MA-73X11. 8 MEEDLE ROLLER, 3X11.8
2 535080001 1|ha-rr" "0 CUTTER LEVER SHAFT
3 016061031 1[FFR07) 6510 SET SCREW, SOCKET {CN) M&X10
5 535081001 2|hra—r e SUPPORT SCREW
2] S35082001 213334 NUT, 3 M14
7 535088001 1[04 LINK, A
& 335085001 1|77 70 LINK SHAFT, C
9 014060632 1|74 16X SET SCREW, SOCKET (CP) M&X6
10 S35087001 1VA4C LINK, C
11 535086001 14778 LINK SHAFT, B
12 014060632 | 1 [PH)%" 16X SET SCREW, SOCKET (CP) M6X6
13 535083001 1|04 A LINK SHAFT, A
14 014060632 1{7Fr&" 3676 SET SCREW, SOCKET (CP) M&X6
15 S35084001 0 A ] CYLINDER ROD SHAFT
16 14060832 1|7H&736X8 SET SCREW, SOCKET {CP) MeXsE
17 535089001 1327090 CYLINDER RCD
18 535080001 L EL A WA CYLINDER SUPPORT SHAFT
19 014080832 |  2|774" 16%6 SET SCREW, SOCKET (CP) M8X8
23 S35091001 173397 N5 KNOB SCREW, M5
<00, k%I B> <For-00,Upper thread Irimmears
<01, LTt M- <For-01,Upper & lower thread trimmers
24 535093001 1|n7-38 HAMMER, 38
<02, ¥ — - Al <For-02, jeans specification
<52, 77117 1tttk <For-52,Fly indexer specification=
24 S37702001 ] LV AR | HAMMER, S12.......... L1
24 S37704001 L LAt | R R R L2 HAMMER, S16.......... L2
24 S37706001 A e v R R L3 HAMMER, S20.......... L3
24 S37708001 P NT-E2g s vesnenasninien L4 HAMMER, S24.......... L4
24 S37F197001 P NAT=26 cemeeanaees L5 HAMMER, 26............L5
24 537195001 TAT=T0 --miamriiis LG HAMMER, 30............L&
24 537201001 TIAAA=34 remrrrenneeres L7 HAMMER, 34............L7
25 535473301 L EXT O 0 P ] KNIFE BRACKET SET
25-1 535094301 I EXI I V) KNIFE BRACKET ASSY
25-2 535087001 1|27 04T KNIFE BLOCK HOLDER
25-3 8501622 1|7H&° MFSX16 BOLT, SOCKET M3X16
294 535098000 1|2 ORI {2 STOPFER PLATE, ;BLOCK
25-5 062300416 1[#4° IMIXS SCREW, PAN M3X4
26 018501222 217 Mexi2 BOLT, SOCKET MaX12
27 118062522 1|7 MEXZS BOLT, SOCKET M&X25
341 535436101 11472, 854, 3-50 KNIFE, 2.8¥4.3-50
342 535437101 11432, 854, 3-38 KMIFE, 2.8X4.3-38
39 545263001 TihIa-EAF)3S PARTITION PLATE, ;C-SENSOR
40 0e2400812 2|47 24%8 SCREW, PAN M4X8
45 S35078001 1| 30F SPRING HOOK
46 142642001 1| 4b FATE RN SPRING, EXTEMNSION
47 $35100001 1477300481 KNIFE ADJUSTING SUPPORT
48 062400812 1|F"24%8 SCREW, PAN M4X8
51 S35101001 1|#3F300T 3 ADJUSTING SCREW
{52 835102001 1|A3R" 4 (P KMIFE BRACKET GUIDE
53 018400832 3|7 ARAXE BOLT, SOCKET M4X8
54 535104001 122047793 KMIFE PIPE ASSY
55 052400812 2l J4%8 SCREW, PAN M4X8
o6 028040242 23T b 82,4 WASHER, SPRING 2-4
58 543375000 1Ao7 v = KNIFE LEVER COVER
118-981-218




). F»i 37— UBE{&  Tension pulley mechanism
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J. 73 27— UBHE [ Tension pulley mechanism

REF.NO CODE _|QTY = AT NAME OF PARTS AM

1 835112101 | 1[17°-U3 TENSION PULLEY ASSY

1-1 $35431101 | 1|T7°=UHHI493 T-PULLEY SUPPORT PLATE ASSY
12 $35110001 | 1]70537°-) TENSION PULLEY

1-3 048280242 | 2|hTFAIYC28 RETAINING RING, INTERNAL C28
14 076001800 | 1|97 994600122 BALL-BEARING 6001ZZ(8482.10)
1-5 048120142 | 1|M757939C12 RETAINING RING, EXTERNAL C12
2 018081622 | 2|PHH MhEX1E BOLT, SOCKET M8X16

4 028080242 2\ Y528 WASHER, SPRING 2-8

5 $35108001 |  1[P{h" 727 IDLER PULLEY

6 076002800 |  2}475 290600222 BALL BEARING, 600277

7 048320242 |  2|MTTIIYCI2 RETAINING RING, INTERNAL C32
10 §35107001 1P 52" 0 PULLEY SHAFT

11 116920001 | 2(30U5 2232k227 RING, THRUST

12 014060832 | 1{FH4 36X6 SET SCREW, SOCKET (CP) M&X6
13 535106001 1A IR BED SUPPORT SHAFT

14 014060632 | 1|FH4 36X6 SET SCREW, SOCKET (CP) M&X6
17 518707129 | 1[va’sMen BELT, VM ;WHITE

18 S18707137 1|Wa" MWD BELT, VM WHITE

118-981-126

K . T4% / Lower shaft mechanism

REF.NO CODE__[QTY Eo AT NAME OF PARTS RM

1 076003850 | 1|47y 49r600322 BALL BEARING, 600322

2 048150142 | 1|79 73%C15 RETAINING RING, EXTERNAL C15
3 S38275100 | 1]4(39" A" MbEES TIMING BELT, 665

4 S35273001 | 140 8k Y CAM SHAFT

5 076202850 | 1977 79762022 BALL BEARING, 620277
|6 $35274001 | 1{e7ba3- SET SCREW COLLAR

7 $23651001 | 2|PHeI6XEHA SET SCREW, SOCKET (FT) M6X6
8 835272001 | 1579170 TENSION PULLEY ASSY, ;L-SHAFT
9 S23651001 |  2|PHe6X6H/A SET SCREW, SOCKET (FT) M8X6
10 $35270001 | 1[5 7k LOWER SHAFT CAM

11 S23651001 |  2|Frt6Xeis SET SCREW, SOCKET (FT) M6X6
12 535269101 1|F33x7" -3 TENSION PULLEY ASSY

12-1 S35268101 | 1|77 -7 42 ARM ASSY, ;T-PULLEY

12-1-1 $35267101 | 1|77 -I97" ARM, ;T-PULLEY

12-2 S35265001 | 1|73 -Y TENSION PULLEY

12-3 076001800 147" M6l 2 BALL-BEARING 6001ZZ(8482.10)
12-4 048280242 | 2|MTFIINC28 RETAINING RING, INTERNAL C28
12-5 048120142 | 1|M7Y 739012 RETAINING RING, EXTERNAL C12
16 018502036 | 2|FHk MA5X20 BOLT, SOCKET M5X20

17 025050232 | 2|bF L5 WASHER, PLAINM 5

18 S43376001 | 1|5 97" Ui - PULLEY COVER, ;L-SHAFT
118-981-305




L1

, —ER)l—/$Bd{% / Double chain stitch looper mechanism

118-981-308
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L1 . ZE /L — /1R / Double chain stitch looper mechanism

REF.NO CODE |QTY B A NAME OF PARTS AM
1 534048101 |-k 871 LOOPER BASE
2 SA5007000 (L2773 LOOPER PULLEY ASSY
3 062351615 11 335416 SCREW, PAN M3.5X16
4 535010001 B | N DRIVING SHAFT, ;LOOPER
7 537432001 1|l A2 948 £932 BLOCK CLAMP ASSY, ;N-BAR
71 535143001 1M 97 mes % BELOCK CLAMP, ;N-BAR
7-2 018301832 1 |PH ME3X16 BOLT, SOCKET M3X186
9 535053001 1|27 LA <57 LINK SHAFT, ;SPREADER
10 S35011001 ] [N 5 LOCPER LIMK CLAMP
11 062501202 1| aNsKI2 SCREW, PAN M5X12
12 $35012001 1|LSAF R Foudo LS-SLIDE GUIDE
13 062300612 ] P kA SCREW, PAN M3X6
14 535015101 1 |-n" s LOCPER LIMK UMIT
14-% $52821001 [T E LOOPER LINK ASSY
14-2 552832000 2|72k FELT
14-3 552624001 2171 b T FELT SUPPORT
15 SA0D30001 2U-n" rh5- LOOPER LINK COLLAR
16 SA0029001 2U-N U agy” LOCPER LINK SCREW
17 535016001 1A b =98] SPREADER LINK BASE
18 082501202 1|F4" IMEX12 SCREW, PANMSX12
19 S350 7001 1|A7° 2" —hhl CAM LINK, ;SPREADER
20 S35 8001 1| B h- COLLAR, ;CAM LINK
21 535014001 1% 735 W4 SHOULDER SCREW, M4
20 535019001 1|4 235" W SHOULDER SCREW, M4
23 535020001 2|A77 1 - F SPRING, COMPRESSION
24 535021000 bl MV M o, SPRING GUIDE, ;SPREADER
25 835022101 {2774 b hh DRIVING CAM, ;SPREADER
26 535023001 Rl (2 70 A A A | LS-HOLDER BRACKET
27 014060832 1|FHEAL GEBTE 2 SCREWBXS
28 535024101 1|07 -4 SUPPORT SHAFT, ;HOLDER
30 DE0400516 1 {2 45 SCREW, BIND M4Xs
32 082301016 1IN0 SCREW, PAN M3X10
33 021300302 113a+ik3 NUT, 3 M3
34 S35027001 1 jU{ bR £ SPRING, EXTENSION
35 S35028000 112" 9" L3X16 PIN, DOWEL 3X16
a7 105288001 14443572, 38 SCREW, SM2.38
42 535030001 1N 7" PIPE, . TR-GUIDE
43 S36660101 1[G SUPFORT, ;N-GUARD
44 062300812 21" 13%6 SCREW, PAN M3X6
45 535410001 1jb-n"R LOOFER, R
46-1 535411001 1|7 {h-n" EYE LOOPER
47 535032101 21#43 72, 6X5.5 SCREW, M2.6X5.5
48 535412101 1{#27° 14" -R SPREADER, R
49-1 535413101 A7 =L SPREADER, L
H0 535034001 1|A7° 14" -AMI7°R STOPPER, R ;SPREADER
51 535033001 1|27 b8 -2M7°L STOPPER, L ;SPREADER
52 33503210 2lA3 2. 65,5 SCREW, M2.6X5.5
53 535035101 1|A7° b8 3R SPRING, TWIST ;R
54 S35036101 1|77 147 = 3L SPRING, TWIST ;L
56 S35037001 1|W 3T Y GUIDE SHAFT, :SPRING
a7 021400202 1|2¥ak4 NUT, 2 M4
58 S35038001 1 ARRIAT £ THREAD TAKE-UP SPRING
59 535030000 1L RFRIA FHHT SUPPORT, TR. TAKE-UP SPRING
G0 080300418 1|2 3Xd SCREW, BIND mMax4
&1 S35040000 1|LA kRO 372 SPRING GUIDE, :L-TR TAKE-UP
62 535018001 1|hEh5- COLLAR, ;CAM LINK
B3 062401416 1| 24%14 SCREW, PAN M4X14
64 S35041000 1|1 MHI THREAD SUPPORT PLATE
&5 535043001 ] (B rac i L-THREAD PRESSER BASE
66 535042000 1|LT %I L-THREAD PRESSSER
87 535044001 1|LAbFF L-TENSION STUD
118-981-300




L1 . —E®R)L—/{BIfR / Double chain stitch looper mechanism

71 72 66 €5 cb

142 14.3

R ——

o —— — e — — — — —

118-981-309
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L1 . — @i/ — /B3R / Double chain stitch looper mechanism

REF.NO CODE oTY A NAME OF PARTS Rk

- |g8 154562001 1|7° V730" 48 SPRING, B :PRE-TENSION

69 155510001 1 [ARFINAFUR TEMSION NUT

70 144504001 217115 DISC, THREAD GUIDE

7 535045001 1|47 235" M3 SHOULDER SCREW, M3

72 535118001 1| RGN 2 TEMNSION EPRING |

73 535046000 2|=-b " 3X17.8 MEEDLE PIN, 3X17.8

an 535326001 117437 'M3.5 SCREW, M3.5

a3 076003850 2|57 00322 BALL BEARING, 600322

84 014300832 1|FH7%" IM3XB SET SCREW, SOCKET {CF} M3x8

85 536659001 1L MEEDLE GUARD, U

9B (118300532 1| FHE" M3%5 BOLT, SOCKET M3X5

118-881-3089




L2, ZHEHJI—/\Ef: / Double chain stitch looper machanism

<-00, L&tV / For -00, Upper thread trimmer >
<-01, L Fauum / For-01, Upper & lower thread frimmer »

36-1—47,
39-1 36-1

311

89-2 %

=02, - Zit8 | For -02, Jeans specification >
115-2 103

1153

11541
B3-2 82-2 80

776 7970

891

92

107108

29-2 106

33

=01, tF#tIUF / For -01, Upper & lower thread trimmer > - b E B 1
/OPTION PARTS "
80 i’l
82-1
83-1 Eexy
&, 81 AN £ 45'24@ 49.2—
86 87 84 . ' i
82-1
@ 821 462 =
2 ?aw ?ﬂ | BEH%
85—~ 7776 79 75 92
118-981-309



L2 . —E&E/L—/E{R / Double chain stitch looper mechanism

REF.NO CODE QTY B A MNAME OF PARTS BM
<00, E#TIH H> <For-00,Upper thread trimmer>
<0, E TR <For-01,Upper & lower thread trimmer=
29-1 535054001 1A FPAG GIMP GUIDE, C
31-1 835025001 b0l "2 THREAD TRIMMER LEVER BRACKET
36-1 $35029001 1[04 E oA MOVABLE KNIFE, A ;UPPER
38-1 535026001 Ll R A | BRACKET, ;U-MOVABLE KNIFE
39-1 080300416 1|2k 3% SCREW, BIND M3X4
8g-2 547033001 1|20-k7" L—}1. 8 THROAT PLATE, 1.8
<02, V=2 XL <For-02, jeans specification=>
20-2 537686101 ) B S [ GIMP GUIDE, C-J :
31-2 S3TT26001 1|{b LN =" 2" 1B T-TRIMMER LEVER BRACKET,
36-2 S37723001 1|5k n8 MOVABLE KNIFE, B ;UPPER
39-2 060350616 1| k" 3, 5X6 SCREW, BIND M3.5X8
75 535048101 1[4 baALn - TENSIOM RELEASE LEVER
K] 535045001 1| bbALN =27 LEVER SHAFT, ;T-RELEASE
77 25680132 2|e7H h 35394, 37 WASHER, PLAIN 5 4.37
K| 048030342 2|+ATES RETAINING RING, E3
79 535050001 1| 2k LOOPER TEMSION RELEASE
80 535051001 1|4 FanAFIGE IS TENSICN RELEASE PLATE
|ae-2 025350236 2|e7H" A 3#193,5 WASHER, PLAIN M 3.5
83-2 062350516 2|#7 103, 5X5 SCREW, PAN M3.5X5
89-1 S37752001 1|A0-k7" b=k, 8-J THROAT PLATE, 1.8-J
a2 835057001 B SPRING, TWIST
103 537724001 1343572, 38 SCREW, SM2.38
1041 537725001 154 FIN 3 SPRING, COMPRESSION
108 547932001 1|HIk23R-56 NUT, SM2 38-56
106 S41252000 1A - GIMP THREAD CLAMP PLATE, J
107 535118001 1| RFADN 3 TENSION SPRING
108 159113001 1|18 %45 3,18 SHOULDER SCREW, 5M3.18
115 547512001 1|54 bAHIITE LOWER THREAD PRESSER ASSY, J
1151 S37721001 1| bIE 1 LOWER THREAD PRESSER BRACKET
115-2 S37720001 1[4 T LOWER THREAD PRESSER
115-3 148407001 1|3FA{3E DOWEL PIN, L
<01, E FHA) E> =For-01,Upper & lower thread trimmer=
75 535048101 1| bbALA - TENSIOMN RELEASE LEVER
76 535049001 1 kAL 5" LEVER SHAFT, ;T-RELEASE
rii (25680132 2le7td #9394, 37 WASHER, PLAIN 5 4.37
78 048030342 2|kITES RETAINING RING, E3
79 535050001 1 h=n® =1k LOOPER TENSION RELEASE
80 535051001 1| bINAFIGE 4 TENSION RELEASE PLATE
81 £35365101 1| bIALN" A TENSION RELEASE LEVER CLAW
82-1 025350236 3|e7H A #7193.5 WASHER, PLAIN M 3.5
B83-1 062350516 3|33, 5%5 SCREW, PAN M3.5X5
84 535366001 1[4 bR AHT TENSION RELEASE CLAW SUPPORT
85 062400812 2447 048 SCREW, PAN M4Xa
86 535052001 LRE =L VES TENSION RELEASE CLAW
87 §35055001 1 bIRAYAN F SPRING, TWIST
86 535056001 e SHOULDER SCREW, M4
o2 535057001 1 FIMALA -1 3 SPRING, TWIST
A B "OPTION PARTS"
46-2 $35471001 1|F{p-"B <KAA> EYE LOOFER, B........ <For heavy-weight thread>
46-3 549078001 1|8-"L-S <IN A> LOOPER, L-S............ccovuren...<For chain stitche
49-2 $35472101 A7V LB <ARA> SPREADER, LB.........<For heavy-weight thread>
49-3 S4807 3001 A7V -5 <HIGH> SPREADER, L-5...................<For chain stitch>
89-3 S47034001 1|A0-b2"b-b1. 1 NS THROAT PLATE, 1.1................<For small hole>
118-981-309




M . Jb—3—B8fk / Looper mechanism

118-981-310
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M.JL—3—81% / Looper mechanism

REF.NO CODE aTY B Ag NAME OF PARTS R

1 S35066001 1 [ A-n" g0 LOOPER LINK ASSY
141 535067001 1|h=n" -1 LOOPER LINK
1-2 835063001 180" HL00 CAM ROLLER, :LOOPER
1-3 S35064001 B P % ROLLER FIN, ;L-CAM
1-4 014060632 1|PHI$ 36X6 SET SCREW, SOCKET (CP) M6X6
2 235085001 1 (A AT SUPPORT SHAFT, ;L-LINK
6 535062001 1| #=n" b LGOPER DRIVING PLATE
7 535061000 2| R=n" N F SPRING, PLATE
8 510438001 4[PHE7 MR 3XE BOLT, SOCKET M3
g 028030242 4\ FH 323 WASHER, SPRING 2-3
14 014060632 2|PHit” I6X6 SET SCREW, SOCKET {CP} M&X&
15 523612051 8 Bk i 2 SET SCREW COLLAR ASSY
118-981-306
N . X 7L 4 —Ef% / Double chain stitch looper mechanism

~REF.NO CODE _|QTY Eo AT NAME OF PARTS AM
1 835073001 127714 =27 dln” - SPREADER DRIVING LEVER
2 835072104 g A A SPREADER LEVER ASSY
2-1 535071001 {377 3" —hhln'— CAM LEVER, ;SPREADER
o) 535070101 11277 b4 —hhaOe" ROLLER FIN, ;SPREADER CAM
2.3 $35060001 1{27° L4 —akan ROLLER, :SPREADER CAM
3 062400812 2{1\ 24%8 SCREW, PAN M4x8
4 025040232 21E31° 4 37194 WASHER, PLAIN M 4
5 535068001 11k M35 SET SCREW, M3.5
6 021350106 11173#9k35 NUT, 1 M3.5
8 S35065001 T{R=I AT T SUPPORT SHAFT, ;L-LINK
2] 523612051 1 ledbh7-93 SET SCREW COLLAR ASSY
10 014060632 2 |PHo4" 26X6 SET SCREW, SOCKET (CP} M6X6
118-881-310




P . #8ihR& 884 / Lubrication

118-981-350
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P . #&imiEEAE R / Lubrication

REF.NO CODE |QTY AT NMAME OF PARTS AM
1 535003201 1 | M AAHIL WICK SUPPORT, L
2 S35002100 1 | kA ILITLE FELT
3 535001000 5 HO A NYLON RIVET
4 062350616 2 N3, 5X6 SCREW, PAN M3.5X6
5 543724001 1 =" IAFFA OIL GUIDE, ;LOCPER
5 os2401212 1| 24%12 SCREW, PAN M4X12
7 534993001 1 | MELAYID WICK SUPPORT. D
8 062400616 2# INAXE SCREW, PAN M4XE
9 534998001 1|55 9hihin” - COVER, ;L-SHAFT CAM
10 062400816 2 [P INAXE SCREW, PAN M4X6
11 534997001 1 |-n” MRLHT WICK SUPPORT, ;LOOPER
12 062300416 1 |#" IN3X4 SCREW, PAN M3X4
13 534996001 1 |L=A7I0EAHT FELT SUPPORT
14 113006001 1|7Thp FELT
15 $34995000 1 |L=A710bA FELT
17 062300416 1| JM3X4 SCREW, PAN M3X4
27 S34986000 L [l =5y OIL TUBE, L=135
pidi] 534985000 1|e 227" OIL TUBE, L=30
2% 534984000 1| 227 QIL TUBE, L=150
30 534983000 1|k 227 DIL TUBE, L=1680
31 534282000 1|k"=hfa-7" OIL TUBE, L=70
32 534981000 1| zhF2-7 OIL TUBE, L=50
33 534980000 1|7k FELT
34 534979100 1|7T0k9% FELT ASSY
35 152948001 2|#nt vheh” OIL WINDOW
36 117150001 2|3-F"FHIh CORD HOLDER
37 062350616 2|Fn M3, BX6 SCREW, PAN M3.5X6
38 $34974000 3|0vF" 7Nk FELT
39 143196001 2|F =t 3 OIL GAP
AQ 1431 96001 2| Rzt 4 OlL CAP
42 534872000 1|6 zhfa-7" OIL TUBE
43 534971001 1]7:EEHL WICK SUPPORT
44 060300416 T A 304 SCREW, BIND M3xX4
45 143196001 1|3 R=h 20" 3 OIL CAP
46 537173000 112:EE3X3 WICK, 3X3 L=50
47 S43880000 1{L—A7INHE FELT,B
48 062350616 1 |[FA7 3. 546 SCREW, PAN M3.5X6
49 025350332 1|e7 3 35 13.5 WASHER, PLAIN L 3.5
50 105248003 1|83 WASHER
51 025040332 1|E5t 8 35 44 WASHER, PLAIN L 4
52 112754001 2| 71N FELT
118-981-350
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Q . %iE 3B / Threading mechanism

S

40 41

A
%@@ﬁﬁ—\u?

10 13 11 18 1920 22 21

-1

<-01, L F&ilum /For-01, Upper

& lower thread trimmer >
? 46-1 E-4 46-2

yor

<-00, L&t1um / For-00,
Upper thread trimmer >

<-01, EFA&AUM
{ For =01, Upper & lower
thread trimmer >

455
46-7 46-3
46-6 “®-46-8
49 48 /
< 02, ¥— Xt / For -02,
Jeans ficaiion
' ” 6766 6364 65

62 61 60

5?’-2—; | .

36

39

118-981-401




Q . #:& L% / Threading mechanism

REF.NO CODE QTY A NAME OF PARTS A
1 53787411 {9 b2 453 LI-THREAD TENSION BRACKET ASSY
1-1 534917001 1{THbAS U-THREAD TENSION BRACKET
1-2 53497811 117 bbb 73 U-THREAD TAKE-UP LEVER ASSY
13 5340866001 1% 235" W SHOULDER SCREW, M4
1-4 S34922101 1187 2357w SHOULDER SCREW, M4
2 018401236 2I\FHEMAX12 BOLT, SOCKET M4X12
2] 146926001 ) R THREAD GUIDE ASSY
6-1 146927001 1Pt THREAD GUIDE
6-2 146924000 1A T8 THREAD BUSH
7 062350618 1" M3, 5X6 SCREW, PAN M3.5X8
10 18822011 1| 4b2sk™ TENSION RELEASE PIM
1 145446001 2|37 DISC, TENSION
13 £34923001 1|0 k=R TENSION STUD, ;U-THREAD
18 159805001 1|1 rFIATHL DISC PRESSER, TENSION
18 144103009 1| bFITATHT DISC PRESSER, , TENSION
20 158221001 1[4 HFAEN" TENSION SPRING
21 S20682102 1|fFFIFEA TENSION NUT, GREEN
22 S20681000 1| F TN 39187 F WASHER
26 534824001 1|57 FRILA Tt LEVER GUIDE
27 062350616 1[#7IM3, SXE SCREW, PAN M3.5X6
29 062400812 2248 SCHREW, PAN M4Xa
20 535466001 1|37 b hF THREAD RETAINER
31 021060206 1|3arihe MNUT, 3 M8
32 1650644009 1| {275 THREAD GLHDE PIPE, S
33 2400636 1|FH 2446 SET SCREW, SOCKET (FT) M4 X6
36 S43723001 134 kA {77 A GUIDE PIPE, A L-THREAD
a7 062400612 1| IN4XE SCREW, PAN M4XG
38 534928001 1[{+FAHB THREAD GUIDE, B
39 062400812 1|7 INGXE SCREW, PAN M4X6
40 520698121 1|04 TENSION STUD
41 144504001 2|74 DISC, THREAD GUIDE
42 154562001 117" b7iannT 38 SPRIMNG, B :PRE-TENSION
43 155510001 11354 TENSION NUT
44 152889001 1|372 MY THREAD RETAINER
45 062670616 217 1357-40K6 SCREW, PAN SM3.57-40X6
<01, E T4 H> <For-01,Upper & lower thread trimmer=
46 534944101 1P bRl 3 GIMP THREAD TAKE-UP LEVER ASSY
46-1 534936001 1 A bFFI S SUPPORT PLATE, ;G-THR TAKE-UFP
46-2 534937001 1o kRN = GIMP THREAD TAKE-UP LEVER
46-3 534938101 10 MR 4% DRIVING PLATE, ;G-THR TAKE-UP
46-4 534940001 1A RN 3 GIMP THREAD TAKE-UP SPRING
46-2 534941001 119" 735" W SHOULDER SCREW, M4
46-6 535018001 1 N h7— COLLAR, ;CAM LINK
46-7 534943001 syl SHOULDER SCREW, M4
46-8 021400106 1[F7H1534 NUT, 1 M4
46-9 535428001 1|4 94T 02 SPRING, EXTENSION
47 062400812 2l 24%8 SCREW, PAN M4X8
48 534939001 1| A BT GUIDE, ;G-THREAD TAKE-UP
49 0g2400812 2+ 34%8 SCREW, PAN MM4X8
<00, E&H)Y B> <For-00,Upper thread trimmer>
<01, EF5404 B <For-01,Upper & lower thread trimmers
S0 334842001 1A A, THREAD GUIDE, ;GIMP
51 062400812 1|+ J4X8 SCREW, PAN M4X8
57-1 535430001 1|31 bR THREAD GUIDE, B ;GIMP
52 534534001 1S bFA 593 GIMP THREAD GUIDE ASSY, S
53 062400812 1| J4XE SCREW, PAN M4X8B
54 S20695001 1|DLA P 477 THREAD GUIDE PIPE
55 S20696001 1P 477 I PIFE SUFPORT, ;TR-GUIDE
118-981-401
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Q . %% >-BA{% / Threading mechanism

e~
0o

40 4

\

~__
o

<01, rF&1Um / For-01, Upper

& lower thread trimmer >
47 461 46-4 46-2

o

3.

<00, t&¥1ur /For-00,

Upper thread trimmer >

<-01, FFARUIUMA

f For -01, Upper & lower

thread trimmer >

< 02, 5— X8 / For -02,
Jeans specification >

[ 78

62 61 60

6766 63 64 65

3

512—& Y

Iy

11 18 1920 22 21

|39-g 38
| ?u—% JI~5e
56— ————
55 —8
dﬁiﬁy 3
118-881-401
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Q . & L& / Threading mechanism

REF.NO CODE OTY [ MNAME OF PARTS R
56 DE2400812 2 T4X8 SCHREW, PAN M4X8
58 082400812 1|F 248 SCREW, PAN M4X8
59 $355912001 1 [AbMTA N THREADING DIAGRAM
70 520696001 1HRPAN {7 T PIPE SUPPORT, ;TR-GUIDE
<02, i — - Aftig- <For-02, jeans specification=
57-2 537697001 1ZARTA) THREAD GUIDE, J ;GIMP
60 144504001 2{bFA ¥ DISC, THREAD GUIDE
61 154582001 1|77 b7 38 SFRING, B :PRE-TENSION
62 155510001 1|4rFITH0 TENSION NUT
63 551219001 1% b bA{% TEMSIOM RELEASE PLATE, ;GIMP
64 337749001 1|FA bUbA 430" 3 SFRING, TWIST
65 551220001 1|h7- COLLAR
1] 025040332 1|7 4735714 WASHER, PLAIM L 4
a7 024212 1| 34X12 SCREW, PAN Mdx12
68 537750001 1A TFAA TR TAKE-UP GUIDE, J ;GIMP
69 062400812 2|# 24X8 SCREW, PAN M4x8
118-981-401

42



R1. %YV B4 / Thread trimmer mechanism

<-01, tF&¥vumA /For -01, Upper & lower thread trimmer =

1-34 1-35 20—

118-981-403




R1 . %Y1 YEA(F / Thread trimmer mechanism

NAME OF PARTS

REF.NO CODE aTyY EAT
<M, FFHRTYE: <For-01,Upper & lower thread trimmer=>

1-1 S3491 4001 1 [ARFUAA" HI{ 2 SUPPORT PLATE, ;CYLINDER
1-2 018400832 2|7HE" 4 x8 BOLT, SOCKET M4X3
1-3 534913001 1 [ RFUSAT A THREAD TRIMMER CYLINDER CLAW
1-4 S34910101 A [ RPN 2 THREAD TRIMMER LINK LEVER ASSY
1-5 S34881001 157 35" W SHOULDER SCREW, M4
1-6 S34206100 1 [AFUTT" A58 BUSH, ;TR TRIMMER ARM
1-7 062260612 280266 SCREW, PAN M2.6XE
1-8 534805101 1 [ r§U " 7" THREAD CUTTER LEVER ARM
1-8 018401032 1[FHE FR4X10 BOLT, SOCKET M4x10
1-10 S37858000 1|==k" M AXE NEEDLE PIN, 4X8
1-11 $34803001 1|n 3 SPRING HOOK
112 534883001 1|4h#IN 3 SPRING, EXTENSION
1-13 534902001 1|n" 345 SPRING HOOK
114 021350106 1{13F7k35 MNUT, 1 M3.5
1-15 082260406 11F J26X4 SCREW, PAN M2.6X4
1-16 534901001 1|{h&097" THREAD TRIMMER ARM
1-17 534900001 1| borhid=7"7- OPENER, ;T-NIPPER
1-18 153219001 1}k ng3- COLLAR, ;MOVABLE KNIFE
1-19 534898001 1|4b " Gnd3 MOWABLE KNIFE ASSY
1-189-1 534898001 137707 1.4 PIN, SPRING 1.4
1-20 141542001 3|#335°3.18 SCREW 3.18
1-21 534897001 1|{b#n % THREAD HANDLER
1-22 S01694001 1 [tFEs "2, 384 SCREW, FLAT SM2.38X4
1-23 534896001 |aring”™ 1 BRACKET, :FIXED KNIFE
1-24 061300416 2 [#aM3xa SCREW, FLAT M3X4
1-25 534895001 1|37 FIXED KNIFE
1-26 D18260832 2|FH&" kF26X8 BOLT, SOCKET M2.6X8
1-27 S34894001 1A 14 THREAD GUIDE PLATE
1-28 534893001 1|3Ffnpiee ™ f SETTING BRACKET, ;FIXED KNIFE
1-29 062300512 2|4 23%5 SCREW, PAN M3X5
1-30 534889101 1(1hhio3 THREAD NIPPER ASSY
1-30-1 534890001 1 |{k4H30 THREAD NIPPER, U
1-30-2 534894101 1|4khiD THREAD NIPPER, D
1-30-3 534888101 R H THREAD NIPPER, M
1-30-4 S34892001 Rl B 130 o s OPEMER PIN
1-30-5 Q62020416 oFn 22%4 SCREW, PAN M2X4
1-30-6 021020106 = bl & Ebel NUT
1-31 542515001 2|3 2. BX3.5 SCREW, M2.6X35
1-32 S34887001 1|3 dHIn i SPRING, PLATE :F-KNIFE
1-33 534886001 1|arfmdfIn U SPRING, U PLATE ;F-KNIFE
1-34 534885001 1|77 1= PRESSER PLATE, U
1-35 Q04401003 2|73 4x10 SCREW, FLAT M4X10
1-36 1525904001 18574, 37 SCHREW, SM4.37
1-37 104336003 1|44 2. 38 SCREW, SM2.38
1-38 534884000 L E s N OPEMER SPRING
1-39 0E0630312 2|0 k" 238-56X3 SCREW, BIND SM2.38X3
1-40 021400202 1|23tib4 NUT, 2 M4
1-41 062300416 218" IM3IKA SCREW, PAN M3X4
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R2. iU B (—>XLHk)/ Thread trimmer mechanism {Jeans specification)

"+ 7 m i85/ OPTION PARTS "

118-981-403



R2 . %4 EE{® / Thread trimmer mechanism

REF.NO CODE QTY [ EE] NAME QF PARTS Rl
<1 14-18mm: <L1 14-18mme
2 S3767311 b OALIR MOVABLE KNIFE, R L1
3 5376631 1R LIl MOWABLE KNIFE, L L1
4 537665000 1AM FL1 THREAD HANDLER, L1
5 S3res11m 14k b Bkl MOWVABLE KNIFE DRIVING CAM, L1
<2 18-22mm> =L2 18-22mim=>
2 S37674101 1|4+ nL2R MOVABLE KNIFE, R L2
3 837670101 1|4 2L MOVABLE KNIFE, L L2
4 S37666000 1|1 FL2 THREAD HANDLER, L2
15 537662101 N C i v 1 MOWABLE KMIFE DRIVING CAM, L2
<3 22-26mm- <=L3 22-26mm>
2 537675101 1|1h"nL3R MOVABLE KNIFE, R L3
3 537671104 1|4k 9nL3L0 MOVABLE KNIFE, L L3
4 837667000 1M L3 THREAD HANDLER, L3
5 837663101 1|4k Ong b ihiL3 MOVABLE KNIFE DRIVING CAM, L3
<4 26=-30mm: =L4 26-30mme
2 537676101 1|4k OALAR MOWVABLE KNIFE, R L4
k] 837672101 114k 4L MOWABLE KNIFE, L L4
4 337668000 1{1bN %4 THREAD HANDLER, L4
5 S3veE4101 A E L T d ey TN MOVABLE KNIFE DRIVING CAM, L4
Lﬁ S376601MM 13 23N SHOULDER SCREW, M4
7 021400202 1| Zeatibd NUT, 2 M4
g SaA7654000 1|Fe8 07 % WASHER, WAVE
9 537655101 1(AAHHIR" A 3 WASHER, ;KNIFE SUPFORT
10 141542001 2|#rdi 3,18 SCREW 3.18
11 837656001 RIS R o e b T-TRIMMER LINK LEVER ASSY, J
12 534881001 T4 23N SHOULDER SCREW, M4
13 021400202 1| ZaFird MUT, 2 M4
14 SaA7820001 B LD 75 e PO & LINK FULCRUM PLATE ASSY
15 062400616 2| INdXE SCREW, PAN M4X6
16 S37652001 1R &L SPRING, L TWIST
17 37653001 1[|ER" 30" %R SPRING, R TWIST
18 062300416 2|# 23R4 SCREW, PAN M3X4
19 534906100 LTS BUSH, ;TR TRIMMER ARM
20 os2260612 21#5" 32, BXE SCREW, PAN M2.6X6
21 S37659001 1{{F3Yn 7B THREAD TRIMMER LEVER ARM, B
22 S21716001 1F 2ndb 374X SCREW, BUTTON HEAD M4X10
23 537858000 1|==F" A" L4X8 MEEDLE PIN, 4X8
24 8556025001 1{HI7 - PRESSER PLATE, U
25 DB0400516 21V {2 MEXS SCREW, BIND M4X5
28 153787001 29432, 38 SCREW, SM2.38
i7" AL AR "OPTION PARTS'
26-1 537698000 1|4k Gk —L1-2 MOVABLE KNIFE COVER, L1-2
26-2 S37E29000 1[4k i =L 3-4 MOVABLE KNIFE COVER, L3-4
27 535328001 21043 M3.5 SCREW, M3.5
118-981-403




S . _#t7UBBR / Upper thread trimmer mechanism

118-981-408

T. sHErBE#RihaEBAER / Synchronizer

118-981-501
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S . &) R / Upper thread trimmer mechanism

REF.NO CODE |aTv Eo A1 NAME OF PARTS A
1 S35058001 | 1|AMULAT Y LEVER SHAFT, :TR
2 535059001 | 1|4REULn - LEVER, ;TR
4 048050342 | 1|M7ES RETAINING RING, ES
5 S35060001 | 1|tvhi- SET SCREW COLLAR
6 014400432 |  1[FHo# 344 SET SCREW, SOCKET (CP) M4X4
7 S35361001 | 1[4REULA -7 HAMMER, :TR-LEVER
a S35362001 1|4 bUFIEEY ADJUSTING SCREW
9 021350106 | 1[1727435 NUT, 1 M3.5
10 S35235001 | 1|77 491"y SUPPORT PIN, :CLAMP
11 021300302 | 1|3/ar7h3 NUT, 3 M3
12 S35364001 |  2|M3° 4X26 SET SCREW, M4X26
13 pz21400202 | 2|zvaribe NUT, 2 M4
15 018401032 | 2|7H& Mh4XI0 BOLT, SOCKET M4X10
16 014060632 | 2|PHrE 36%6 SET SCREW, SOCKET (CP) MBX6
118-961-409
T. $Hu =& H35RA{% / Synchronizer
REF.NO CODE | QTY oA NAME OF PARTS A
1 S43707001 | 1|NPHHIS(B NP SUPPORT BRACKET, B
2 062401016 | 2|+ 24X10 SCREW, PAN M4X10
3 S48674001 | 1[04 138 SYNCHRONIZER ASSY, B
4 062400612 | 2|#n maxs SCREW, PAN M4X6
5 538080001 | 1|mwzsy s99s MAGNET ASSY, D
6 543747001 | 2|mvay Agsis MAGNET ASSY, S ;N-UNDER
7 062681412 | 3|#n 1437-40X14 SCREW, PAN SM4.37-40X14
8 veses0i132 | 3|5t h 15394, 37 WASHER, PLAIN S 4.37
118-981-501




Ui.a +O—Jbak w2 2B / Control box mechanism
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Ui . 3> bO—NF v 7 AR [ Control box mechanism

REF.NO CODE__ |QTY b Aq MNAME OF PARTS
1 859701001 1|981F 99473 BOX ASSY, 981
1-1 543300004 {9817 W4 L& 193 POWER SUPPLY BOX ASSY, 581
1-2 543171009 13 A SETTING PLATE, PCB
1-3 559000001 1{9B1AN 2ATF PANMEL CAP ASSY, 981
1-4 543356001 1|REN AI{ S PCB BASE PLATE, R
1-5 DAS400806 1|+ §7 734X80B SCREW, PAN (S/FP WASHER} M4X8
1-6 oi8ogt022 2|FrE" EFEX10 BOLT, SOCKET M&X10
1-7 028060248 2| T 32-6 WASHER, SPRING 2-68
1-8 025080232 2|e7 b 33276 WASHER, PLAIN M &
1-9 538084100 1|DC77A-571% DC-FAN MOTOR ASSY
1-10 DAB403006 2|+ 7 724X3008 SCREW, PAN (5/P WASHER} M4X30
1-11 543355000 1|DC77.1-5807% DC-FAN MOTOR ASSY, 80
1-12 OAS403006 4|+t 234X3008 SCREW, PAN (S/F WASHER) M4X30
113 OAS401006 1[#7 07 FEF4X10 SCREW, PAN (5/P WASHER) M4X10
1-14 DAS401006 3| anT 3E74X10 SCREW, PAN (S/P WASHER) M4X10
115 516568000 1[34#723191-03R1 CONNECTOR, ,3191-03R1
116 543350000 1|E-42-p" MOTOR CORD
117 542260000 1[7¥HSHa-b" 43473 FOOT SWITCH HARNESS ASSY, 434
1-18 538107100 1|4 37" A4 A= POWER SUPFLY HARNESS, CONTROL
1-18 538108000 1|57 "W 204" POWER SUPPLY HARNESS, MOTOR
1-20 5381029100 1|5 b3 " ba-b" POWER SUPPLY HARMESS, H-P
1-21 538110000 1|PERI-I POWER HARNESS
1-22 543304000 1|DC553-+" DC55 CORD
1-23 543308000 1|RPMDI-b- RPFMD CORD
1-24 S58985000 1 |TYPEN=32 TYPE HARMNESS
1-25 511948000 1|3 47772 HUBBER BUSH
1-26 150682001 1|3" 416 RUBBER CAP, 16
1-27 543274000 1)7"#»1TB-2938 BUSH, TB-2938
1-28 S43308000 177 F2TB-2533 BUSH, TB-2533
1-29 S43275000 |  10|3-F" 1327 WS2NS CORD CLAMP, WS2NS
1-30 543318000 5777 LW8S2, 5W CLAMP, LWSES 2.5W
1-31 S00554000 | 22| —bENS SUPPORT, 6NS
1-32 S31760000 2|CKS77726L CORD CLAMP, 26-L
1-33 008400804 12}+h7214X6 SCREW, TRUSS M4XE
1-34 543308000 1|# 7 T FRAGMENT PROTECTOR MET
1-35 537059001 1|PET-7 LABEL, PE
1-36 S37060001 1|F-2v-0 LABEL, GROUNDING
1-37 228475000 3|FrsnT b7 1, 9X8 FASTENING BAND, 1.9X80
1-38 228475000 1|rhran b7 1. 9%8 FASTEMING BAND, 1.9X80
1-39 549939101 1|77 A AN Y3 POWER SUPPLY PCB ASSY
1-39-1 S43177000 1| ICMA3B30 IC :MA3830
1-39-2 543184000 2|PHAT7" FPCI23 PHOTO COUFLER :PC923
1-39-3 549586000 2|MOSFETZ2SK1841 TRAMNSISTOR, FET :25K1841
1-39-4 547668000 1|51 DPASDSCE DIODE, AR :PAB0SCE
1-39-5 538203000 1|SBOYGBOZ2CO4R DIODE :¥G8022C04R
1-39-6 SADD37000 2|0 YAV14D511 VARISTOR :V14D511
1-39-7 232384001 1|5F7 7N DSA3E2M SURGE ABSORBER :DSA362MA
1-39-8 549071000 1|DBRD25XBS0 DIODE BRIDGE :25XB60
1-39-9 538205000 1[7" (2508182 CAPACITOR, ALUM-ELEC :250B182
1-38-10 5A1034000 1|7 -CE3B562 CAPACITOR, ALUM-ELEC :83B562
1-38-11 543175000 1|h7-AETSE4AA159 TRANSFORMER 54AA159
1-3912 543176000 1|h7-2ETS35AD199 TRANSFORMER :35AD189
1-39-13 S43181000 1| IMETSABADZE9A COIL :49AD2EZAC
1-39-14 538208000 1 |RY.WTAFSNDCSY RELAY :(JW1AFSN/DC 5V
1-3915 153242000 2|k1-1"BA FUSE, 6A
1-39-16 808030000 1|Gk1-1"5AFB FUSE, 5A :FB
1-39-17 548580000 1|GFUSETARB FUSE, 7A :FB
1-39-18 0A4301005 B+ ¥ 733X100A SCREW, PAN (S/F WASHER) M3X10
1-39.19 543183000 1{PCBE13-b" HARMESS, PCB :E1
1-39-20 543187000 1|PCBE23-F" HARNESS, PCB :E2
1-39-21 S49472000 1|#-3A360-22 THERMISTOR :&6D-22
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U1, 3> rA=JLR oy 7 ZF8F / Control box mechanism

REF_NO CODE  |QTY EoAd NAME OF PARTS AM

1-40 S59708001 1|PMDEA 03 PMD PCB ASSY

1-41 S53884001 1| 2A0AR L2 MAIN PCB ASSY

1-411 S49485000 | 10|MOSFETFXEKMJ-2 TRANSISTOR, FET :FX6KMJ-2

1-41-2 549484000 T0|MOSFETFST0KM-2 TRANSISTOR, FET :FS10KM.J-2

1-41-3 538155000 4|MOSFET2SK1306 TRANSISTOR, FET :25K1306

1-41-4 549471000 &|MOSFETFK18SM-12 TRANSISTOR, FET :FK18SM-12

1-41-5 U32744000 2|DIPSWDSS708 DIP SWITCH:DSS708

1-42 545261000 1|Ran W32} R-PCB RELAY CORD

1-43 S59702000 1 |PROMRH281AA {273 PROM RHI81A MAIN ASSY

1-43-1 UA4897000 11MOSLS127C2001 EPROM:27C2001

1-44 $58703000 1 |PROMRHOB1AE-573 PROM ASSY, RH981A MOTOR

1-44-1 U85274000 1ILSIMSM27CI01K1S CMOS LSI, 27C512

3 S59730001 1T a0 OPERATION PANEL ASSY

3-1 558957001 1" ENTITL—hYE FROMNT FRAME ASSY

3-1-1 S58975000 1[0 FRTI7-4 FRONT FRAME

3-1-2 558998000 1|1" 285 PANEL SHEET

3-1-3 £52978000 1| fha-boad s PANEL SHEET BACK PLATE

3-2 $52979000 1|5n" 30 REAR FRAME

3-3 549495000 1A §33h0 - PANEL SIDE COVER

3-4 S49496001 LN = TN A N PANEL SIDE COVER GUIDE

3-5 $53010101 1|A" 28407 0% PANEL PCB ASSY

3-6 087310815 2|47 Bidk3KB TAPTITE, CUF B M3X8

3-7 DR7311015 a|dr7° B4 h3X10 TAPTITE, CUP B M3X10

3-8 XA2220050 eI BOARD PRESSER

3-9 0A4400805 1|+ 734XEDA SCREW, PAN (S/P WASHER) M4X8

3-10 018300636 4P+ ME3XE BOLT, SOCKET M3X6

3-11 S59704000 1|PROMOSTAN 3493 PROM 281A PANEL ASSY

3-12 S$58976000 1|P/W-3A73% P/M HARNESS ASSY

3-13 859740000 1|PRG/M—3Z981493 PRG/M HARNESS 981 ASSY
<HiHE > < For Export only >

20 2838352101 2HF W AN k. 4120 LABEL, ELEC. SHOCK 4 LANG.
<EMfH> < For.Japan only >

21 838353101 I R LA )
< =18200v, 220vE > < For " 3-phase 200V & 220V AC ">

H-1 S59711001 1 =412 7h 2" AT MOTOR UNIT, A1 *

H-1-1 559721001 {9814 PRI 31 BOX SET, 981 A1 3%

H-1-2 544758000 1" 3094 TOTALLY ENCLOSED 3-PHASE MOTOR

H-1-3 859730001 1{Uine s OPERATION PANEL ASSY >
< BAgz20vA > <For " 1-phase 220V AC ">

H-2 259712001 1|41z A2 MOTOR UNIT, A2 *

H-2-1 59722001 1J9B1: DA IA2 BOX SET, 981 A2 %

H-2-2 544758000 1|07 A 3UE-4 TOTALLY ENCLOSED 3-PHASE MOTOR

H-2-3 S59730001 1[0t a3 OPERATION PANEL ASSY W
< B{3E100VEE > < For Japan ony >

H-3 859713001 1| E=41=h 24" 1B1 MOTOR UNIT, B1 b

H-3-1 859723001 19818925 381 BOX SET, 981 B1 X

H-3-2 544758000 1|E7 e FAE-4 ITDTALLY EMCLOSED 3-PHASE MOTOR

H-3-3 S58730001 1 |yrEn” I3 OPERATION PAMEL ASSY prg
< HIENWHE> < For " 1-phase 110V AC ">

H-4 859714001 1 [ E-41=7h T4 B2 MOTOR UNIT, B2 g

H-4-1 559724001 1|9814 A7) 282 BOX SET, 981 B2 g

H-4-2 544758000 1|t A 3984 TOTALLY ENCLOSED 3-PHASE MOTOR

H-4-3 S59730001 1|mnt [OPERATION PANEL ASSY ¥

118-981-502
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U1l , 3> bA—JLRy 7 AR / Control box mechanism

REF.NO CODE |QTY ELA NAME OF PARTS B

< =#E415V> < For* 3-phase 415V AC ">

H-5 559715001 1|41y h 247900 MOTOR UNIT, Ct 3

H-5-1 55972501 119814 192497501 BOX SET, 981 C1 %

H-5-2 S44758000 187 o 3UTE-4 TOTALLY ENCLOSED 3-PHASE MOTOR

H-5-3 S59730001 1[N 203 OPERATION PAMNEL ASSY ¥
< =1H380VH > < For" 3-phase 380V AC ">

H-6 S59716001 1| F-52= b3k 902 MOTOR UNIT, C2 b

H-6-1 S59726001 19814 92702 BOX SET, 981 C2 PG

H-6-2 S44758000 1|07 A 34 TOTALLY ENCLOSED 3-PHASE MOTOR

H-6-3 S58730001 1| 3A0E OPERATION PANEL ASSY b
< BitE240vEH > <For" 1-phase 240V AC ">

H-7 559717001 1|E-212Yb LA 903 MOTOR UNIT, C3 P

H-7-1 559727001 1|981% ¥7A/973C3 BOX SET, 981 G3 ®

H-7-2 S44758000 1|7 N 3uE-4 TOTALLY ENCLOSED 3-PHASE MOTOR

H-7-3 558730001 1 | 303 COPERATION PANEL ASSY g
< = 18400V > < For " 3-phase 400V AC ">

H-8 559718001 1|E-42zvpad"oE MOTOR UNIT, E b

H-8-1 558728001 M ESE SRV HS BOX SET, 981 E =

H-8-2 S44758000 1|8 34 TOTALLY ENCLOSED 3-PHASE MOTOR

H-8-3 S40623000 2|EM| IFTR-40-27 EMI CORE, TR-40-27

H-8-4 DA5401605 2|+ §7 934X16DB SCREW, PAN (S/P WASHER) M4X16

H-8-6 025040236 2|e3% 57 33194 WASHER, PLAIN M 4 '

H-8-6 021400106 2[#h1524 NUT, 1 M4

H-8-7 S59730001 Pl e OPERATION PANEL ASSY *
< Bijf230vE > <For" 1-phase 230V AC ">

H-9 559719001 1| E-F2z9b 24" 9F MOTOR UNIT, F W

H-9-1 S59729001 1[981& A aiF BOX SET, 981 F #

H-9-2 544758000 18" A 3U0E-4 TOTALLY ENCLOSED 3-PHASE MOTOR

H-9-3 S406823000 2|EMI IFTR-40-27 EMI| CORE, TR-40-27

H-9-4 0A5401605 2|+ 4" 934X 1608 SCREW, PAN (S/P WASHER} M4X16

H-9-5 025040236 2|34 47 3F204 WASHER, PLAIN M 4

H-9-8 021400106 21524 NUT, 1 M4

H-9-7 559730001 1|40 303 OPERATION PANEL ASSY b

118-881-502
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When ordering parts which have an asterisk(3} in the RM column, these pars will be supplied as a set together with
othar nacessary paris such as circuit boards.

52



U2 . ax kra—Jb#& v & ABF / Control box mechanism

< =200V, 220V / For "3-Phase 200V & 220V AC" »

< #4220V / For "1-Phase 220V AC" >

10-22  10.2.1

10-22 10.2-

10-3-2

|
;
1

L 23423{:23_‘,

—_—— ——_— - —

" #7388 /OPTION PARTS ™

< =1g4005 / For "3-Phase 400V AC" »

45 ¢-45 @45
I '_46 =46 ﬂ—tiE

@;4?%

<¥#230VA | For "1-Phase 230V AC" >

2-5
30 @M‘j

é:‘ 49
é 42
8 8

ﬁg 104

a—47

= 45
9" 45 -45
& @l u

47

41
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U2, 3> pE—JLR -y 7 AR / Control box mechanism

REF.NO CODE  |aTY B Ao NAME OF PARTS AM

< =18200V, 220VE > <For " 3-phase 200V & 220V AC ">
21 538112001 17 25 VSHI3A P-SUPPLY SWITCH ASSY, A
2-1-1 838113000 1F A 2IN=R A POWER SUPPLY HARNESS, A :IN
2-1-2 838133000 1|7 A a-b POWER SUPPLY HARNESS
2-1-3 JO2657001 1|3P355WE17 PUSH SWITCH, 3P #17
2-1-4 224514001 2 9144 INSULATION PLATE
2-1-5 218859001 2|1 {24 M150 BINDER, M150

< BR100VE > <For Japan only>
2.2 $38114000 1|7 " vSHI3B
2-2-1 S38115000 117 5 vINI-+'B
2-2-2 S38118000 17 A a-b" 201
2.2.3 JO2657001 1|3PF5SWET
2-2-4 224514001 bed [ Ao b
2.2-5 218859001 2{N 14" M50

< =48415V, 380V > <For " 3-phase 415V & 380V AC *>
2-3 §38117000 17 ~SWIc POWER SUPPLY SWITCH ASSY, C
2-3-1 §38115000 1|7 v INI-b'B POWER SUPPLY HARNESS, B :IN
2-3-2 S368133000 17 ¥ POWER SUPPLY HARNESS
2.3-3 JO2657001 1|3Pfoswn7 PUSH SWITCH, 3P #17
2.3-4 224514001 2|t LAY INSULATION PLATE
2.3-5 218859001 2|n {4150 BINDER, M150

< H#E220VH > <For " 1-phase 220V AC ">
2.4 $47592000 1|7 4 wSWI3D P-SUPPLY SWITCH ASSY, D
2-4-1 S38113000 17 o v IN-F A POWER SUPPLY HARNESS, A :IN
2-4-2 S47595000 1|7 0w 3=p" 2527 POWER SUPPLY HARNESS, EXP.
2-4-3 J02657001 MEZYEak PUSH SWITCH, 3P #17
2-4-4 224514001 2|t L% INSULATION PLATE
2-4-5 218859001 2| 14 M50 BINDER, M150

< BUET10V, 240vA > <For " 1-phase 110V & 240V AC ">
27 S47594000 1|7 JSWIEG P-SUPPLY SWITCH ASSY, G
2.7-1 S38115000 17 W v IN-R'B POWER SUPPLY HARNESS, B :IN
2.7-2 547595000 17 v va-b1ay POWER SUPPLY HARNESS, EXP.
2.7-3 J02857001 HEZYE Il PUSH SWITCH, 3P #17
2.7-4 224514001 b A 2 L INSULATION PLATE
2-7-5 218858001 2|n {4 M150 BINDER, M150

< BAR220v, <For " 1-phase 220V AC

= #8200V, 220VHE > 3-phase 200V & 220V AC ">

101 $38123000 1|ACINIZY473 AG CONNECTOR ASSY, IN

< BAR100V, 1NOVA > <For " 1-phase 100V & 110VAC ">
10-2 543369000 1 |l b7 383 CONVERSION TRANSFORMER ASSY, B
10-2-1 S43367000 1 [rnodv b8 CONVERSION TRANSFORMER, B
10-2-2 538126000 1[ACINI-F AC HARNESS, IN

< HiH240v, < For " 1-phase 240V AC

=#H400V, 415V, 3B0VE > 3-phase 400V,415V & 380V AC ">

10-3 543370000 1|neti b7 3 CONVERSION TRANSFORMER ASSY, C
10-3-1 S43368000 1|Ahubsuac CONVERSION TRANSFORMER, C
10-3-2 S38126000 1|ACINI-F" AC HARNESS, IN
118-981-502

54




U2. axhrao—=Jbikwv & 2B / Control box mechanism

< =48 200V,220VA / For "3-Phase 200V & 220V AC" >

< B 220V / For "1-Phase 220V AC" >

v -="'::-E_J- H I
[_ 2-4-4 2-4-5 2-4.3)

10-2-2

10-22 1021

" #7285/ OPTION PARTS "

< =# 4008 / For "3-Phase 400V AC" »
10-3-2

49
4
45 45
?;g 5] 0] 845 gt g
X / 44 44 44
43 @47 47 47

55

118-881-502




U2 . 3 ra=—AF v 7 AR / Control box mechanism

REF.NO CODE _|QTY £l A4 NAME OF PARTS RM
<200V, 220VLEI44E > <Except for " 200V & 220V AC ">
11 018061022 A|FHE" BREXTO BOLT, SOCKET M&X10
12 028060246 4|n 31326 WASHER, SPRING 2-6
13 025080232 4lE7t" 1 33196 WASHER, PLAIN M &
35 552245000 1|GFUSEBA250FB FUSE, 8A ;250FB
e P ALV "OPTION PARTS "
< =1H400VE > <For " 3-phase 400V AC *>
2-5 S45035000 17 4 v IMN3I=F EH POWER SUPPLY IN HARNESS, EH
40 540635001 1|42 V54 30E73 NOISE FILTER ASSY, 430E
40-1-1 540616001 1|2 MIVENCTS NOISE FILTER ASSY, EMC
40-2-1 540624000 1| M2 THMn-32A NOISE FILTER HARNESS, A
< Bi{R230vA > <For " 1-phase 230V AC ">
2-6 545036000 1|7 A Y IN-FFH POWER SUPPLY IN HARMESS, FH
10-4 43201000 |  1|ACINI-F'F AC HARNESS, F :IN
41 S40616001 1| A" IHRSENCT3 NOISE FILTER ASSY, EMC
< Bi4H230VA, =#E400WAI> | <For " 1-phase 230V AC & 3-phase 400V AC">
42 OA4400605 | 4|+ J34X6DA SCREW, PAN (S/P WASHER) M4X6
43 555473000 1|SIDPAS0SCE-F DIODE, AR :PA905CE-F
118-981-502




V1. 2EES& / Air presure mechanism

25
<< 1
r_A]ﬁ"I'E 31-1-£§|
g
| -1 3-12: 3112
| @'l |
RN |
'L._JJE'E____/
.y
@—EE 27 JE_
T T
o,
L \81 | | _
26 !
= =02, = X
{ For -D2, Jeans specification >
50 53
50 ,L—— |
|5ﬂ50‘1_@ '*'. 7l \
| 2 ) _‘:_ i
@] 57
51 l.@i%_ﬁ)j
<
56 L E5257
<01, tFRUOIVA

{ For 01, Upper & lower thread trimmer >
< -02, ¥— x4 / For -02, Jeans specification >

B/ —2= ;E:“
(T 9
: 93—};}_% I—9
9.
=,
M e e s i —— —
6—4 37-§ 34

a7

118-981-514




V1. Z2ERAER / Air pressure mechanism

REF.NO CODE QTY B AT NAME OF PARTS R

1 535349101 1A 5 10X1593 CYLINDER ASSY, 10X15

1-1 512150000 2 |2 ThE" W-5HL-4 TUBE ELEOW, M-5HL-4

1-2 534325101 1R IREAATHT CYLINDER SUPPORT, ;T-RELEASE
1-3 53535100 13050 CYLINDER ROD

3 535305001 1A VR ROD PIN, ;CYLINDER

4 048030342 2{TES RETAINING RING, E3

5 149287000 1Ao7 CORD HOLDER, TN

= 052400812 1" J4XE SCREW, PAN M4X8

7 535350000 2152 16810 CYLINDER, 16X10

a8 544530000 13404 16X157A CYLINDER ASSY, A 16X15
|81 512150000 2| ATk W-5HL-4 TUBE ELBOW, M-5HL-4

10 S43731001 13-4 10X1573 CYLINDER ASSY, 10X15

10-1 S12150000 2| f-2ThE " M-5HL-4 TUBE ELBOW, M-5HL-4

10-2 33535101 1|54 mk” CYLINDER ROD

10-3 534916001 133 HL CYLINDER SUPPORT

12 535305001 15 o e ROD PIN, :CYLINDER

13 048030342 2|k7Es RETAINING RING, E3

14 535360000 13-4 83X1009% CYLINDER ASSY, 63X100
14-1 535426000 2| ThE" 104 ELBOW, 10-4

15 S35 7000 1|T7—F-A10¥6. 5-1 AIR TUBE, 10X6.5-11 L=1100
16 S35909000 1 |17—t-210KE. 5-1 AIR TUBE, 10X6.5-18 L=1100
17 S35367000 1|T7-f-24%2. 5-9 AIR TUBE, 4X2.5-89 L=1130
18 535368000 1|TP—h-24%2. 5-10 AlR TUBE, 4X2.5-10 L=105%0
19 S35369000 1|17 -f-A4%2. 5-F AlR TUBE, 4X2.5-7 L=1150
20 835370000 1|I7—F-A4X2. 5-8 AlIR TUBE, 4X2.5-8 L=1100
21 S35371000 1| T7-5-24%2. 5-14 AlR TUBE, 4X2.5-14 L=1370
22 S35372000 1|IP=f-24%2, 5-17 AlR TUBE, 4X2.5-17 L=15%5
24 835374000 1|TP-F-24%2. 5-1 AIR TUBE, 4X2.5-1 L=100

25 535375000 1| IF-f=AAX2. 5-12 AlR TUBE, 4X2.5-12 =360
26 S35376000 1| IF—F-A4K2. 5-13 AlR TUBE, 4X2.513 L=320
27 535377100 1| T7-#-24%2. 5-3 - |AIR TUBE, 4X2.5-3 L=1445
28 535378100 1|I7—F-24%2.5-4 AIR TUBE, 4X2.5-4 L=1385
31 544531000 1305161 5538 CYLINDER ASSY, B 168X15
31-1 544532000 2|h-AZHTT RIS TUBE NIPPLE ASSY

31-1-1 S01524000 1]z HAF-2° T-JOINT, ;UNIVERSAL
31-1-2 S11433000 2522777 MME HOSE NIPFLE, 4M5

32 512104000 1|1=4744 UNION, Y 4

34 158581000 be | I A B e CORD HOLDER, 24N

35 032422003 2|4+7hEIES 4. 1%20 WOOD SCREW, ROUND M4.1X20
36 S11817000 1777 NK-18BN CLAMP, NK-18N

37 0824008186 1]F" 2008 SCREW, PAN M4Xx8

38 S04557000 TN AEPLTIM BAND, PLT1M

39 340400001 it S PR BEAD BAND

40 152969001 1{3=h"HThE CORD SUPPORT

41 062350616 14" M3, X6 SCREW, PAN M3.5X6

44 535460000 212" 2 SPEED CONTROLLER

45 513955000 2|I7777 AlR BOLSTER

58 540677000 1 |I7-%-A4N2. 5-22 AlR TUBE, 4X2.5-22 L=1750
59 S40676000 1| -7 IAF MSALN VALVE ELBOW MSALN4

60 625010000 2 |1F 7T NK-2N CORD HOLDER, NK-2N

<01, £ FR{Y B> <For-01,Upper & lower thread trimmer>
=02, 7 — L T{tiEs <For-02, jeans specification>

2] S43772000 15T 16X30058 CYLINDER ASSY, B 16X30
81 512150000 1 [F-ALhF"W-5HL-4 TUBE ELBOW, M-5HL-4

9.2 543357000 1 |FA0FFELAR - b LOWER OFF SENSOR CORD
[2-3 511433000 1 |F-22977 W5 HOSE MIPPLE, 4M5

29 535388100 1|IF-%-A4%2.5-5 AIR TUBE, 4X2.5-5 L=1480
30 535399100 1|I7-3-74X2. 56 AlR TUBE, 4X2.56 L=1530
118-881-514




V1. 22FEBA& / Air presure mechanism

< 02,2 —w Xt
! For -02, Jeans specification =

<-01, tF&HOUA ,
/ For -01, Upper & lower thread trimmer > - 1
< 02, -2 244 | For 02, Jeans specification > [T -

29-—2 E I

I %ﬁ_% 9 | 12 18
| | N R L R Lo 7
e e = A—13

6—% 379 34 60 59

118-881-514
59




V1. ZEERR / Air pressure mechanism

REF.NO CODE QTY Bl NAME OF PARTS AW

<02, 7= 2 At <For-02, jeans specification=

50 837737001 19027 10X1 573 CYLINDER ASSY, 10X15J

50-1 S12150000 2|1-ALk" M-5HL-4 TUBE ELBOW, M-5HL-4

50-2 535351001 147090 CYLINDER RGD

S20-3 537866000 R R | CLEVIS PIN

51 535305001 1|74 ke ROD PIN, ;CYLINDER

52 048030342 2|MAJES RETAINING RING, E3

53 S37738000 1|IF—#-74%2. 5-20 AIR TUBE, 4X2.5-20 L=1350

54 S37739000 1|IP—#-A4x2. 5-21 AlR TUBE, 4X2.5-21 L=1400

55 S37863000 1|IF—-2482.5-3J AlR TUBE, 4X2.5-3J L=100

56 S37864000 1|TF—#-24%2. 5-4.) AlIR TUBE, 4X2.5-4.J L=100

a7 S12104000 21124744 UNION, ¥ 4

118-8981-514
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V2 . Z2E B8R / Air pressure mechanism

(42:3-4-

(
J

! For supply parts =

< FiSMips

— —— — —

-

'421—3

—_— i — T T —— —— o ——

423
Tw
3-2

2.13.

|
|
€

42.3.4-2 42349\

f

< 01, EF4&¥U A /For-01, Upper & lower thread trimmer =

118-981-514



V1 . BER{R /7 Air pressure mechanism

REF.NC CODE oy (=i MNAME OF PARTS
42-1 535389001 1|IP-229R: AIR UNIT ASSY
42-1-1 835386000 1 |[FR2=YR3 FR-UNIT ASSY
42-1-1-1 S40628000 = e BALL VALVE, 1/4
42-1-1-2 S40629000 1|0 LARZYT b BARREL NIPPLE
42-1-1-3 S40630000 1|=¥7" 8 MIPPLE
A42-1-1-4 S48328000 1|FTIN" ELBOW, PT
42-1-2 535382000 T8 AN -4 DIVERTER
42-1-3 S35395000 164" 2-2R55 REGULATOR, Rs&
42-1-4 S35423000 1|234210-3/8 CONNECTOR, 10-3/8
42-1-5 535424000 1| IART10-1/4 ELBOW, 10-1/4
42-16 535425001 1 |IP=2= MR T S SETTING PLATE, ;A-UMIT
42-2 031553202 2t 532 WOOD SCREW, ROUND M5.5X32
42-4 031553202 2 [WEri7 5. 5X32 WOOD SCREW, ROUND M5.5X32
42-5 S43769000 1| ITP—-A10K6. 5-1 AlIR TUBE, 10X6.5-15 L=370
42-G S43770000 11 IF—FA10K6. 5-1 AlIR TUBE, 10X6.5-16 L=480
42-7 543344000 tRN = A ] VALVE CORD ASSY
<00, E&L B> <For-00,Upper thread trimmer=
42-3 544220001 1m0 1=k A8: VALVE UNIT ASSY, 4
42-3-1 S44221000 PR N T SOLENCID VALVE ASSY, 4
42-3-1-1 544231000 1|7=hnk" 4 MANIFOLD, 4
42-3-1-2 543683001 1|7 A W N SOLENOID VALVE
42-3-1-3 S44223000 1 SOLENCID VALVE
42-3-1-4 S44224000 1| A LIk 10R-01M ELBOW, 10R-01ML
42-3-1-5 S23880000 2|1IF-773- AlIR MUFFLER
42-3-1-5 544225000 3|7°79°R1/8 PLUG, R 1/8
42317 S44226000 1|7° 79 ' RP=4 PLUG, B P-4
42-3-2 062403512 204 14%35 SCREW, PAN M4X35
42-3-3 028040246 2\ A 304 WASHER, SPRING 2-4
42-3-4 544215000 e K AIR VALVE ASSY
42-3-4-1 544216000 1|7 X5 A" JRCS240 SOLENOID VALVE, RCS2408
42-3-4-2 244228000 3|9k F3108-10 JOINT, 3108-10
42-3-4-3 544229000 1|ZFe75L-2 AIR MAFLER, SL-2
42-3-4-4 S44217000 1|30 REN T ETO2 VALVE, ETO2
42-3-4-5 544218000 1095 71,/4X1 /405 JOINT, 1/4X¥1/4-M5
42-3-4-5 544230000 1[4 F3199-4 JOINT, 3192-4
42-3-5 062403512 2[F 14%35 SCREW, PAN M4X35
42-3-6 028040246 2l i hTi2-4 WASHER, SPRING 2-4
42-3-7 026040136 bl [ e BT WASHER, PLAINS 4
42-3-8 026040136 ] vl S WASHER, PLAINS 4
4238 S44219001 1|0 W7 PS8 SETTING PLATE, ;VALVE
<01, E &4 H> <For-01,Upper & lower thread trimmers
42-3 344213001 1|m° W7 1ZYRRYE VALVE UNIT ASSY, 5
42-3-1 S4421 4000 L P 'V SOLENOID VALVE ASSY, 5
42-3-1-1 S44222000 1[¥=$-Akp"5 MANIFOLD, 5
42-3-1-2 S43683001 olF v n SOLENOID VALVE
42-3-1-3 844223000 ] N SOLENOID VALVE
42-3-1-4 S44224000 1A hIeF" 10R-0TM ELBOW, 10R-01 ML
42-3-1-5 S23880000 2|IF375- AIR MUFFLER
42-3-1-6 344225000 3|7°70°R1/8 PLUG R 1/8
42-3-1-7 S442268000 1|7 77 RP-4 PLUG, R P-4
42-3-2 082403512 ol 24%35 SCREW, PAN M4X35
42-3-3 028040246 oln 34 hT32-4 WASHER, SPRING 2-4
42-3-4 544215000 1|7 5w A AlR VALVE ASSY
42-3-4-1 544218000 1|7 % n" LRCS240 SOLENOID VALVE, RCS2408
42-3-4-2 S44228000 3195 310810 JOINT, 3109-10
42-3-4-3 544228000 1|IF¥7750L=2 AIR MAFLER, SL-2
42-3-4-4 S44217000 1Ao7k b0 77 ETOZ VALVE, ET(O2
42-3-4-5 544218000 1957 717451 /4-W5 JOINT, 1/4X1/4-M5
42-3-4-8 544230000 195 73195-4 JOINT, 3189-4

118-981-514




V2, BIEBE / Air pressure mechanism

D

42342 4234

(f

/ For supply parts >

< {EHER

< <01, t F&#NVA /For -01, Upper & lower thread trimmer >

42-3-4-2 42.3-4-

118-981-514



V2 . ZP[ER{F / Air pressure mechanism

REF.NO CODE aTyY e o MNAME OF PARTS
42-3-5 062403512 2| 24K35 SCREW, PAN M4X35
42-3-6 028040248 2| 3T 32-4 WASHER, SPRING 2-4
42-3-7 026040136 2R 7336 24 WASHER, PLAIN S 4
42-3-8 026040136 pod [l i A o e T WASHER, PLAIN S 4
42-3-2 544219001 B N SETTING PLATE, ;VALVE

<fEicFEEE > <For supply parts>
61-1 S4647 7000 1| TLA L FILTER ELEMENT
61-2 546478000 17" FAFIGF G2 PLASTIC BOWL ASSY
61-2-1 S46480000 1R 1290 A55Y DRAIN COCK ASSY
51-3 S46479000 1|& 9" =p BALL GUARD

118-981-514




W. BELBMEE / Power supply equipment mechanism

"FATea @Rl

OPTION PARTS ™

118-381-515
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W . B SEI R / Power supply equipment mechanism

MAME OF PARTS

REF.NO CODE Q7Y LT A
1 s43320001 | 1|xe493B X-SENSOR ASSY, B

1-1 S43321000 |  1|XORGI_h*93 CORD ASSY, XORG

1-1-1 543322000 | 1|X0RGI-+* CORD, XORG

12 S35185101 | 1|Xe#hyes SETTING PLATE, :X-SENSOR
13 510856001 | 1|+4535" 28 SCREW, FLAT M2X8

2 S43323001 | 1|ve4038 Y-SENSOR ASSY, B

5.1 S43324000 | 1|YoRGI-H- YORG CORD

02 S10856001 | 1|¥535° 28 SCREW, FLAT M2X8

23 535164101 | 1|ves4-bUres SETTING PLATE, :Y-SENSOR
3 062400812 | 2| 24x8 SCREW, PAN M4X8

4 025040234 | 2|b74" 4" 3194 WASHER, PLAIN M 4

5 543325001 |  1|ReA3B R-SENSOR ASSY, B

51 S43326000 |  1|RORGI-"73 GORD ASSY, RORG

5-1-1 835154000 | 1|Revt R-SENSOR

52 535008001 | 1|ReHHIwE(S SETTING PLATE, ;R-SENSOR
Is-3 S10856001 | 1|+#535°2x8 SCREW, FLAT M2X8

54 504557000 | 1|n VE4PLTIM BAND, PLT1M

6 543328000 | 1|7k ySHa-be 23 CORD ASSY, ;S-SWITCH

6-1 843320000 | 1[PvEISNL CORD, ;S-SWITCH

6-1-1 S10546000 | 1|A(U702Mvo—3 MICRO SWITCH, :D2MV ROLLER
7 025030232 | 2|kFh 3737193 WASHER, PLAIN M 3

8 062301606 | 2 316 SCREW, PAN M3X16

9 021300206 |  2|2vat9k3 NUT, 2 M3

10 028030243 | 2|n 384 303 WASHER, SPRING 2-3

14 545284001 |  1|HH-tH-53B-S CUTTER SENSOR ASSY, B-S
14-1 545265000 | 1|Mva—tA-po 3B CUTTER SENSOR CORD ASSY, BS
1411 545266000 | 1[5tk B-S CUTTER SENSOR CORD, B-S
14-2 S35162101 | 1|IH—thria_ SETTING PLATE, :C-SENSOR
14-3 062300806 2 33K SCREW, PAN M3X8

14-4 028030243 | 2|w 344 103 WASHER, SPRING 2-3

14-5 S04557000 | 1| VA{PLTIM BAND, PLT1M

15 062400812 | 2| 24x8 SCREW, PAN M4X8

16 S43334000 | 1|EMSWI3B EM-SWITCH ASSY, B

16-1 S32235100 |  1|SW_AVS3TIN SWITCH :AVS311N

16-2 543335000 |  1|ESWI-b’B EM-SWITCH CORD, B

17 536651009 |  1|A{UFin" -8 SWITGH COVER, B

18 062400812 | 2| 2axs SCREW, PAN M4X8

o1 625010000 |  3|Hm9527 NK-2N CORD HOLDER, NK-2N

22 062400812 | 3| 24x8 SCREW, PAN MdX8

o3 S10243000 | 2[H029557° NK-3N CORD HOLDER, NK-3N

26 149547000 | 1|3-b- 481 CORD HOLDER, 4N

o7 625010000 |  1[Hm9307 NK-2N GORD HOLDER, NK-2N

28 S10243000 | 1 [HO957° NK-3N CORD HOLDER., NK-3N

29 552807000 2|3k #8457 410 CORD HOLDER, 10N

30 062600812 | 6[#24%8 SCREW, PAN M4X8

31 062400812 | 3|t 2uxs SCREW, PAN M4X8

32 025040232 | 2|b5% 17104 WASHER, PLAIN M 4

33 062400812 |  2|# 24x8 SCREW, PAN M4X8

34 025040232 | 2|b5t 3 3704 WASHER, PLAIN M 4

42 062401212 | 1P auaxi2 SCREW, PAN MdX12

43 ¥ 1|981539n42 HARNESS, 981

44 S04557000 | 2| A4PLTIM BAND, PLT1M

45 S37057001 | 1|EMI{UFIA 43 SPACER. 3 "EM-SWITCH

50 060400416 | 1| {2b Maxa SCREW, BIND M4X4

51 Sa4287000 | a|r-t21080 GROUND WIRE, 1050

52 843358000 | 1|e4519513-b CORD, SENSOR

17"y “OPTION PARTS"

48 S40621000 |  9|EMI7ESD-SA-15 EMI CORE, ESD-SR-15

47 S40622000 |  2|EMITPESD-SR-25 EMI CORE. ESD-SR-25

49 340400001 | 18)2z34n b BEAD BAND

118-981-515




X . 51 # B8R / Cloth control system mechanism

1-83 1-64 1-65

67

118-981-516




X . iR {R / Cloth control system mechanism

REF.NO CODE |QTY Eo AT NAME OF PARTS RM

<L1,L2, L5 <For L1,L2,L5>

1 544279101 11981455 S4-uh93 FLY INDEXER ASSY, 981

1-41 543809001 1|24 5R-L1L2 CLOTH FEED PLATE, :R-L1,12
4.3,14,16,L78> <For L3,L4,L6 L7~

1 544281101 1[9811455° Sz FLY INDEXER ASSY, 981

1-41 S42139101 1|7491458R CLOTH FEED PLATE, R

1-1 342111101 1|40 57 4L FEED BASE, L

1-2 018501636 1|Fr# #b5X16 BOLT, SOCKET M5X16

1-3 021500216 1|2v23985 NUT, 2 M5

1-4 542112100 | 1|#M4b 477098 FEED MOVABLE BLOCK

1-5 S42113000 | 15005 106510 93 CYLINDER ELBOW ASSY, 10X5

1-5-1 S42114000 | 12047 10X5 CYLINDER, 10X5

1-5-2 511426000 | 1[Ik 2242405 ELBOW UNION, 4M5

1-6 542115101 108" MY 4 SETTING PLATE, :CYLINDER

1-7 018401236 |  2|PHE 4hax12 BOLT, SOCKET M4X12

1-8 542116000 | 1|V=P4" —mn"PYL5° LINEAR BALL BEARING

1-9 048120142 | 1|MTF 9312 RETAINING RING, EXTERNAL C12

110 542117101 1|FHYET b (b 48 GUIDE PLATE, :C-PIN

111 018401236 |  2|PH MaX12 BOLT, SOCKET M4X12

112 542118001 1 [FaET s PIN

113 026040136 | 1|kt 3 370 44 WASHER, PLAIN S 4

114 542119001 1iFan"d SPRING

1-15 542120100 | 1[4 10%6073 CYLINDER ASSY, 10X60

1-15-1 542121000 | 1[597% 1060 CYLINDER, 10X60

1-15-2 842122000 | 1304 e SENSOR, :CYLINDER

1-15-3 512150000 |  2{#-ATht" M-5HL-4 TUBE ELBOW, M-5HL-4

1-16 $42123001 1|04 oy CYLINDER ROD

117 542124001 1[0s o ey ROD PIN, :CYLINDER

118 048030342 |  2|k7E3 RETAINING RING, E3

1-19 542125100 | 1|37 092 STOPPER BLOCK

120 018401636 |  1|7PH BHAX16 BOLT, SOCKET M4X16

1-21 S42126101 1[Zr92HR14 SETTING PLATE, ;SWITCH

122 018401236 |  1|PH shaxi2 BOLT, SOCKET M4X12

1-23 342127000 | 1|VIIRIATFIIL LIMIT SWITCH ASSY, L

1-23-1 S3E261000 | 1|A(9FWD-3Ln° - MICRO SWITCH, VX :R-LEVER

1-24 062301414 | 2|# M3X14 SCREW, PAN M3X14

1-25 524325001 | 2|ehhi- SET SCREW COLLAR

1-26 014400532 | 2|FH9#° 34X%5 SET SCREW, SOCKET (CP) M4X5

1-27 542128101 | 2|#Wa 1 %2 GUIDE SHAFT, :FEED

1-28 018401236 | 4|PH hhaX12 BOLT, SOCKET M4X12

1.29 542128101 1|#0E S 1 b LoE FEED BAR GUIDE ASSY, L

1-30 018400836 |  2|PH" hH4XE BOLT, SOCKET M4X8

1-31 542132001 1145 1R FEED BASE, A

1-32 342133000 | 114 108593 CYLINDER ASSY, 10X5

1-324 542114000 | 100571045 CYLINDER, 10X5

1-32-2 511433000 | 1(#2=97° MdM5 HOSE NIPPLE, 4M5

1-33 SO5356000 | 1(F §-441A BUTTON CLAMP, A

1-34 842134101 1{#0E 90 (b BRI FEED BAR GUIDE ASSY, R

1-35 S42136000 | 1|V3YRI{¥#73R LIMIT SWITCH ASSY

1-35-1 S36261000 |  1|A{JFYXO-ILA" — MICRO SWITCH, VX ;R-LEVER

1-36 062301414 | 2|# W3X14 SCREW, PAN M3X14

1-37 060400516 | 2N {¥F MaKS SCREW, BIND M4X5

1-38 542137001 1|08 CLOTH FEED BAR

1.39 342138101 1|339044L CLOTH FEED PLATE, L

1-40 003300812 |  2|#5%5 3xX8 SCREW, FLAT M3X8

1-42 003300812 |  3[474% 38 SCREW, FLAT M3X8

1.43 S42140100 | 1 |[RAEYM 147 CLOTH SET GUIDE, VERTICAL

1-44 060400516 | 2N {»b"WaKs SCREW, BIND M4X5

1-45 542141100 | 1|RAE9M " 1h 300 CLOTH SET GUIDE, L :HORIZONTAL

118-9815186




X . 7 E|#BA{F / Cloth control system mechanism

1-63 1-84 1-85

B9

118-881-516




X . T E|{EEA{E / Cloth control system mechanism

REF.NO CODE |QTY Ex A NAME OF PARTS
1-46 542143100 1|1an° 3 SPRING, PLATE
1-47 060300416 2|k 3% SCREW, BIND M3X4
1-48 060400416 2| fh7 Maxa SCREW, BIND M4X4
1-49 025040234 2|e3 77 3F104 WASHER, PLAIN M 4
1-50 S42142100 1|30 47 33R CLOTH SET GUIDE, R ;HORIZONTAL
1-51 542143100 1|10 i SPRING, PLATE
1-52 060300416 2| 1w 3% SCREW, BIND M3X4
1-53 060400416 2 n kT MaXd SCREW, BIND M4X4
1-54 025040234 2|e3%" 57 3514 WASHER, PLAIN M 4
1-55 542144101 27" b1 PLATE PRESSER, |
1-56 54214501 1|3I7 L=k PRESSER PLATE, |
1-67 S41451001 1|7 b HETHHT UPPER THREAD PRESSER SUPPORT
1-58 541452000 1|57 b UPPER THREAD PRESSER PLATE
1-58 062350516 1]#87 13, 565 SCREW, PAN M3.5X5
1-60 542146201 TN e B SV VALWVE UNIT SET
1-60-1 542147201 S WVALVE UNIT ASSY
1-60-1-1 539115100 2|n 7°VOZ2151-5 VALVE, VQZ2151-5
1-60-1-2 140682001 1|l SILENCER
1-60-1-3 153274001 2|1/8kiex CAP, 1/8
1-60-1-4 501542000 1| Dbk 1242461 ELBOW UNION, &1
1-60-1-5 504897000 2|7 3774 PLUG, 4
1-60-1-6 539116100 1| 7°V0Z21518-5 VALVE, VQZ21515-5
1-60-2 542148101 B T s SETTING PLATE, ;VALVE
1-60-3 018503038 2[7HE" AbEX30 BOLT, SOCKET M5X30
1-60-4 028050243 2|n 3 hT32-5 WASHER, SPRING 2-5
1-61 032422003 2|+ ETFS T4, 1%20 WOOD SCREW, ROUND M4.1X20
1-62 542149000 1| W7 N33 VALVE HARMNESS
1-63 542150100 1| IF-#=24%2, 5-50 AIR TUBE, 4X2.5-50 L=1500
1-64 542151100 1|IP—#$-24%2. 5-51 AIR TUBE, 4X2.5-51 L=1500
1-65 542152100 1|IF-#-24%2, 5-52 AIR TUBE, 4X2.5-52 L=1550
1-66 842153000 1|IP-#-24%2, 5-53 AIR TUBE, 4X2.5-53 L=1300
1-67 542154000 1| IP—#-26X4 AIR TUBE, 6X4 L=850
1-68 801522000 1{n-71=%> HALF UMNION
1-89 504897000 21773774 PLUG, 4
1-70 242157000 1|2%445025-15R1 CONNECTOR, 5025-15RT
1-71 542158000 1| 2E7aiy7” COMNECTOR CAP
1-72 504557000 BN #4{PLTIM BAND, PLT1M
1-73 S00480000 2|3-k" 4385 CORD HOLDER, 5N
1-74 025060236 1|75 47 37196 WASHER, PLAINM &
1-75 062401616 11" 34X16 SCREW, PAN M4X16
1-76 025040234 TIEFS b 37194 WASHER, PLAIN M 4
177 028030243 4{n 3 h732-3 WASHER, SPRING 2-3
1-78 543359000 1|47 {3+ INDEXER CORD

118-881-518




Y . BEHRBA4R / Foot switch pedal mechanism

118-981-651
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Y . #54RRATR / Foot switch pedal mechanism

REF_.NO CODE a'TY oA NAME OF PARTS R
1 543346001 1|7ERALYF0EB HAND START SWITCH ASSY, B
1-1 $39913001 1|23 H 2 SETTING PLATE, ;SWITCH
1-2 $39914001 1A 950 N SPRING, ;SWITCH LEVER
1-3 S43345001 1|7ER {938 HAND START SWITCH, B
1-4 830910001 1|Af9Fn° - SWITCH COVER
1-5 $39511001 1| A3 L SWITCH LEVER, L
1-8 $39912001 1|a(9Fn" R SWITCH LEVER, B
1-7 $34922101 1|8 357 SHOULDER SCREW, M4
1-8 S34966001 2|3 vii W SHOULDER SCREW, M4
1-9 021400202 3|2tk NUT, 2 M4
1-10 146124001 2|943572. 38 SCREW, SM2.38
1-11 060300616 2| b 3% SCREW, BIND M3X6
112 S04557000 1| AA4PLTIM BAND, PLT1M
1-13 060400816 2|n oy a%8 SCREW, BIND M4X8
<52, 7315 ri-tt i <-52,Fly indexer specifications
2 $42838101 1|2L79h 25K 2-PEDAL FOOT SWITCH, 2
21 538186000 P T A FOOT PEDAL BASE
2.2 S42867001 1731435314 TREADLE AUXILIARY PLATE
2.3 004400603 4|+15335° %6 SCREW, FLAT M4X6
2-4 S38170004 P b L RN B TN SPRING, COMPRESSION
2.5 S38029000 1|2b0 79k SHn-33493 2-PEDAL FOOT SW HARNESS ASSY
2.5-1 S38030000 2|2b 7 hSHn-32 2-PEDAL FOOT SW HARNESS
2.5-2 S36260000 Pl PEp e Al (A MICRO SWITCH, VX :PIN BUTTON
26 062301205 4lFn 3312 SCREW, PAN M3X12
2.7 228475000 | 10|70 b1, 9%8 FASTENING BAND, 1.9X80
2.8 S38174000 be] by SN A FOOT PEDAL
2.9 5368175001 2|n 4w 14 PROTECTICN PLATE, PEDAL
2.10 S38176101 2| A1y 3 SPRING, PLATE
2-11 002300403 4|+ 13%4 SCREW, PAN M3x4
212 028030246 4|n 4 hT §2-3 WASHER, SPRING 2-3
213 025030236 4|e7 47 #7203 WASHER, PLAIN M 3
2-14 Sag177o0 =] vl SN A SHAFT, F-PEDAL
215 048050346 4|M7ES RETAINING RING, E5
216 052400606 2|47 307 2E74%6 SCREW, PAN (S/P WASHER) M4X6
2.17 117936001 | 12|17 4¢29.4 RUBBER CAP, 9.4
2.18 S38180000 1|3894172159-1 CONNECTOR, 172160-1
219 S38060000 1339544977 18X19 CONNECTOR CAP, 18X18
220 S38059000 2|9 DrYMNGTIF RUBBER CAP, NG79F
118-981-651




AA1 . FFEEEMR / Attachment set

1-2-4 1-25 {-2-2 1-2-8
1.5

L

18

&
v

1-4

1-1-1-17
1-1-1-16

1-1-1-8
1-1-1-10
EERE SR

1-1-1-11

-1 _ l “ "‘~--JI
::EH“”E ‘~Hr1-1-1-15 )
1118 | 1117 h
14-11-1$ :'_1'1'? 11 14' h 1.1-1-12
1-1-12 : fﬁti 119

118-881-940




AAT . fTIBEERER / Attachment set

REF.NO CODE |aTy PEE] NAME OF PARTS BM
1 b2 1| 730177 ELAryh (L) EXCHANGE PARTS SET, L%
1-1 b 1|l 7" L-MRYE L3 PLATE ASSY, R
1-1-1 P 1|HIT L-bJR#EEIZ WORK CLAMP PLATE SET, JR3%
<L1-L4 14-30mm> <L1-L4 14-30mm=
1-1-1-1 537729101 1| /I - b RIS WORK CLAMP PLATE ASSY, JR
A5-17 28-40mm> <L5-LT 28-40mm
1-1-141 S40828001 1|/ 177 -+ JRY B WORK CLAMP PLATE ASSY, JR B
1-1-1-1-1 S$35315001 1|k7dhav SLIDE BLOCK, ;OPENING
1-1-1-1-2 060020416 b TN P e T SCREW, BIND M2X4
1-1-1-2 b 1|MI{4LR NEEDLE PLATE, R L#
1-1-1-3 806696004 247335 3%6 SCREW, FLAT M3X6
1-1-1-4 i 1|3/ IR-JL 3 WORK CLAMP, B-J L%
1-1-1-5 535236000 1| 4 h 23.2 WASHER, BENDING 3.2
1-1-1-6 $35235001 19707 I SUPPORT PIN, ;CLAMP
1-1-1-7 021300302 1|373+9+3 NUT, 3 M3
1-1-1-8 $35238001 1|95 e SHAFT HOLDER, ;CLAMP
1-1-1-8 062401016 2l a0 SCREW, PAN M4X10
1-1-1-10 535237001 1975775770 FULCRUM SHAFT, :CLAMP
1-1-1-11 048050142 2 |b 75 H3YCE RETAINING RING, C5
1-1-1-12 535234201 {97577 b R CLAMP LEVER, A -
1-1-1-13 018501236 1]PHE" BREX12 BOLT, SOCKET M5X12
<1-14 14-30mm> <Li-L4 14-30mm=
1-1-1-14 537695001 1|277° F—iR-J CLAMP ARM, R-J
<517 28—40mm> <L 5-L7 28-40mm>
1-1-1-14 540826001 1|95+ T-bR-J-B GLAMP ARM, R-J-B
1-1-1-15 014400532 2|7Prrd" 1435 SET SCREW, SOCKET (CP)} M4X5
1-1-1-16 $35347100 1|24 4R R CLOTH GUIDE, R
1-1-1-17 060350616 1| {%h" 3. 546 SCREW, BIND M3.5X8
1-1-2 b 1| b LR MOVABLE KNIFE, R L%
1-1-3 b 1| b L EL MOVABLE KNIFE, L L%
1-1-4 3% 1| rA 5L 3 THREAD HANDLER, L%
1-1-5 ¥ 1| b nd b hAL MOVABLE KNIFE DRIVING CAM, L%
1-1-6 S37660101 1|5 35 M SHOULDER SCREW, M4
1-1-7 021400202 1|23 7h4 NUT, 2 M4
1-1-8 S37654000 I EEL A WASHER, WAVE
1-1-9 837655101 1[AZ4414 B 3 WASHER, ;KNIFE SUPPORT
1-1-10 141542001 2|#53°3.18 SCREW 3.18
1-1-11-1 S37656001 1RSI 3 T-TRIMMER LINK LEVER ASSY, J
1-1-12 S34881001 1|5 ¥35" M4 SHOULDER SCREW, M4
1-1-13 021400202 1|22+7k4 NUT, 2 b4
1-1-14-1 537320001 U T R LINK FULCRUM PLATE ASSY
1-1-15 062400616 2| naxe SCREW, PAN M4X6
1-1-16 S37652001 1| Eh"9A" 3L SPRING, L TWIST
1-1-17 537653001 1|Eb 90" 3R SPRING, R TWIST
1-1-18 062300416 2| anaxg SCREW, PAN M3X4
1-1-19 534006100 1] k500" Ao BUSH, ;TR TRIMMER ARM
1-1-20 062260612 21732, 6X6 SCREW, PAN M2.6X6
1-1-21 $37659001 1{{bFILN 97" B THREAD TRIMMER LEVER ARM, B
1-1-22 521716001 1F aaadb” 37 860 SCREW, BUTTON HEAD M4X10
1-1-23 S37858000 1]=-h M X8 MNEEDLE PIN, 4X8
1-1-24 S56025001 1{#F17° =M PRESSER PLATE, U
1-1-25 060400516 2 12 MaKS SCREW, BIND M4X5
1-1-26 153787001 2343572, 38 SCREW, 5M2.38
118-981-340
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AA1 . {HEEEBEE / Attachment set

1-2-4

1-26 1-2-2 1-2-8

6

11?1

5—

11E

1-1-20

1-1-1-4

111?

75

118-981-940




AAT . 1B ERIFR / Attachment set .

REF.NO CODE  |QTY B A NAME OF PARTS AM

12 % 1LET -3 L% PLATE ASSY, L

1-2-1 M 1[FH17° L-b L3 WORK CLAMP PLATE SET, J L%
<L1-L4 14-30mm> <L1-L4 14-30mm>

1-2-1-1 S37730001 1[F17° L-bJLS3 WORK CLAMP PLATE ASSY, JL
4.5-L7 28-40mm> <l5-L7 28-40mm>

1-2-1-1 $35310001 1|3/H17° b3 WORK CLAMP PLATE ASSY, L

1-2-1-1 535316001 1|#737H414% SUPPORT PLATE, :S-BLOCK

1-2-1-1-2 060020416 | 2| {h M2X4 SCREW, BIND M2X4

1-2-1-2 3 1{ AL 3L NEEDLE PLATE, L L3

1-2-1-3 S06696004 | 2[#723° 36 SCREW, FLAT M3X6

1-2-1-4 P 1 |/ IL-JL 3% WORK CLAMP, L-J L3¢

1-2-1-5 535236000 | 1[¥ ¥ H733.2 WASHER, BENDING 3.2

1-2-1-6 s35235001 | 1|57 HIE SUPPORT PIN, ;CLAMP

1-2-1-7 021300302 |  1|3atur3 NUT, @ M3

1-2-1-8 837712001 | 1|95 0 CLAMP SHAFT HOLDER

1-2-1-8 062401016 | 2|# :X10 SCREW, PAN M4X10

1-2-1-10 837711001 | 1532730 CLAMP FULCRUM SHAFT

1-2-1-11 048050142 2 AT A0S RETAIMING RING, C5

1-2-1-12 835233201 1[5727° b -L CLAMP LEVER, L

1-2-1-13 018501236 | 1|FHEMEXT2 BOLT, SOCKET M5X12
<L1=Ld 14=30mm> - <L1-L4 14-30mm>

1-2-1-14 $37694001 1[9757° 7-LL-J CLAMP ARM, L-J
4517 2B8—-40mm> <[ 5-L7 28-40mm>

1-2-1-14 540827001 1[957° 7-LL-J-B CLAMP ARM, L-J-B

1-2-1-15 014400532 |  2|PH74 3405 SET SCREW, SOCKET (CP) M4X5

1-2-1-16 835348100 |  1|WH7 1ML CLOTH GUIDE, L

1-2-1-17 060350616 |  1|v {24"3.5X6 SCREW, BIND M3.5X6

1.2-2 S37714001 I EREE R 2 I FULCRUM BRACKET, ;AUX.CLAMP

1-2-3 537713001 1|3 a1y g FULCRUM SHAFT, :AUX.CLAMP

1-2-4 048050142 |  2|M75 93905 RETAINING RING, C5

1-2-5 S37718000 | 1|4 IHIH" AUXILIARY CLAMP ARM

1-2-6 018401032 | 1[FH sbax10 BOLT, SOCKET M4X10

1-2-7 S05356000 |  1[# a141A BUTTON CLAMP, A

1-2-8 508808001 | 1[AbYT 3" STOPPER SCREW

1-2-9 021660102 | 1[#7M913.18 NUT, 1 SM3.18

1-2-10 S37753001 | 1|#° 3TE G SPRING, EXTENSION

1-3 * 1(981%39n-3AL1 HARNESS, 981 L1

1-4 804557000 | 1|0 LAPLTIM BAND, PLT1M

1-5 ¥ 1| HAMMER

1-6 * 1 |- HAMMER

118-981-940



AA2 . R ENF / Attachment set

2-1-12 2111 2-1-8 219 2-1-10

T 2.4
218 % 2.1-5
éaa -

2-1-15 L2'1'2
@ @ 2-2
2.1-14 m IL
2-1- zr\ T
> w
' o 2-1 4

2-1-1

_____ T
=1
o
2-1-13-3 |—21 13
|
|
_________________ —

2-3

-10-9— 6,
2-10-3—53
2.10-7 2-10-65090 @#D——2-10-5
‘L @ 2.10-3-1

118-081-940
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Ab2 . fHREEBEFE / Atachment set .

REF.NO CODE | QTY Eo AT NAME OF PARTS
2 538584001 1|930177 E293 (-2) EXCHANGE PARTS SET, -2
2.1 538585001 1[50 13 CYLINDER SUPPORT SET
2.1-1 537744001 1[FHTOYLe" 4193 CYLINDER SUPPORT ASSY
21-2 S37717101 1|3 3tT0993 AUX. CLAMP LINK ASSY
213 534822101 1137235 W4 SHOULDER SCREW, M4
2-1-4 021400202 | 1|2vaFvh4 NUT, 2 M4
2-1-5 144504001 2|{bPH Y3 DISG, THREAD GUIDE
0.1-6 154562001 1[7°vrsam B SPRING, B :PRE-TENSION
2.1-7 155510001 1[1hF393494 TENSIOM NUT
2-1-8 551219001 1} baifs TENSION RELEASE PLATE, (GIMP
2.1-9 537749001 | 1[5 Ahui{an i SPRING, TWIST
2.1-10 ssi220001 | 1|#5- COLLAR
2-1-11 025040332 | 1|E5 0034014 WASHER, PLAINL 4
2412 pe2401212 | 1212 SCREW, PAN M4X12
2-1-13 537737001 1 [ 10X1 5093 |CYLINDER ASSY, 10X15)
2-1-13-1 512150000 |  2|3-ATv M-5HL—-4 TUBE ELBOW, M-5HL-4
2.1-13-2 535351001 1 [ poR CYLINDER ROD
2-1-13-3 oa7866000 | 1eTaey CLEVIS PIN
2.1-14 S35305001 1|90 b ety ROD PIN, :CYLINDER
2.1-15 048030342 | 2|M7E3 RETAINING RING, E3
2.9-16 S37738000 1 |IFP—£-24X2. 5-20 AIR TUBE, 4¥2.56-20 L=1350
2-1-17 837730000 | 1|1P—-24)2.5-21 AIR TUBE, 4X2.5-21 L=1400
2-1-18 S37863000 |  1|IF—h-24x2.5-3J AIR TUBE, 4X2.5-3J L=100
2.1-19 S37864000 |  1{IP-#-24X2.5-4) AIR TUBE, 4X2.5-4J L=100
2.1-20 S12104000 | 2|1=t714 UNION, Y 4
2.1-21 504557000 | 1| L2{PLTIM BAND, PLT1M
2.2 062400812 | 2|+ 4x8 SCREW, PAN M4X8
2.3 537750001 1[5 RRYPH S TR TAKE-UP GUIDE, J ;GIMP
2.4 062400812 | 2|#v14x8 SCREW, PAN M4X8
2.5 537697001 1[5 kP2 THREAD GUIDE, J :GIMP
0.8 062400812 | 1\ 348 SCREW, PAN M4X8
2.7 537752001 1|20-h7° k1. 8-J THROAT PLATE, 1.8-J
0.8 535326001 1[5435°M3. 5 SCREW, M3.5
0.9 $30100101 1[5 brore-J03 GIMP GUIDE ASSY, C-J
2.9-1 537696104 1 [f broFe-d GIMP GUIDE, C-J
2-9-2 841252000 | 1|7 bHI43-J GIMP THREAD CLAMP PLATE, J
2.9-3 159113001 1|4 ¥3573.18 SHOULDER SCREW, SM3.18
2.9-4 535118001 1 [P RFagIn 3 TENSION SPRING
2.10 539108001 1|bn b 47 1Bo3 LEVER BRACKET ASSY, B
2-10-1 S37726001 1|4Mven" b5 4R T-TRIMMER LEVER BRACKET, B
2-10-2 062301016 | 1/ M3X10 SCREW, PAN M3X10
2-10-3 §47512001 1[zetMYTs LOWER THREAD PRESSER ASSY, J
2.10-3-1 537720001 1|2 b4T LOWER THREAD PRESSER
2.10-3-2 537721001 1My 1 LOWER THREAD PRESSER BRACKET
2-10-3-3 148407001 HER I E R DOWEL PIN, L
2.10-4 021300302 | 1{3v249h3 NUT, 3 M3
2.10-5 837724001 1[425°2. 38 SCREW, SM2.38
2.106 537725001 1|71 bYTn 3 SPRING, COMPRESSION
2.10-7 S47932001 [ 1|#7h238-56 NUT, SM2.38-56
2.10-8 537723001 1974+ 408 MOVABLE KNIFE, B :{UPPER
2.10-9 105288001 1|7449°2. 38 SCREW, SM2.38
2.10-10 060350616 | 1|V 120 3.5%6 SCREW, BIND M3.5X6
2.11 537693001 117" bbb b {5C GUIDE PLATE, C
2.12 SOEE06004 | 2|473%5° 3%6 SCREW, FLAT M3X6

118-881-040




AA3 . [HEEEBE / Attachment set
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AAZ . (TEEEMMFR / Atachment set .

REF.NO CODE QTY A MAME OF PARTS
<L1 14-18mn> <L1 14-18mms=
1 544275001 1| 30hen" 143 EXCHAMGE PARTS ASSY, L1
1-1 537673101 1|4k OAL1R MOVABLE KNIFE, R L1
1-2 537668101 14R"9nL10 MOVABLE KNIFE, L L1
1-3 537665000 1|4R# 300 THREAD HANDLER, L1
1-4 537561101 kil o n AR | MOVABLE KNIFE DRIVING CAM, L1
1-5 153787001 25437238 SCREW, 5M2.38
1-8 537644101 1| EL1R MEEDLE PLATE, R L1
1-7 537643201 1|0 MEEDLE PLATE, L L1
1-8 537754001 12/HHIR-JL1 WORK CLAMP, B-J L1
1-g9 537755001 1|2AAHIL-JL1 WORK CLAMP, L-J L1
1-10 543337000 1|98153%n-43L1 HARMESS, 981 L1
1-11 Sa37702001 1|me-512 HAMMER, S12
1-12 537704001 1|me7-516 HAMMER, S16
<2 18=-22mm =L2 18-22mm=
1 544276001 1|2hen Lest EXCHANGE PARTS ASSY, L2
1-1 S3vev4101 1|1k LZR MOWVABLE KNIFE, R L2
1-2 837670101 1|4k anLaL MOWVABLE KNIFE, L L2
1-3 537666000 1R FL2 THREAD HANDLER, L2
1-4 537662101 1|4k gk 9haL2 MOVABLE KNIFE DRIVING CAM, L2
1-5 153787001 2143572, 38 SCREW, SM2.38
1-6 537846101 1|nIf4L2R MEEDLE PLATE, R L2
1-7 537645201 1|ni4aL2L MNEEDLE PLATE, L L2
1-8 S37690001 1 |Z/AHIR=-JL2 WORK CLAMP, B-J L2
1-9 S37689001 1|22 WORK CLAMP, L-J L2
1-10 543338000 1[981539n-3AL2 HARNESS, 981 L2
1-11 S37704001 1|n7-516 HAMMER, S16
1-12 S37706001 1|nv-520 HAMMER, S20
<3 22-ZBmm: <3 22-26mm>
1 544277001 1| a3z EXCHANGE PARTS ASSY, L3
1-1 537675101 1|4+ L3R MOWVABLE KNIFE, R L3
1-2 537671101 1|4k HAL3L MOVABLE KMNIFE, L L3
1-3 S37E67000 1 AR %L3 THREAD HANDLER, L3
1-4 537663101 1|4b Gadk GHELS MOVABLE KNIFE DRIVING CAM, L3
1-5 153787001 2|*3372. 38 SCREW, SM2.38
1-6 S37648101 1|4 4L3R MNEEDLE PLATE, R L3
1-7 §37647101 1A 4EL3EL MNEEDLE PLATE, L L3
1-8 §37692001 1|34 IR=-AL3 WORK CLAMP, R-J L3
1-9 537691001 1|23 WORK CLAMP, L-J L3
1-10 543338000 1 (981 33N-3AL3 HARMESS, 981 L3
1-11 S37T06001 1 |n7-520 HAMMER, S20
1-12 S37703001 1 |T-524 HAMMER, S24
<4 26-30mm> <L4 26-30mm=
1 S44278001 1 | Then” =i g9 EXCHANGE PARTS ASSY, L4
11 S3veTe101 1|4+ LAR MOVABLE KNIFE, R L4
1-2 5376872101 1 L4l MOVABLE KMIFE, L L4
1.3 S37668000 144 M0 5L4 THREAD HANDLER, L4
1-4 537664101 1 F gL rhhLg MOVABLE KNIFE DRIVING CAM, L4
1-5 153787001 2143 2.38 SCREW, SmM2.38
1-6 537650101 1{MI44LAR MNEEDLE PLATE, R L4
1-7 537649101 1M BLAL MNEEDLE PLATE, L L4
1-8 537758001 1| &/3HIR-JL4 WORK CLAMP, R-J L4
1-9 537759001 1274414 WORK CLAMP, L-J L4
1-10 543340000 1198133913314 HARMESS, 981 L4
1-11 53770800 1|rnv-sz4 HAMMER, S24
1-12 542053001 1|me-s28 HAMMER, S28

118-881-940
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AAT . {TRZEEEIR / Attachment set .

REF.NO CODE aTY bl NAME OF PARTS AM
< & 28-32mm> <L5 28-3Z2mm>
1 544283001 1 {0 LB Y2 EXCHANGE PARTS ASSY, LS
1-1 S37674101 1Ak L2/ MOWABLE KNIFE, R L2
1-2 537670101 b 20 MOWVABLE KNIFE, L L2
1-3 537666000 1M EL2 THREAD HANDLER, L2
1-4 537662101 1 [AF vk hhaL2 MOWVABLE KNIFE DRIVING CAM, L2
1-5 153787001 21943572, 38 SCREW, SM2.38
1-6 S40822001 1] 4LER MEEDLE PLATE, R LS
1-7 S40823001 1|4 2L50 MNEEDLE PLATE, L L5
18 S41483001 1|3/4H1IR-ULS WORK CLAMP, R-J L&
1-2 S41484001 1[I JLE WORK CLAMP, L-J LS
1-10 543341000 1|9813391-3AL5 HARMESS, 981 L5
1-11 837197001 1|26 HAMMER, 26
1-12 S37159001 1|30 HAMMER, 30
<l 6 32-36mm: <L6 32-36mm=>
1 S44284001 1 |2n® L6T3 EXCHAMNGE PARTS ASSY, Le
1-1 537675101 1|1+ L3R MOWVABLE KMNIFE, R L3
1-2 S37671101 1[4 AL3L MOVABLE KNIFE, L L3
1-3 S3aveE7000 1A 43 THREAD HANDCLER, L3
1-4 S37663101 Ll CERN ] s 1A MOWVABLE KNIFE DRIVING CAM, L3
1-5 153787001 2134372, 38 SCREW, sM2.38
1-6 S41473001 1| 2LER MNEEDLE PLATE, R L&
1-7 541480001 1 [l 2LEL MEEDLE PLATE,L LG
1-8 S41485001 1|Z/HIR-JLE WORK CLAMP, R-J L&
1-0 541486001 1|/ AHIL-JLE WORK CLAMP, L-J L&
110 S43342000 19815300336 HARMNESS, 981 L&
1-11 S37199001 1v=30 HAMMER, 30
112 S37201001 1v-34 HAMMER, 34
<7 36-40mm: <L7 36-40mme=
1 S44285001 1|30hen® L 793 EXCHAMNGE PARTS ASSY, L7
1-1 Sa¥e7Te101 1|4+ SAL4R MOVABLE KNIFE, R L4
1-2 837672101 1|4h"AALAL MOVABLE KMIFE, L L4
1-3 S37668000 1A FLA THREAD HANDLER, L4
1-4 537664101 1|40 Bnd k" ThALY MOWVABLE KNIFE DRIVING CAM, L4
15 153787001 oluA3s"2, 38 SCREW, SmM2.38
1-6 S41481001 1| 2L7R NEEDLE PLATE, R L7
1-7 541482001 1M ELTL MNEEDLE PLATE, L LY
1-8 S41487001 1 |ZrHHIR-JLT7 WORK CLAMP, BR-J L7
1-9 541488001 1|Z/FHIL-JLT WORK CLAMP, L-J L7
1-10 843343000 1981330337 HARMESS, 981 L7
1-11 S3rF201001 1|mev=34 HAMMER, 34
112 335083001 1|M-v-38 HAMMER, 38

118-881-040
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AA4 . {TEEEER{#R / Attachment set .

REF.NO CODE aTy = NAME OF PARTS R
<HIAMA MRILIA <For waist belt presser, L3=
11-1 543701001 1 |2/AHILINET WORK CLAMP SET, L3W
11-141 S43702001 1 [R/AFIL-LIW73 WORK CLAMP ASSY, L-L3W
11-1-1-1 S43408001 1|2 HIL-LIW WORK CLAMP, L-L3W
11-1-1-2 543450001 1 (977" P-bL- W CLAMP ARM, L-JW
11-1-1-3 535235001 1777 H5IET SUPPORT PIN, ;CLAMP
11-1-1-4 535236000 1o h 332 WASHER, BENDING 3.2
11-1-1-5 021300302 11338703 MUT, 3 M3
11-1-2 543703001 1|{R/HIR-L3N: WORK CLAMP ASSY, R-L3W
11-1-21 543409001 1|R/HH4IR-L3W WORK CLAMP, R-L3W
11-1-2-2 543451001 1957 F—bR-JW CLAMP ARM, R-JW
11-1-2-3 S35235001 19557 Ik Y SUPPORT PIN, ;CLAMP
11-1-2-4 835236000 1|3 457 33.2 WASHER, BENDING 3.2
11-1-2-5 021300302 1|31F0k3 MUT, 3 M3
<JIAMN MIRILAA> <For waist belt presser, Ld>
111 543704001 1| 2/HILAWEY b WORK CLAMP SET, L4W
11-1-1 S43705001 1 |&/AHIL-LawT3 WORK CLAMP ASSY, L-LaW
11-1-1-1 543410001 1|ZAAIL-LAW WORK CLAMP, L-L4W
-1-1-2 543450001 1577 F-bL-JR CLAMP ARM, L-JW
11-1-1-3 535235001 19557 Ik L SUPPORT PIN, ;CLAMP
1-1-1-4 535236000 1|# 4 Hh"33.2 WASHER, BENDING 3.2
11-1-1-5 021300302 1[Faik3 MNUT, 3 M3
11-1-2 543708001 1 |RSHHIR-LAWS: WORK CLAMP ASSY, R-LAW
11-1-2-1 543411001 1R IR-LANW WORK CLAMP, R-L4W
11-1-2-2 543451001 15777 TR~ CLAMP ARM, B-JW
11-1-2-3 535235001 19307 Ik SUPPORT PIN, ;CLAMP
11-1-2-4 535236000 1|7 4 57%3.2 WASHER, BENDING 3.2
11-1-2-5 021300302 1|3xarik3 MNUT, 3 M3
118-981-940
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Z . {8 & B8 / Accessories

64—8

4125
4123

T m— i — —

: & 67
g2—® 58 ®&-70
B gg
=02, 3i—rZfitHE =00, E&iNUR
f For -02, jeans specification / For 00, Upper thread trimmer
52, 7544 »Fo¥—itth 01, L FROUR

[/ For 52, Fly indexer specification

s

{ For 01, Upper & lower thread trimmer

85
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Z . M55 # / Accessories

EF.NO CODE QTY iAo NAME OF PARTS RM
<-00, &40 B> =For-00,Upper thread trimmers
<01, EF#RTVE> <For-01,Upper & lower thread trimmer=

31 535092001 Mev=10 HAMMER, 20

32 537197001 LV HAMMER, 26
=02, 2 — - Ttz <For-02, jeans specification>
=52 717" -1t <For-52,Fly indexer specification=

3-3 S37704001 TG Grrrmermeeeees L1 HAMMER, S16.......... L1

3-3 S37T06001 MAT=S20 - L2 HAMMER, S20.......... L2

-3 337708001 LAvE Eo vl ARl L3 HAMMER, 324.......... L3

3-3 542053001 [AVE vt SRR R L4 HAMMER, 328.......... L4

3-3 537199001 AA=30 emmeemeennes L5 HAMMER, 30 . ...L5

3-3 337201001 A B L& HAMMER, 34 . el

3-3 535093001 PT=3G wnemeenennnes L7 HAMMER, 38 ..........L7

4 s02766208 1|ba7s" 17130 COTTON STAND ASSY, 3D

4-1 551283001 < onad SPOOL STAND BASE

4-2 150182000 3|27" —pvik SPOOL MAT

4-3 551282001 3|A7° R SPOOL CUSHION

4-4 502775001 1| {7737 £7hA PIPE SCREW SET, A

4-4-1 150208002 1|k 47216 WASHER, PLAIN 18

4.-4.2 538648001 1|6hrFIRUS/8 NUT, Us/8-28

4.5 156112003 137N 477D COLUMN PIPE, D

4.5 150173003 R EEEVREL B COLUMN JOINT

4-7 340640001 F|FANAT 4TI 0% COLUMN PIPE W/CAP

7= 150174000 1| 37A4YVT” COLUMN CAP

4-8 521798001 o] a5 S ] 8 SPOOL & SCREW SET

4-8-1 1501 78002 3|37 MR SPOOL SHAFT, B

4-8-2 028050246 3N Fh32-5 WASHER, SPRING 2-5

4-8-3 021500106 e ) Bl MNUT, 1 M5

4-9 150188009 |27° R HHIA SPOOL HOLDER SUPPORT, A

4-10 S02779009 1|A7" =hhi" =3 SPOOL HOLDER, 3

4-11 S02788009 1AL R 33 THREAD HAMGER ASSY, 3

4-11-1 502789009 1AV AT -3 THREAD HAMNGER, 3

4-11-2 150183000 Sk =871 THREAD HAMGER BASE

4-11-3 142930001 e 1 AL R i o | THREAD BUSH

4-12 540641001 B VR S SPOOL SHAFT & SCREW SET, A

4-12-1 021500106 4|133F5 MNUT, 1 MS

4-12-2 062501406 9| 15K14 SCREW, PAN M5X14

4-12-3 559331001 117 IMEX32 SCREW, PAN M&X32

4-12-4 062501406 217 25K14 SCREW, PAN M5X14

4-12-5 530302000 1| 07505 PE. BAG, 70X70

4-12-6 026050136 el [ = L WASHER, PLAINS &

4-13 540644001 g ol A e e SR HOLDER JOINT & SCREW SET

4-13-1 021500106 11173+7h5 NUT, 1 M5

4-13-2 031452206 1| 7IEF45%22 WOOD SCREW, ROUND M4,5X22

4-13-3 062501006 1A 30K10 SCREW, PAN M5X10

5 $34915000 1 bbS THREADER

(3] 143796001 137 b2 04 AIR HOSE, WICONMMECTOR
<00, E%E04 B> <For-00,Upper thread trimmer>

7 535133116 1 |27D0X55803 - ~<F 16> NEEDLE ASSY, DOX558 (#16)
<01, T4 B <For-01,Upper & lower thread trimmer=

7 535133114 1|3 70ID0XE58 03 - f 14 MEEDLE ASSY, DOX558 (#14)
<02, ¥ — 2 Xttie> <For-02, jeans specification>

7 535133118 1|3 IDOXEEE 3 18> NEEDLE ASSY, DOX558 (f#18)

8 118837001 11|35 7743, 4X70 SCHREW DRIVER, 3.4X70

9 101572101 1|37 75, 5X190 SCREW DRIVER, 5.5X180

10 107779001 1|an" Tex7 WRENCH, 6X7

118-981-310




Z . % 5B8{% / Accessories

64— &—67
go—® 38 @ 70
B g9

=02, =1 itk
!/ For -02, jeans specification
52, 7541 »Fov—itH
! For -52, Fly indexer specification

o

=00, tAIUR

{/ For -00, Upper thread trimmer

=01, L TRV A

{ For <01, Upper & lower thread trimmer

@3-1 @3-2

37

118-981-910




Z . fAmaE# f Accessories

REF.NO COBE QY b NAME OF PARTS A
11 100887001 1 (AN FEXG WRENCH, 8X2
12 107780001 1A 1012 WRENCH, 10x12
13 142002001 1]E6hot gant +2 HEXAGOMNAL WBEMCH, 2
14 142721001 1|6hE AN 13 HEXAGONAL WRENCH, 3
15 118064001 1|680E" a0 4 HEXAGONAL WRENCH, 4
16 150335001 1|&hdk AN +5 HEXAGONAL WRENCH, 5
17 112157001 1|65 A" H6 HEXAGOMNAL WRENCH, &6
18 114483002 1% Ud43-73 OILER ASSY
19 117466000 1[E" 9k PINCETTE
20 555663001 1| F 773 OIL TANK ASSY
21 140342001 B Vhiwd A5 SOCKET WRENCH ASSY
23 018084032 4| 7HE MHEXA0 BOLT, SOCKET MaX40
24 028080242 4|34 A" 328 WASHER, SPRING 2-8
25 025080232 4|b3%° 0 3Fa08 WASHER, PLAINM 8
26 1531 50000 AT AE20.5 RUBBER CAP, 20.5
50 543728000 B|A=#FIR 1-ME%20 NUT
51 018085022 4|75 LMBXR0 BOLT, SOCKET M&X50
52 028060242 43 hT 3-8 WASHER, SPRING 2-6
53 122257001 41t H°3 WASHER
54 543715001 1|4 14 MOTOR PLATE
55 $43716001 1|Lb 5 BbA {8 HOLDER PLATE, ; BOLT
56 0180685022 A|FFE°AFEXS0 BOLT, SOCKET MEX50
57 028060242 4\ 3 H32-6 WASHER, SPRING 2-5
58 152861101 1184474 MOTOR BASE PLATE
59 152862001 1| E=f=t {3 MOTOR BASE PLATE SHAFT
60 048100142 2\bF 310 RETAINING RING, EXTERNAL C10
61 152865201 1L 28" RMATO BOLT, L-TYPE M10
G2 021100202 2k NUT, 2 M10
63 025100132 2|67 4 #a0 WASHER, PLAIN S 10
G4 028100242 1| #4747 32-10 WASHER, SPRING 2-10
65 152883001 4| e— CUSHION COLLAR
66 152864000 2] PVE CUSHION
a7 025800332 BlEFt A 2274714 WASHER, PLAINL 7.14
BB 017062503 4|6hiE Mhex25 BOLT, MEX25
69 021060106 4| 12276 MUT, 1 Mé&
70 028060242 A 245" §2-6 WASHER, SPRING 2-6
71 543714000 1|E-4Hn" —G81 MOTOR COVER, 981
72 543713001 1| E=930hn =441 MOTOR REAR COVER SUPPORT
T3 052400806 3| an" #b74%8 SCREW, PAN {5/P WASHER) M4X8
T4 101118001 2|7 EY37 4. 5420 WOOD SCREW, ROUND Md 5X20
75 025050232 bl | p e S A L WASHER, PLAINM 5
76 538041000 1{E-47"-1 MOTOR PULLEY
77 105073001 1\ PITIARA3475,.95 SET SCREW, 5M5.95
78 032481606 21474T93857 4,516 WOOD SCREW, ROUND M4.5%16
79 S08030000 1)GE31-7" 5AFB FUSE, 5A :FB
80 153242000 1|k1-2"6A FUSE, 6A
81 200190001 412707 h STAPLE
82 032422805 4|+7AENFY 4. 1625 WOOD SCREW, ROUND M4.1X25
23 025060332 4l 27 34 {6 WASHER, PLAINL &
118-081-810



Spl. B S —EEs / DIFFERENT PARTS LIST

REF. NO. | L1 14-18mm L2 18-22mm L3 22-26mm L4 26-30mm
AAT 544238-001 S44239-001 $44240-001 S44271-001
-1 | JEALTevEyh L) | 23aTderewh (7)1 J3pTTrey b (8) | 73AITEYEYE L4)
EXCHANGE PARTS SET, L1 | EXCHANGE PARTS SET, L2 | EXCHANGE PARTS SET, L3 | EXCHANGE PARTS SET, L4
AAT1 $38576-401 $38578-401 538580-401 $38580-401
-1 L17v-FR2s ] L2Iv-rR2s | WBIv-rR2E | L7v=rR2s
L1 PLATEASSY, R L2 PLATEASSY, R L3 PLATEASSY, R L4 PLATEASSY, R
AA1 837756401 §37727-401 537733-401 " 837757-401
111 | A¥TIV—b RIV92E | AYTIV-bIR2Y9S | AYITV-b R3YOSS | AYTTL-b RAVISS
WORK CLAMP PLATE SET, J A1 | WORK CLAMP PLATE SET, J B2| WORK CLAMP PLATE SET, J R3| WORKCLAMP PLATE SET, J Ré
AA 537644-101 837646-101 $37648-101 §37650-101
iz [ nUqgLR AUKE A" | AU45 LR | nugslaR
NEEDLE PLATE, R L1 | NEEDLE PLATE, R L2 | NEEDLE PLATE, R L3 | NEEDLE PLATE, R L4
AAT 537754001 537690-001 $37692-001 S37758-001
1112 | R/FAYIRAL A/AYIRIZ | R/ABIRIE | ;_{q:.f_t[;lg_ﬁ_-:.l_l._{ _____________
'WORKCLAMP, R-J L1 | WORK CLAMP, R-J L2 | WORK CLAMP, R.J L3 WORK CLAMP, R-J L4
AAT $37573-101 S37674-101 537675101 537676-101
2 | AFSALR A K9 L2R AFonR | AFOALR
"MOVABLEKNIFE, R L1 | MOVABLEKNIFE, R L2 | MOVABLEKNIFE, R L3 | MOVABLEKNIFE, R L4
AA1 $37669-101 §37670-101 537671-101 537672-101
oL T I 7 Akonia (AFonLaL | AFoALlL
MOVABLE KNIFE, L L1 MOVABLE KNIFE, L L2 | MOVABLE KNIFE, L L3 MOVABLEKNIFE, L 14
AAT S37665-000 S37666-000 S37667-000 $37668-000
SR EC T I - Abgngl2 ARl Ahyagls
THREAD HANDLER, L1 | THREADHANDLER, L2 | THREADHANDLER, L3 | THREAD HANDLER, L4
AA1 S37661-101 $37662-101 S37663-101 S37664-101
s | ARONGRYRALT | {Rynskoaal2 | ARINGEORALY | {RONTKORALE
| MOVABLE KNIFE DRIVING CAM, L1 | MOVABLE KNIFE DRIVING GAM, L2 | MOVABLE KNIFE DRIVING CAM, L3 | MOVABLE KNIFE DRIVING CAM, L4
AA1 $38577-201 538579-201 338561-201 598585-201
-1-2 Li7b-blos | L27y-rlss || LBAv-kLo: | 47v-kLos
L1 PLATE ASSY, L L2 PLATEASSY, L 13 PLATEASSY, L L4 PLATEASSY, L
AAT 537731-301 ' 537728-301 $37735-301 837732-301
et [ AYTAV—b LIy | AYIFV-bI2Yoss | AYTIV-b I8 Y9SE | AYTTL-b N4 Y9sS
WORK CLAMP PLATE SET, JL1 | WORK CLAMPPLATE SET, JL2 | WORK CLAMP PLATE SET, JL3 | WORK CLAMP PLATE SET, J L4
AAT §37643-201 537645-201 $37647-201 §37640-101
212 | AU4F 0L NJ4% oL A4 LaL NUAF LA ]
"NEEDLE PLATE, L L1 | NEEDLE PLATE, L L2 | NEEDLE PLATE, L L8 | NEEDLE PLATE, L L4
AAT $37755-001 537689-001 $37681-001 $37759-001
-1-2-1-4 | RJFHIL-IL FA/AFILIZ Ayl X/AYILIe
[ WORK CLAMP, L-J L1 | WORK CLAMP, L-J L2 | WORK CLAMP, L.J L8 WORK CLAMP. L-J L4
AAT $43337-000 $43338-000 $43338-000 S43340-000
-1-3 881 39N-22 L1 W1 Ion—RAL2 191 ¥AUN-FALE | 981 230N—RA L4
HARNESS, 8811 | HARNESS, 881 L2 HARNESS, 981 L3 HARNESS, 881 L4
AA1 $37702-001 §37704-001 S37706-001 §37708-001
-1-5 Nnyx- 8§12 nyv—816 ayy-S820 0 [ Ayv-84
HAMMER, S12 [ HAMMER, 516 HAMMER, 520 HAMMER, 524
AA1 537704-001 $37708-001 S37708-001 S42053-001
18 NI¥— 516 Nn¥Y— 520 | avw—s4 ] nyv-S8
CHAMMER, 816 [ FAMMER, S20 | HAMMER, 524 HAMMER, S28
118-381-Sp1




Spl. (EEERIE A —8F /DIFFERENT PARTS LIST

REF. NO. | L5 28-3Zmm L6 32-36mm L7 36-4Dmm
AA1 544272001 544273-001 S44274-001
1 | 23037k yeyb (15) | 73hT7EyEyh () | g3aL7b ey k(L)
EXCHAMGE PARTS SET, LS EXCHANGE PARTS SEI' 16 | EXCHANGE PARTS SET, L7
AA1 S41470-201 541472-201 841474-201
-1-1 LFL-hRSE L6 7L—F RO S L7 JL—t+Rox
L5 PLATEASSY, R L6 PLATEASSY, R || L7 PLATEASSY, R
AA1 S40830-101 541489101 541491-101
et | AYIIV—b RSV | FYITL-b JREY DS | AYITL-h JRTY DS S
WORK CLAMP PLATE SET, JRS| WORK CLAMP PLATE SET, JR8 'WORK CLAMP PLATE SFI' JR7
AA1 S540822-001 541479-001 541481-001
A2 | nuqsR nY4FLER | nu4FLR
NEEDLE PLATE, R L5 MEEDLE FLATE 'R L6 | NEEDLE PLATE, R L7
AA1 541483-001 S41485-001 S41487-001
A4 | RUAYIRIS RAAGIRAS | A AT .
WORK CLAMP, R-J L5 WORK CLAMP, R-J LB WORK CLAMP, R-J L7
AA1 537674-101 537675-101 5a7ere-101
2 | ARINLR e LEONLRA L AKInR .
MOVABLE KNIFE, R L2 | MOVABLEKNIFE, R L3 | MOVABLE KNIFE, R L4
AA1 $37570-101 §37671-101 §37672-101
13 | 4konl ] fRonsL L fRonl .
MOVABLE KNIFE, L L2 MOVABLE KNIFE, L L3 MOVABLE KNIFE, L L4
AA1 537666-000 S37667-000 $37668-000
LT W M 05 S A = S fhonsld
THREAD HANDLER, L2 THREAD HANDLER, L3 THREAD HANDLER, L4
AA1 S37662-101 537663-101 S37664-101
-1-1-5 4 Fong Fohhl2 A FINns FORALS {RONSKORLLL
| MOVABLE KNIFE DRIVANG CAM, L2 | MOVABLE KNIFE DRIVING GAM, L3 | MOVABLE KNIFE DRIVING GAM, Lt
AAT S41471-101 841473101 541475-101
2 |5Fv-blox | 87V hLos L i 4 S
L5 PLATEASSY L L6 PLATEASSY, L L7 PLATEASSY, L
AA1 540831-101 841480101 S41492-101
A2t | AYTTV-p IEYYsE | AFTIV-bJ6YIYE | AHITV-b 7SS
WORK CLAMP PLATE SET, J L5 | WORK CLAMP PLATE SET, J L6 | WORK CLAMP PLATE SET, JL7
AA1 540823-001 541480-001 $41482-001
R RATE e & Aka kA N A A
NEEDLE PLATE, L L5 NEEDLE PLATE, L LG NEEDLE PLATE, L L7
AA1 541484-001 541486-001 $41488-001
1214 | X/ABTLAE ) R/AuIle | XA
WORK CLAMP, L-J L5 WORK CLAMP, L-J L6 WORK CLAMP, L-J L7
AAT 543341-000 543342-000 543343-000
S 1 P e N s vIon-3al6 | 981 YAINCRALT
HARNESS, 981 L5 HARNESS, 581 L6 HARNESS, 981 L7
AA1 537197-001 $37199-001 837201-001
15 EAYA ol B & A ol N K NAXZ 8.
HAM MEHR, 26 HAMMER, 30 HAMMER, 34
AA1 537199-001 837201-001 535093-001
-1-6 NyI— 30 N7 — 34 nyvy-3s
HAMMER, 30 | HAMMER, 34 [ HAMMER, 38
118-981-5p1
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Sp2, tEERFIER R —5E & / DIFFERENT PARTS LIST

10 to 15 mm are available for -00 specification.

-00D 51 10~ 50mm
-01DOEE1E 10~ 38mm A Eef AT ik 10 to 38 mm are available for -01 specification.
a2 f Work clamp ( F2-80-1-4, 81-1-4 )
L 535455101 $39929-001 S$35197-001 $39931-001
(R) $35454-101 $39930-001 S$35198-001 539932001
<10 ~18mmA = <18~22mmHA > <22 ~26mmf > <268 ~30mmf >
200
-01 S35453-001 $35200-101 S37679-001 $37677-101
I
- $35452-001 S35199-101 S37680-001 837678-101
< 2 ~38mmAf > <38mmA > < 50mmA > < 50mmA =
## A [ Work clamp ( F3-80-2-4, 81-2-4)
L) S37755-001 S$37689-001 S37691-001 S37759-001
(R) 237754-001 S37690-001 S37692-001 §37758-001
Li< 14 ~18mmfl = L2< 18~22mmf > L3< 22~26mmfH > Ld< 26~30mmA >
iy
-;? S41484-001 S41486-001 541488-001 S43408-001 $43410-001
b $41483-001 S41485-001 S41487-001 $43409-001 S43411-001
| 5< 28~32mm ] > |L6< 32~38mm M > | L7< 36 ~40mm A > | L3W< 22~26mm F > | LdW< 26~30mm f§ >
ﬂ E ﬂ E <G PRI FAIH
/ For waist belt presser >

24|

118-981-Sp2



Sp3. H#RFIER—3 & / DIFFERENT PARTS LIST

-00DIFEIE 38mm, SOmmILTFIAT4E  Both 38 mm and 50 mm are available for -00 specification.
-01 DB &I 38mm O EfITEE Only 38 mm is available for -01 specification.
§ti% / Needle plate (F2-80-1-2,81-1-2)
L) $35308-101(L) $35307-101(SL) 537683-101(L-50) $37681-101(SL-50)
(R) $35309-101(R) $35306-101(SR) 837684-101{R-50) S37682-101(SR-50)
< 38mmMA = < 38mmAMA = <50mmAl > < 50mmA =
00 ol o/ |ilo
-01 ! : :
A o i el |
$4% / Needle plate (F3-80-2-2, 81-2-2)
(L $37643-201(L1L) S$37645-201(L2L) 837647-101{L3L) $37649-101 (L4L)
(R) 837644-101{L1R) S37646-101(L2R) 537648-101(L3R) §37650-101{L4R)
Li<id4~18mmMH = L2< 18~22mm A > L3< 22~26mm M = Ld< 26~30mmM >
K ﬂ ‘L\I @'
@ i-' @
02 S40823-001(L5L) $41480-001 (L6L) S41482-001(L7L)
? 540822-001(L5R} 541479-001(L6R) $41481-001(L7R)

L5< 28~32mmA »

0

L6< 32~36mm/H >

L7< 36 ~40mm f =

M= {Hammer (H-24 Z-3-1,3-2, 3-3)

118-981-8p3

N R—HA X (mm) 10 12 14 16
— HEo—F 837211-001 | S37210-001_| S37208-001 | S37208-001
=00 M=t Z {mm) 18 20 22 24 ~
. FRI—F 537194-001 | S35092-001 | S37195-001 | S37196-001
01 [ ArT—4A X (mm) 26 28 30 32 H
B B2I—F S37197-001 | S37196-001 | $37199-001 | $37200-001
M2t Z {mm) a4 s 38 50
S@Ha—F 537201-001 | S37202-001 | S35093-001 | S35479-001
— |[nrE—gA X (mm) 510 512 514 S16
‘02 BRa—F 587701-001 | $37702-001 | S37703-001 | S37704-001
. NyI—FAX(mm|  Si8 S20 522 524
-52 #23—F 537705-001 | 837706-001 | S37707-001_| S37708-001
| M T—HA X (mm) 526 528
~ BBI— F $37708-001 | S42053-001




Spd. {EERlE A —5EF«& / DIFFERENT PARTS LIST

*R /Knife (H-34-1,34-2) |

§735439-101 S35437-101 535480-101 S35482-101 SE5247-001 535408-101 (S}
= 38mmHA = = 38mmMA > = 38mmHM = < 38mmMA = = 38mmA = = 38mmMA =
21 a0 28
=] F' D
o - T B
o 9 * 3 5
535438101 S535436-101 535481-101 T 835483-101 535409-101 {S)
<50mmA = <50mmA > <50mmA = <50mmA = <50mmA =
21 3.0 - 3.2
o m i

fHi/\— %X [ Harness (W-13)

00 i —
:951 EERE §43336-000
- Rn: L1 L2 L3 L4
02 BT~ K $43337-000 $43338-000 $43339-000 5$43340-000
R tig L5 LE L7

BRI— K $43341-000 $43342-000 $43343-000

H L1 L2 L3 L4
:EE gpRa—F S43360-000 543361-000 543362-000 S43363-000
i b L5 L6 L7
- #MEaI—F S543364-000 S43365-000 S43366-000
118-081-Sp4



Wa. 845 ~)L/ Warning labels

855~ / Warning labels fda/ Name of parts Size{mm) Code

BESAN A 40 X 64 538353-101

Label, elec. shock 4 lang. | 35X 118 | S38352-101

BEERS~UL - R 40 X 64 | S$38350-001

Label, operation Eng. 52 X 84 | S38349-001

ark 'l:]i:f_"" L=16 | s3g924-001

P — o ";mw 10X 30 | $37058-001

@ . bel arounding $12 | 537060001

118-981-050
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CODE | REF.NO Page][ CODE__ | REF.ND Page][ CODE | REF.NOG Pags][ CODE__| REF.NO Page]
002300403 |2-11 72}| 018061622 |88 24| 021060106 |69 88| | 025040332 |66 42
003300812 |1-40 gal| 01808202211 10]| 021060306 |31 40 2.1-11 78

1-42 68| 0180628522 |27 26|} 021080306 |3 10| | 025050232 {1-4 12
004300513 |79 4]{018065022|51 88| 021100202 |62 88 17 28
004400603 [2-3 72 56 ag|| 021300206 |62-4 a 75 88
004401003 §1-35 44| 018081622 |2 28 9 66] | 0250680232103 24
008400604 |1-33 50} | 018082036 |A2 al| 021300302 |20-1-7 18 1-8 50
012400636 (33 40| | 018084032 |23 88 g1-1-7 16 13 56
012500536 |86 za|} 018260832 |1-28 44 80-2-7 18| | 025060236 [1-74 70
014060632 |56 2|} 018300532 |96 32 81.2-7 10} | 025060332 |20 2
58 2|| 018300636 |3-10 51 33 0] 83 88
68 2|| 018301236 |16 6 1 as] | 025080132 |83 4
3 6 23 10 1.1-1.7 | 74|| 025080232 |25 88
9 || 018301632 |23-1 6 1-2-1-7 | 76||o25100132|65 86
11 6 24-2 10 2-10-4 78| | 025350236 |82-2 34
37 6 72 30 11-1-15 | 84 82-1 34
65-2 8] | 018400632 |68 8 11-1-2-5 | 84| 025350332 |49 38
13 10| 018400832 |35 2 11-1-1-5 | 84||025680132|77 34
13 10 64 8 11-1-2-5 | 84 77 34
16 12 14 12|| 021350106 |6 < 8 48
35 12 24 12 1-14 441 | 025800332 |67 88
17 22 53 26 9 48] | 026040136 |42-3-7 62
68 50 1-2 £41| 021400106 |46-8 40 4538 62
a0 24| | 018400836 [1-30 68 H-8-6 52 42-3-7 64
a7 24| | 018401032 |94 20 H-5-6 52 42.3-8 64
9 26 1-9 44| 021400202|71 4 1-13 &8
12 26 15 48 64 14| | 026050136 [4-12-6 86
14 26 1-2-6 76 103 20]| 028030242 |9 36
16 26| | 018401236 |2 40 57 30[| 028030243 |10 86
19 26 1-7 58 1-40 44 14-4 66
12 28 1-11 68 7 45 1-77 70
14 o8 1-22 &8 13 45| | 028030246 |2-12 72
1-4 35 1-28 68 13 48] | 028040242 |19 14
14 36| | 0184016225 22 1-9 72 71 14
10 38 48 22 141-7 74 56 26
16 as|| 018401636 |18 12 1-1-13 74| 028040246 |42-3-3 &2
014060832 |27 30 24 22 2-1-4 78 42-3-6 62
1014300832 |04 32 1-20 aa|| 021500108(4-8-3 86 42.3.3 62
014400432 |6 ag| | 018402032 |21 6 4121 86 42-3-6 64
014400532 |45 14]| 018501036 |33 6 4-13-1 86] | 028050242 |43 2
go-1-15 | 18| 01850122242 2|l oz21500216(1-3 68| | 028050243|1-60-4 70
81-1-15 | 18 26 26| 021500303 |35-4 6{| 028050246 |4-8-2 86
80-2-15 | 18||o18501236(80-1-13 | 16||021660102|97 20]| o2so60242|78 22
g1-2-15 | 20 81-1-13 | 16 1-2-9 76 52 88
1-26 68 80-2-13 | 18||02s030232|62-5 2 57 ) |
1-1-1-15 | 74 81-2-13 | 19 7 66 70 88
1.2-145 | 76 1-1-1-13 | 74||0250302386|2-13 72|] 028080246 |1-7 50
014760622 |50 22 1-2-1-13 | 76||025040132|8 22 12 56
014770622|10 22| | 018501422 1-3 12 48 22|] 028080242 |4 28
54 22 52 22| 025040232|7 14 24 as
62 22| | 18501822 [25-3 28 25 221 028100242 |64 88
1016061031 |14 10]| 018501631 |13 22 4 36| | 031452206 |4-13-2 a6
: 3 o8 83 24 32 g6]| 031553202 |42-2 g2
1017062503 |68 g8l o18501638|1-2 68 34 66 42-4 B2
01740141563 14|} 018502022 |100 24| 025040234 |4 g6} | 032422003 (35 58
018081022|1-6 so|| 01850203616 28 1-49 70 1-61 70
11 s6| | 018503036 |1-60-3 70 1-54 70} | 032422505 |82 B8
01808122277 22| | 018680822 |82 24 - 176 70| 032461606 |78 B8
018061236 |60 ol | o21020106|1-30-6 44|| 025040236 |H-8-5 52| | 047502242 |30 2
0180616222 12|] 021080102 |22 2 H-9-5 52 51 2
43 22 9 10]| 02504033251 38| | 048030342 |15 14

95
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CODE REF.MNO Pags| CODE REF.NC Pags| CODE REF.NO PagEI CODE REF MO Page
D48030342|43 14] | 060400516 |30 aol | oe2400812 (40 26| | 078001800 (14 28
78 34 25 45 48 26 12-3 28

78 34 1-37 68 55 2g| | 07500185033 12

4 58 1-44 68 B5 34| | 078002450 (10 10

13 58 1-1-25 74 3 36| | 076002800 |6 28

52 60| | 060400816|1-13 72 29 40 | 078003850 (1 28

1-18 68| | 080630312 (1-38 44 47 40 93 32

2-1-15 781 061300416 (1-24 44 40 4011076202850 |5 28
048050142 |80-1-11 16| | 062020416|1-30-5 44 51 40| | 087310815 (35 51
B1-1-11 16|] 062260406 |1-15 44 53 40| | 087311015 |3-7 51

B0-2-11 18|] 062260612 |1-7 44 56 42{ |0A4301005|1-39-18 50

B1-2-11 18 20 46 58 42| | 0A4400605 |42 55

g2 20 1-1-20 74 |69 42| | 0A4400805|3-9 51

1-1-1-11 | 74]| 062300416|28 22 6 58| | 0A5400806(1-5 50

1-2-1-11 | 76 99 24 3 66 | 0AS401006(1-13 50

1-2-4 76 25-5 26 15 66 1-14 50

048050342 {1-4 14 12 38 18 66| | 0AS401605|H-8-4 52
2-4 14 17 38 22 66 H-3-4 52

4 48 1-41 44 30 B8] | 0AS403006{1-10 50
048050346|2-15 72 18 45 131 &6 1-12 50
048060342 |57 22 1-1-18 T4 33 66]1 100257010 (93-3 4
|65 2211 062300512 |77 4 2-2 78] 100887001 111 88
048080142|45 2 1-29 44 2-4 78|11 101118001 |74 as
48 21| 062300612 |13 30 2-6 78|1101572101 |2 65
048100142|11-5 12 44 0] | 062400816 |37 &58(] 102830001 |1-2 14
23-5 12| | 062300616 |62-3 2|l oeza01016|B0-1-9 16 2.2 14

60 88 80 4 81-1-9 16|]| 102843004 |23 10
048120142|1-5 28 3 6 80-2-9 18| | 104336003 |1-37 44
125 281§ 062300806 |14-3 &6 81-2-9 19| 105073001 |77 a8

1-9 6al| 0623010168(11 14 2 48|| 105248003 |50 a8
04815014211 10 3z aﬂl 1-1-1-9 74|} 105288001 |37 a0
2 28 2102 78 1-2-1-9 78| 2-10-9 78
048160242 |66 22|l 062301205 |2-6 72| | 0B2401212|8 38|| 106129002 |93-1-5 4
D48zge0042|11-3 12|} 062301414 [1-24 68 67 42 03-4 4
23-3 12 1-36 68 42 &5 107017002 |39 2
04828024293 241 | 062301606 |8 &6 2-1-12 78 88 4
1-3 281| 062380516 |83-2 34} | 062401416|63 30|| 1077790 |10 88

12-4 28 831 341 | 062401616 (1-75 70| 107780001 [12 88
048320242|7 28 159 70| 062403512 [42-3-2 62| 109763002 |13 14
04835024217 10| 062350616 |4 38 42-3-5 62 2.3 14
052400606 |2-16 72 a7 a8 42-3-2 62|| 112754001 |52 38
052400806|73 Ba 48 36 42-3-5 64|] 113006001 |14 38
0DB0020416|80-1-1-2 | 16 7 - 40) | 062500804 |6 2|} 11448300218 88
81-1-1-2 | 18 27 40 96 4|] 114486002 |53 2

a0-2-1-2 18 4 58{ | 062500812 |54 21| 115157001 (17 88

81-2-1-2 19| 062351615 |3 3 | 062501006 [4-13-3 86[] 115847001 |15 2

1-1-1-1-2 | 74| 062400612 |37 404 | 082501202 |4 211 116920001 |21 10

1-2-1-1-2 | 76 39 40 10 2 11 28
0&03004186|60 30 4 43 38 141 117150001 {38 38
3941 34| | 062400618 |8 a8 A0 14|{117466000{19 &8

44 3g 10 ag 11 30| | 117936001 |89 4

1-47 70 15 48 18 30 2-17 72

1-52 70 1-1-15 74| 062501406 |4-12-2 85| | 118084001 |15 88
060300816{1-11 72|] 02400812 (12 2 4-12-4 gs|| 118837001 |8 86
060350616|39-2 34 24 2l 062670616 45 40| | 122257001 |53 88
1-1117 | 74 27 2llog2681412|7 48] | 128652001 |1-5-3 12

1-2-1-17 | 78 a5 4l{o72620180 16 12 Bd-2 24

2-10-10 78 8 14|} 072620260 |2 10 | 140342001 |21 88
06040041650 66 17 14| f076000800(11-2 12| 140553102 |18 5]
1-48 70 &5 14 23-2 12| 11406882001 |[1-60-1-2 | 70O

1-53 7O 100 2o}l o7so01800(|92 24| | 141278001 |22 10
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141514002 |53 6]] 153787001 [1-5 80]]S01524000431-1-1 58] [512150000(9-1 o8
141542001 |1-20 44 1-5 801 S0154200011-60-1-4 | 70 50-1 B0

10 46 1-5 801 S01684001|1-22 44 1-15-3 &8
1-1-10 T4 1-5 B0}|S02460001|19 22 21131 | 78
142002001 |13 B8 1-5 g2 71 22] 151395500045 &8
142627001 |34 12 1-5 g2 75 22] | 516568000115 50
142642001 |46 26 1-5 82||S02766209|4 86} | 517608009 |65-1 Bh
142721001 {14 BB|] 154485001 |52 21502775001 |4-4 86] | $17965001 |61 2
142930001 {4-11-3 86| | 154562001 |68 32||502779009|4-10 86) | 51870712917 28
143196001 |39 38 42 40]| S02788003|4-11 86} | 518707137 |18 28
40 28 61 4211 502780008 |4-11-1 86| | 52088100022 40
45 38 2-1-6 78] 504557000138 58| | 520682102 |21 40
144103009 19 401 | 155510001 |69 32 -4 66 | 520895001 |54 40
144504001 |70 a2 43 401 14-5 66] | 520696001 |55 40
41 40 B2 42 44 66 7o 42
60 42 2-1-7 78 1-72 70] 1 520628121 |40 40
2-1-5 78] | 155552001 |7 10] 1-12 72]1521716001 |22 45
145446001 |11 401 | 1561120032 |4-5 86 1-4 76 1-1-22 74
146724001 [1-10 72F | 158437001 |30 4 2-1-21 78 | 521728001 |17 2
145924000 |&6-2 40] | 158581000 |34 58| | S04897000(1-60-1-5 | 70| 521798001 |4-8 BE
148626001 |8 401 | 158827000 |14 2 1-69 7011523612051 |38 5]
145927001 |81 40| 159113001 |108 34]1 20535600095 20 15 36
148294001 |47 5] 2-9-3 78 1-33 68 B 36
148407001 §115-3 341 | 159150000 |26 Be 1-2-7 76]| 523616101 1-1-2 2
2-10-3-3 | 78]159220101 10 40| | 806696004 |80-1-3 16f | 523851001 |4 10
148727001 |18 10]| 159221001 |20 40 81-1-3 16 & 10
148782001 | 101 24| 15945800918 2 a0-2-3 18 B 10
149287000|5 58] 159805001 18 40 a81-2-3 19 7 28
149547000 |26 66] | 200190001 |81 88 1-1-1-3 74 a 28
149736001 |6 86]| 218859001 |2-1-5 54 1-2-1-3 Th 11 28
150173003 |4-6 BG 2-2-b 54 2-12 78] | 523880000(42-3-1-5 | 62
150174000 |4-7-1 86 2-3-5 54 55 14 42-3-1-5 | 62
150178002 |4-8-1 86 2-4-5 54|{S08030000(1-39-16 50]|524325001|1-25 68
1560182000 |4-2 86 2-7-b 54 78 B8B] 52784420153 22
150183000 |4-11-2 86] 1 224514001 |2-1-4 54|| 30880800196 20 &1 22
150188009 |4-9 BG 2-2-4 54 1-2-8 76] 1529410001 |4 22
150206002 |4-4-1 86 2-3-4 EA|| 51007710069 2211 530302000(4-12-5 a8
150335001 |16 88 2-d-4 54| 51007800180 22| | 531568000(79 22
150582001 11-26 50 2-7-4 54| 510078101|81 24) 1531760000 1-32 50
150807000 )75 41 228475000 1-37 50|} $10243000|23 66] | S32264001 |91 4
150644000 |32 40 1-38 S0 20 66) | 532335100 [16-1 (=15
150756000 |92 4 2-7 72||510435001|8 36| | 53389900078 4
15199800020 10} | 232384001 |[1-38-7 50|| 510546000 |6-1-1 B6] | 534844001 ]93-1-2 4
152861101 §58 B8] | 240400001 |39 58||510856001|1-3 66] | 534881001 [1-5 44
152862001 |58 B8 49 66 2-2 66 12 46
152863001 |65 88) | 417526000011-2 22 53 66 1-1-12 T4
152864000 |66 88) | 530138001 |56 22|| 511426000 (1-5-2 68] | 534883001 |1-12 44
152865201 |81 88 64 22|11 511433000(31-1-2 58] | S34884000(1-38 44
152889001 |44 4001 542515001 |1-31 44 8-3 58] | 534885001 |1-34 44
152304001 |1-36 44) | 552907000 |29 66 1-32-2 68] | $34886001(1-33 44
152948001 |35 38} | 625010000 |60 58|] 511817000 |36 b8} | 534887001 |1-32 44
152969001 |40 58 21 66| 511948000125 504 | 534888101 [1-30-3 44
153058000 |93-2 4 27 B6|| 512004000118 2211534889101 |1-30 44
153219001 |1-18 444 | JO2657001 |2-1-3 54 72 2211534890001 [1-30-1 44
153242000|1-39-15 50 2-2-3 54 75 22]1534891101|1-30-2 44
80 B8 2-3.3 54||S12104000(32 58] | 534802001(1-30-4 a4
153274001 |1-60-1-3 | 70 2-4-3 &4 57 60] | 534893001 ]1-28 44
153586001 |26 10 2-7-3 S8 21-20 78] | 534884001 11-27 44
153675001 |27 6] | S00480000|1-73 7051215000011 53| | 534895001 [1-25 44
153787001 |28 46| | S00554000(1-31 50 8-1 58| | 534896001 |1-23 44
1-1-26 7411 501522000(1-68 70 10-1 58| 534857001{1-21 44

87
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CODE | REF.NO Fage|| CODE | REF.NO Page]| CODE | REF.NO CODE | REF NO Page|
534898001|1-181 4411534896001 |13 38] | 535058001 1 535118001 |72 az
£34800001|1-19 441 534097001 |11 38| |S35058001 2 107 3o
534800001 |1-17 4411534998001 |9 38] | 335080001 |5 2-3-4 78
S534301001(1-18 4411 S349990M |7 38| | S35061000(7 535121000 |46 6
534902001|1-13 4411 535001000|3 38| 15350682001 |6 53512200045 8
534903001 |1-11 445350021002 38) | 535063001 |1-2 S535123000 |44 8
$34905101/1-8 4411535003201 |1 38| 1535064001 (1-3 53512400043 6
534808100{1-6 44} 535007000| 2 30| | 535065001 |2 535125000|42 8

19 45535010001 |4 30 a8 535126001 |40 6

1-1-19 741535011001 |10 30] 1535066001 [1 S35127001 |39 6
83451010114 4411335012001 |12 30 535067001 |11 535128001 |36 6
334813001|1-3 44| 1 535014001 | 21 301 | 535068001 |5 535129001 |35-3 8
534914001|1-1 4411535015101 |14 30| | 535069001 |2-3 535130001 |35-2 6
$34915000|5 86| | 5350168001 |17 30) | S35070101 |2-2 535131001 | 3541 &
534816001|10-3 58|] 535017001 |19 30] | 835071001 |21 535132101 |35 &
534917001111 401 | 535018001 |20 301 |5350721012 535133014 |34 B
534918101 1-2 40 g2 aoy | 35073001 1 535133016 |34 &
534822101102 20 46-6 401 | 535074201 1 53513301834 B

1-4 40|} 535019001 |22 301 | 535075201 [1-1 535133114 |7 86

1-7 72|} 535020001 |23 30]|535076101(1-2 535133116|7 B&

2-1-3 78||535021000 |24 30} | 53507700013 £35133118|7 88
53482300113 40| 535022101125 30} | 535078001 |41 53513400132 8
534924001286 40| |S35023001 {26 30 1-4 835135001 130 B
534925101 |1-2 58] 53502410128 30 45 835136001 128 B
53492800138 40] | 35025001 [31-1 34] | 835072000|1-5 535137001 |28 8
534934001 |52 40] | 535026001 |38-1 3411535080001 |2 535138001 |26 B
534838001 |46-1 A0 | 536027001 |34 3014535081001|5 535142001 |25 B
534837001 |46-2 401 | 535028000| 35 3011535082001 |6 535143001 | 24-1 10
534938101 |46-3 401 | 535029001 | 386-1 341§ 53508300113 7-1 30
534935001 |48 40] | 535030001 |42 30] | 535084001 |15 535144001 |22 5]
534540001 |46-4 40| 535032101 (47 30| | 535085001 |8 535148001 |18 B
534841001(46-5 40 52 30] | 535086001 (11 S35150001 1171 G
53494200150 40]| 535033001 |51 30]| 535087001 (10 535154000(5-1-1 86
534843001 |46-7 40| | 835034001 (50 30| 5350880017 535182101 |14-2 315]
534944101 (46 40] | 5356035101 |53 30] | 835089001 |17 535164101 |23 66
5348481011 30| 535036101 |54 30]§ 535080001 |18 535166001 |41 14
£34950209(1 2211535037001 | 56 301§ 535091001 |23 S35167001 |B0-1-14 16
53455620913 2|| 535038001 |58 30] 535092001 |31 535168001 |B1-1-14 16
5348570011 14]1535039000)59 301 | 535092001 |24 33516800116 14
5349630012 14} | S35040000|61 3011535093001 (24 535174001 |51 22
534864001 |2-1 14] | S35041000)64 30 1-12 535176001 |2 22
53486500111 14| | S35042000 |66 30 3-3 535177001 |3 22
534966001|3 14]| 535043001 |65 30 1-8 53517800112 22

1-3 40| | 535044001 |67 30 24 53517800015 22

1-8 72| 53504500171 2] 1535094301 |25-1 535180000(11-1 22
534967001 |6 14| | S35046000|73 32|] 535097001 {25-2 535181001 |11 22
534568000|12 14| | 535048101 |75 34] 1 535098000{25-4 535182001 |23 22
534896900114 14 75 34|} 535100001 47 535183000)|26 22
534870001 |13 14| 535049001 |78 341535101001 {51 535184001 )27 22
534571001 |43 38 76 341835102001 |52 73 22
$534972000(42 38| | 535050001 |79 3411535104001 |54 535185101 |1-2 86
534974000|38 38 79 34| 835106001 13 28}]535186001|55 22
534579100|34 38]| 535051001 B0 3411535107001 |10 28|]535187001 |96 24
S34980000|33 38 B0 3411535108001 |5 28535188001 |16 22
534981000|32 38]| 535052001 |88 344535110001 [1-2 28| 53518900163 22
53458200031 38||S35053001(9 3nj|sasiiz2101d 28| | 535190001 |70 22
53498300030 38| | S35054001 |29-1 3411535113001 |66 B8] 535191001 (74 22
534984000|29 38|| 835055001 |87 3411535114001 |63 81535192001 |B4 24
53498500028 38|| S35056001 |88 34§ | 535116001 |60 8] 535193000 |84-1 24
53498600027 38| | S35057001 |92 3411535117001 (58 811535194001 |85 24
$534995000(15 38 82 34| | 535118001 |54 8]1535195001 | 24
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CODE REF.NO Page CODE | REF.NO CODE | REF.NO pPage]| CODE | REF.NO F—‘aEl
53519610089 24]}535237001 [1-1-1-10 535310001 |81-2-1 18]} 535371000|21 o8
535197001 |B1-1-4 81]]535238001|80-1-8 1-2-1-1 76]|535372000|22 58
535188001 |80-1-4 81 81-1-8 535315001 |1-1-1-1-1 | 74]|S35374000|24 58
$35199101{80-1-4 81 80-2-8 535316001 [80-1-1-1 18] | S35375000 |25 58
535200101 |81-1-4 9 1-1-1-8 81-1-1-1 18] | 535376000 |26 58
535201000 |40 2]1535239101|35 B80-2-1-1 18] | S35377100|27 58
535202000(81 411535240001 |36 81-2-11 19]]535378100|28 58
£35203001 |23 2] 535245001 |7 1-2-1-1-1| 78] | 535382000 (42-1-2 82
535204001 |78 411535246001 |5 535317001 |81-1-1 16] | S35386000142-1-1 g2
535206201 |69 2415352470013 535318001 [80-1-1 16} } 535389001 [42-1 62
S35207001 167 2] 153524900118 53532158001 |80-1-1 16 | S35395000]42-1-3 g2
535211009|66 2] 1535250001 |20 535321001 |53 14} | 53539810029 58
535215001 |59 2| }535251001 |21 75 14| 53539910030 58
535216001 |57 2] 53525200118 535322001 |54 14]] 535408101 |24-2 a3
535217001 |55 211535255001 (17 535323001 |56 1411535409101 |34-1 83
535218001 |47 24535256001 15 53532400157 14] | S35410001 |45 30
S36219001 |44 2]|535257000(12 835326001 |80-1-17 16| | 535411001 [46-1 20
535220101 {41 2|1535258001 (10 81-1-20 16] [ 535412101 |48 30
535221001 |38 21535252001 |6 81-1-17 16] | 535413107 |49-1 30

70 21535260001 |5 BO-2-17 19]| 83541700015 58
535222001 |37 2| | 535262001 (4 81217 20]] 535423000 [42-1-4 82
53522310134 2| §535263101 )2 ao 321535424000 |42-1-5 B2
£35224001 |26 2] 15362640011 27 46| | S35425001 |42-1-8 B2
£35225000|15 2] 535265001 12-2 28 781535426000 (141 58
835226001 |11 211535267101 |12-1-1 535327001 |62 14] | 535428001 [46-9 40
S35227000|8 211535268101 [1241 535328001 |67 14] | 535429001 |5 14
S3522800819 211535269101 12 53R320001|81-1-18 16] | 535430001 {57-1 40
5352280007 21535270001 10 535330001|80-1-18 16] | 535431101 11 28
535230009)5 21535272001 |8 S3s3FNm |17 B] | 335435000(1-5-1 12
535231000|3 21535273001 |4 535332001 |15 6] 535436101341 26
535232008)2 2]1535274001|6 22 10 24-1 83
535233201 |81-1-12 161 S35275100|3 535333001 |14 6] ] 535437101 |34-2 26
81-2-12 t9p] 535276101 |1-1 535334001 13 6 34-2 a3
1-2-1-12 | 76]|S35282000|1-5-2 535335001 |12 6| 535438101(34-1 83
835234201 (80-1-12 18] | 535283001 |1-5 5353371018 611536439101 |34-2 83
80-2-12 18] 1535284101 |11-1 53533800110 B| | 535452001 [80-1-4 16
1-1-1142 | 74 23-1 5353381012 & 80-1-4 21
535235001 |80-1-6 16] | 535287001 |23-4 535340001 |7 6| | 535453001 81-1-4 16
Bi1-1-6 16| 535288101123 5353461011 6 81-1-4 21
BD-2-6 18] | 535290001 [11-4 S§35347000180-1-18 16] | $35454101 |80-1-4 a1
B1-2-6 18]|835291101 11 80-2-16 18] | 535455101 |81-1-4 a1
10 48] 1535286001 (15 12]| S35347100(1-1-1-16 | 74| S35456001 |72 14
1-1-18 74 153529700017 12]| $35348000181-1-16 16] | S35457001 |73 14
1-2-16 78] | 535298001 |5-2 66 81-2-16 20] 153545800174 14
11-1-1-3 | 84||535299000|32 12]| S$35348100]1-2-1-16 | 76] | S35460000 |44 58
11-1-2-3 | 84| S35300000|31 12]| 535349101 |1 58] | 535466001 |30 40
11-1-1-3 | 84]] 53530200135 12|| S$35350000(7 58] | 535471001 |46-2 34
11-1-2-3 | B84]|S35303201 |38 14§ 535351001 |1-3 58] | 535472101 (49-2 34
S35236000|80-1-5 16]] 535304001 |44 14 10-2 58] | 535473301 |25 26
81-1-& 16] | $35305001 |42 14 50-2 60] | 535474401 |80-1 16
BO-2-5 18 3 58 2-1-13-2 | 78]| 535475401 (81-1 16
81-2-5 18 12 58] | 53536000014 58]| 535476401811 16
11-15 74 51 B0] | S35381001|7 48] | 5354782401 |30-1 16
1-2-1-5 76 2-1-14 78] 5353620018 48] | 535479001 |24 B2
11-1-1-4 | 84||S35306101 |B0-1-2 92| 53536400112 48]|535480101}34-2 93
11-1-2-4 | 84]] 535307101 [B1-1-2 92| 183536510181 3411835481101 |34-1 a3
11-1-1-4 | 84535308101 |81-1-2 16] | S35366001 |84 34]| 5354821011342 83
11-1-2-4 | 84]| 535308101 [B1-1-2 92] | 535367000117 58] | 5354831011341 B3
£35237001 |80-1-10 16| | $35309101 |B0-1-2 16| | 3536800018 58]| 53580800016 58
81-1-10 16 BO-1-2 82] | 5353690000119 5811535911101 {35-5 5]
B0-2-10 18] | 535310001 [B1-1-1 16|{ 535370000|20 58] |535912001|59 42

a9
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CODE

CODE | REF.NO REF.NO Page] [ CODE | REF.NO Page][ CODE | REF.NO Page
$36070001/93-1-4 S37646101(1-6 80 | s37667000(1-3 82| | s37690001(1-8 80
$36071001|93-1-3 1112 | 89 1-1-4 89 1114 | 8o
$36260000(2-5-2 8022 | @2 1-1-4 90 go-2-4 | 9
S36261000{1-23-1 s37e47101|81-22 | 19]||s37668000[4 46| | 837691001 |81-2-4 19)

1-35-1 17 8o 1-3 80 19 80
S36345000(58 gl22 | o 1-3 82 12-1-4 | 89
$36651000(17 1212 | 89 1-1-4 aal g1-2-4 | 91
$36659001|95 S37648101 |80-2-2 18 1-1-4 o0l | s37692001 |80-2-4 18
$36660101|43 16 go| | s37e69101(3 46 18 80
$37057001|45 1112 | 89 1-2 aul 1114 | 89
S37059001|1-35 go-22 | @2 1-1-3 89 80-2-4 | 91
S37060001{1-36 S37649101 |81-2-2 19| |837670101|3 46| | 53769300175 20
S37084001|93 17 80 1-2 80| 211 78
537085001|93-1 1212 | as 12 82| | s37694001(81-2-14 | 20
S37086001|93-1-1 gl-22 | g2 1-1-3 89 12114 | 76
537173000/ 46 837850101(|80-22 | 18 1-1-3 ao| | s37695001(80-2-14 | 18
537194001 |24 16 go| | sa7671101|3 46 1-1-1114 | 74
537195001 |24 1-1-12 | 89 12 go| | s37698101|29-2 34
537196001 |24 go-22 | o2 1-2 82 2.9-1 78
S37197001|24 8376852001 |18 46 1-1-3 89 1837697001 |57-2 42

1-11 14-16 | 74 1-13 90 2-5 78

3.2 83765300117 48| | 8376721013 46| | s37698000|26-1 46

15 1117 | 74 1-2 80| | s37690000|26-2 48

24 8376540008 45 1-2 82| | 37701001 |24 92
$37198001|24 1-1-8 74 1-1-3 89| | s37702001 {24 26
53719900124 837655101 |9 48 1-1-3 a0 . 111 80

1-12 1-1-9 74| | 5376731012 46 15 89

1-11 S37656001 |11 45 1-1 80 24 g2

3-3 11-11-1 | 74 1-1-2 ag| | s37703001 |24 92

1-5 S37659001 |21 46| 5378741012 46| | 337704001 |24 26

1-6 1-1-21 4 1-1 80 112 a0

24 S37eeD101 18 46 1-1 a2 1-11 a0
$37200001(24 11-6 74 1-1-2 89 33 86
537201001 |24 S3TEE1101 |5 45 1-1-2 a0 15 89

1-12 1-4 ao| | s37875101)2 46 1-6 89

1-11 1-1-5 89 1-1 80 24 92

3-3 537662101 |5 46 1-1 82| | 537705001 |24 92

1-5 1-4 80 1-12 89} | 837708001 (24 26

1-68 1-4 az 1-1-2 90 112 80

24 1-1-5 89| |sa7e761012 46 1-11 80
$37202001(24 1-1-5 30 1-1 80| 3.3 86
$37208001 |24 92|| 83766310115 46 1-1 82 15 89
$37209001(24 92 1-4 80 112 89 16 89
$37210001(24 92 1-4 82 1-12 90 24 92
§37211001|24 92 1-1-5 sof|sa7e77101|81-1-4 | 91||837707001 |24 92
53743200123 6 1-1-5 M | 537678101 |80-1-4 91| | 537708001 |24 26

24 10|| 537664101 |5 46| |s37679001|81-1-4 | 16 112 80

7 30 1-4 80 81-1-4 | 91 1-11 80
S37643201|81-22 | 18 1-4 82| | sa7ss000180-1-4 | 16 3-3 86

17 80 1-4-5 BBI 80-1-4 | 91 15 89

1212 | 89 1-1-5 ool |s37es1101(81-12 | 92 18 89

8122 | 92||S376650004 46| s37e82101(80-12 | 92 24 92
Sa7644101|80-2-2 | 18 13 8ol 837683101 81-1-2 16|| 837700001 |24 92

1-6 80 1-1-4 89 g1-12 | 92||s3rz11001|81-2-10 | 19

1-1-1-2 | 89||S37666000|4 46| |s37684101|80-12 | 16 1-2-1-10 | 78

Bo22 | 92 13 | go-1-2 | 92||s37712001(81.2-8 19
sa7e4s5101|81-22 | 19 13 a2||s37eso001|81-24 | 19 1218 | 78

17 80 1-1-4 agl 1-9 go|| 37713001 |a1 20

1212 | 89 1-1-4 90 1214 | 89 1-2-3 76

g122 | 92||s37667000|4 46 g1-2-4 | 91||s3771400t |90 20
$37646101|80-22 | 18 13 80f | s37690001 [s0-2-4 | 18 1-2-2 76
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CODE | REF.NO Page][ CODE | REF.NO Page][ CODE | REF.NO CODE | REF.NO

S37717101 101 2011537758001 (1-8 B0} | S38578401 | 1-1 541452000|1-58

21-2 78 1-1-1-4 a9 | 538579201 |1-2 541470201 |1-1
53771800093 20 |80-2-4 91| | 338580401 {1-1 341471101(1-2

1-2-5 761337759001 |81-2-4 18] | 538581201 (1-2 541472201 11
S37720001 |115-2 34 1-8 80| |S38582401 11 541473101]1-2

2-10-3-1 78 1-2-1-4 89| | 538583201 [1-2 541474201 |1-1
5377210011151 34 81-2-4 91]| 538584001 |2 541475101 |1-2

2-10-3-2 | 7811537820001 (14 46| | S38585001 |21 541479001 (80-2-2
537723001 |36-2 34 1-1-14-1 | 74]| 538648001 |4-4-2 1-8

2-10-8 78]] 537858000 (1-10 4411539108001|2-10 1-1-1-2
537724001 103 34 23 48] | 5339109101 |2-3 80-2-2

2-10-5 78 . 1-1-23 74| S38115100(1-60-1-1 541480001 |81-2-2
537725001 |104-1 341 | 537863000 |55 60]}532116100(1-60-1-6 1-7

2-10-6 78 2-1-18 78| S39810001 |1-4 1-2-1-2
537726001 |31-2 34 | S37864000 |56 50| 539811001 [1-5 81-2-2

2-10-1 78 2-1-18 78] 539912001 (18 541481001 |80-2-2
837727401 j80-2 18] | 837866000 |50-3 B0] | S39913001 |1-1 1-8

1-1-1 89 2-1-13-3 | 78|] 533914001 1-2 1-1-1-2
837728301 81-2 18] 537870000(104 2001 539929001 181-1-4 BO-2-2

1-2-1 89|} S3787AMO01 1 40] | 32930001 | B0-1-4 541482001 |81-2-2
S37729101 |B0-2-1 1B] | 538029000 |2-5 72| S35931001 |81-1-4 1-7

1-1-1-1 T74] 1538030000 |2-5-1 72| 1538932001 |80-1-4 1=2-1-2
S3773000 {81-2-1 19] | 53804100076 BB|| 540616001 |40-1-1 B1-2.2

1-2-1-1 78] }538059000 |2-20 72 41 541483001 |80-2-4
537731301 |81-2 19) | 538060000 (2-19 72| 54062100046 1-8

1-2-1 89] | S38080001 |5 48] | S40622000|47 1-1-1-4
537732301 |81-2 19| 538094100(|1-9 50| | S40623000|H-8-3 80-2-4

1-2-1 8911538107100|1-18 50 H-9-3 541484001 |81-2-4
537733401 |80-2 184 S38108000(1-19 50| S40624000|40-2-1 1-8

1-1-1 89 1538109100(1-20 50|] 540628000 |42-1-1-1 1214
S37735301)81-2 1911538110000(1-21 50] | 540629000 42-1-1-2 81-2-4

1-2-1 £89] 1538112001 |2-1 54| S40630000|42-1-1-3 S41485001|30-2-4
S37737001 |80 60| | 538113000|2-1-1 E41| 540635001 |40 1-8

2-1-13 78 2-4-1 54| S40640001 |4-7 1-1-1-4
53773800053 60) [ S38114000|2-2 54|} 540641001 |4-12 80-2-4

2-1-16 78] | 538115000 |2-2-1 541 540644001 |4-13 541486001 |81-2-4
S537739000|54 &0 2-3-1 54]| 540676000 |59 1-9

2-1-17 78 2-7-1 54|| 540677000|58 1-2-1-4
537744001 |99 201 | 538117000)2-3 4] 540822001)80-2-2 B1-2-4

2-1-1 78]1538118000(2-2-2 54 18 541487001 |80-2-4
537745001 |64 421538123000(10-1 54 1-1-1-2 1-8

2-1-9 78)1538126000|10-2-2 54 B80-2-2 1-1-1-4
S37750001 |68 42 10-3-2 5411540823001 |81-2-2 50-2-4

2-3 78] 1538133000|2-1-2 54 1-7 541488001 )681-2-4
537752001 |89-1 34 2-3-2 b4 1-2-1-2 1-9

27 78] | 838155000(1-41-3 51 81-2-2 1-2-1-4
837753001 |98 20] | S38166000(2-1 72| 540826001 |80-2-14 B1-2-4

1-2-10 78] | 38170001 |2-4 72 1-1-1-14 541489101 180-2
S37754001 | BO-2-4 18] | 538174000|2-8 72|| 540827001 |81-2-14 1-1-

1-8 80] | 538175001 |2-9 72 1-2-1-14 541490101(81-2

1-1-1-4 8o 538176101 |2-10 72|| $40828001 (80-2-1 1-2-1

80-2-4 91| }S38177001 [2-14 72 1-1-1-1 541481101 )60-2
537755001 |81-24 19] | 538180000)2-18 72||S40830101|80-2 1=1-1 80

18 BO| [ 538203000|1-38-5 50 1-1-1 541492101 81-2 18

1-2-14 891 | 538205000|1-39-8 50]| 540831101|81-2 1=2-1 20

81-2-4 91§ | 538208000 |1-35-14 50 1-2-1 542053001112 80
537756401 |80-2 18| 538335000 (81-1-19 16]| 541251001 |69 3-3 86

1-1-1 89]| 53835210120 51]| 5412520000106 1-8 8o
53775740 |80-2 18] | 538353101 |21 51 2-9-2 24 82

1-1-1 891]538576401 |1-1 BO||S41310001|52 54211110111 68
S37758001 |80-2-4 18] | 538577201 [1-2 89| 541451001|1-57 542112100(1-4 58
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CODE | REF-NO CODE__| REF.NO Page]| _CODE | REF.NO Fage][__CODE | REF.NO Page
$421130001-5 S43285000(1-2 12| [ $43369000(10-2 54| [S44221000(423-1 | 62
42114000 1-5-1 43300009 (1-1 50 | $43370000(10-3 54| | s44222000|42-3-1-1 | 62

1-32-1 S$433040001-22 50} | 54337500058 26| | s44223000[42-31-3 | 62
S42115101|1-6 543306000123 50{ | s43376001(18 28 42313 | 62
$42116000(1-8 S$43308000|1-28 50| |S43408001(11-1-1-1 | 84| S44224000[42-3-1-4 | 62
S42117101|1-10 S43309000(1-34 50 81-2-4 a1 42-3-1-4 62
S42118001(1-12 $433180001-30 50f |S43409001[11-12-1 | 84||s44225000[423-16 | €2
$42119001(1-14 $43320001 |1 66 8024 | 91 42-31-6 | 62
$42120100(1-15 $43321000{1-1 66[|543410001(11-1-1-1 | 84||S44226000(42-3-1-7 | 62
$421210001-15-1 $43322000(1-1-1 66 8124 | 91 42-317 | &2
$421220001-15-2 $43323001 |2 66| |s43411001[11-1-2-1 | 84||S44228000{42-3-42 | 62
$42123001|1-16 $43324000|2-1 &6 go-2-4 | 91 42-34-2 | 62
S$42124001{1-17 $43325001 |5 66| s43450001(11-1-12 | 84||S44220000(42-34-3 | 62
$42125100/1-19 S433260005-1 66 114-12 | 84 42-3-4-3 | 62
$42126101|1-21 5433280006 65| [s43451001 (11122 | 84||S44230000[42-34-6 | 62
$42127000|1-23 $433290006-1 66 1141-22 | 84 42-3-4-6 | 62
S42128101/1-27 54333400016 66] | 543683001 (42-3-12 | 62]|S44231000[42-3-11 | 62
542129101129 §43335000(16-2 66 42312 | e2||s44238001 |1 89
$42132001(1-31 $43336000(43 93| | 543701001111 84| | 5442390011 89
$42133000(1-32 $43337000(1-10 go||S43702001(11-1-1 | 84|{S44240001 |1 89
S542134101|1-34 1-3 80} | 543703001 |11-1-2 841544271001 |1 ag
$42136000(1-35 43 93] | 543704001111 $44272001 |1 90
$42137001(1-38 $433380001-10 g0} | S43705001(11-1-1 544273001 |1 90
$42138101(1-39 1-3 89| | 543706001(11-1-2 44274001 [1 90
S542138101|1-01 43 93 | 543707001 1 544275001 |1 80
$42140100(1-43 $43339000/1-10 80| | saa708009|12 S44276001 |1 80
$42141100(1-45 13 89| | s4a710001 1 S44277001 [1 80|
542142100|1-80 43 93] | s43711000(18 544278001 |1 a0
$42143100{1-46 $43340000(1-10 80| |s43713001|72 544279101 |1 68

1-51 13 89| | 54371400071 $44281101 |1 68
842144101(1-85 43 93| | $43715001 |54 $44283001 |1 82
842145001 |1-56 $43341000(1-10 82| |s43716001 55 544284001 |1 82
$42146201|1-60 13 90| [s43717201|9 $44285001 [1 82
542147201 |1-60-1 43 03| | s43718001 |49 S4428700051 66
S542148101|1-60-2 S43342000(1-10 821 | 543719001 (42 544530000|8 58
$421490001-62 13 90| | s43720001|67 S4453100031 58
$42150100(1-63 43 03 | s43723001 36 S44532000(31-1 58
542151100|1-64 $43343000(1-10 82| s43724001(5 38||s44788000|H1-2 | &1
842152100165 1.3 90| | 343729000(50 H22 | s
$42153000| 1-66 43 93| | 54373100110 58 H3-2 | 5
542154000]1-67 543344000 |42-7 62| | 543747001 |6 48 H-4-2 =]
$421570001-70 $43345001[1-3 72| | s4a749001 |87 24 H62 | 52
542158000 1-71 5433460011 72| | 543769000 |42-5 62 H&2 | 52
$42260000/1-17 $43347000150 24 | s43770000|42-6 62 H72 | 52
$42838101[2 $43348000|151 24| |s43772000[9 58 He2 | se
$42867001|2-2 $43349100|50 12| | 543809001 [1-41 68 Ho2z | 52
$43171009|1-2 S43350000(1-16 50| | 54388000047 38| | $45035000(2-5 56
543175000{1-39-11 $43355000(1-11 50| | 544204000|62-2 2|| 54503600026 56
S$431760001-39-12 $43356001(1-4 50| | 544213001 |42-3 62|| 545261000142 51
$431770001-39-1 $43357000(9-2 58| |S4421400042-3-1 | 62||S45264001 |14 66
$43181000{1-39-13 543358000(52 g6|[s44215000[4234 | 62||S45265000(14-1 66
$431840001-39-2 $43359000|1-78 70 42-3-4 | 62||s45266000|14-1-1 | 66
$431870001-39-20 $43360000(43 93| | s44216000(42-3-4-1 | 62||S45260001 (38 26
431890001 1-33-19 $43361000(43 93 42-3-41 | s2||s48477000|61-1 64
$431922005 $43362000|43 93| [s4421700042-3-4-4 | 62|S48478000(61-2 64
$431932005-1 $43363000(43 93 42-3-4-4 | 82||S48479000|61-3 64

451 $43364000|43 03||s44218000|42-3-45 | 62||s4s480000[61-2.1 | 64
$43194200/45 S$43365000(43 93 42-3-4-5 | 62||s48496009|62 2
$43201000{10-4 $43366000(43 93|[s44219001(423-9 | 62||S46497009[62-1 2
$43274000|1-27 $43367000{10-211 | 54 4239 | 64||s47033001|88-2 34
$43275000]1-29 $43368000(10-3-1 | 64]|s44220001(42-3 62| | 547034001 |89-3 34

102
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S47512001 | 115 3411559716001 |H-6 52
2-10-3 TES58717001 |H-7 52

S47502000(2-4 5411559718001 |H-8 52

S47594000|2-7 54) 1559719001 |H-9 52

547505000 |2-4-2 541559721001 |H-1-1 51
2-7-2 sS4 1559722001 |H-2-1 81

S47668000|1-39-4 EUL 859723001 |H-3-1 51

S47932001 (105 34 | 559724001 [H-4-1 51
2-10-7 78] 1559725001 |H-5-1 52

S548328000(42-1-1-4 G2} | 359726001 |H-6-1 52

S48580000(1-39417 500 1559727001 [H-7-1 52

S4BE74001|3 48| | 553728001 |H-8-1 52

S49071000|1-39-8 50 | 558722001 [H-3-1 52

S49078001 |46-3 344 1559730001 [3 5

S49079001 j49-3 34 H-1-3 31

S49471000|1-41-4 51 H-2-3 51

S49472000(1-39-21 50 H-3-3 51

S549484000|1-41-2 51 H-4-3 51

S549485000(1-41-1 51 H-5-3 52

549495000 (3-3 a1 H-6-3 52

549496001 |3-4 51 H-7-3 52

S49586000(1-39-3 50 H-8-7 52

S49939101 |1-39 50 H-9-7 5D

S51194001 |67 81155974000013-13 E1

551195001 |20 6] 1559931001 |4-12-3 B6

S51218001 |1-1-1 2l sA002a001|16 30

551213001 |63 420 134003000115 30
2-1-8 78 |5A00370001-39-6 a0

S51220001 |85 424 |SA1034000(1-32-10 50
2-1-10 7ef|U32744000(1-41-5 51

S51282001 |4-3 86| UBS5274000(1-44-1 a1

551283001 |41 86| JUA4B97000|1-43-1 A

SE52245000|35 SB| 1 XA2220050(|3-8 £1

S52821001 141 30

552824001 |14-3 30

S52832000(14-2 30

S52078000(3-1-3 51

SE2979000|3-2 51

S83010101 |3-5 51

SE3884001{1-41 51

555247001 |34-2 93

555473000143 56

S55663001 [20 88

556025001 |24 45
1-1-24 T4

S58875000(3-1-1 B

558976000312 E1

558895000 |1-24 50

558997001 |31 g1

S5B998000|3-1-2 g1

S590000011-3 50

S59701001 &0

559702000(1-43 51

S559703000)1-44 51

5859704000311 B1

SET08001 |1-40 51

S59711001 |H-1 51

S89712001 |H-2 51

559713001 |H-3 51

5659714001 |H-4 51

S859715001 |H-5 52
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